Sl

e

NIOH B

ISO9001| Ee

REGISTERED COMPANY | [JERSIvemoes
015

lllustrated Parts Manual

Models
CM25RT
CM33RT
CMA40RT

3120821
December 1, 1992

JLG






TABLE OF CONTENTS I
B
FIGURE NO. DESCRIPTION - PAGENO. | E
SECTION 1 — FRAME .
1-1 Frame, Steering and Axle Installation ...................... 1-2 0 ”f
1-2 Tire and Wheel Drive Installations ................c.oveunnn. 1-8 F
1-3 Drive Motor Assembly - Gas and Diesel Machines ............ 1-12 .
1-4 Drive Motor Assembly - Electric Machines .................. 1-14 C
1-5 Drive Brake Assembly ....... ... ... .. ... .. .. . i ... 1-18 : 0
1-6 Drive Hub Assemblies ................... .. ... ... 1-20 ' N f
1-7 Drive Hub/Brake Assemblies ..............ciiiinvnnn.. 1-24 |
1-8 Frame Mounted COmMpPonents . .............eeueeueenenn.. 1-28 E
SECTION 2 — GROUND COMPONENTS N
2-1 Control Valves and Tanks Installation - Gas/Diesel Machines . . .. 2-2 T
o0 Control Valves Assembly - Racine Bang-Bang (Gas/Diesel 0g S
A MaCHINES) .o oottt ee e et e e e i .
2-3 Control Valve Assembly - Racine 2 Stack (Electric Machines) ... 2-10
2-4 Control Valve Assembly - Racine 2 Stack (Electric Machines) ... 2-12
2-5 Modular Control Valve Assembly (Electric Machines) .......... 2-14
2-6 Control Valve Assembly - FPS4 Stack ..................... '2-16
2-7 Engine Installation - Ford VSG-411 ........................ 2-20
2-8 Dual Fuel Installation ............ ... ... i ... 2-26
2-9 110V Generator Installation-Ford . ... ..................... 2-28
2-10 Engine Installation-Deutz . .. ... ... i i .. 2-30
2-11 110V Generator Installation .............. .. ... ... ... 2-36
2-12 Pump Assembly - Sunstrand . . ... F ettt e 2-38
2-13 Electrical Components Installation (Electric Machines Only)..... 2-42
2-14 Battery Charger Assembly (Electric MachinesOnly) ........... 2-46
2-15 Ground Control Box Assembly and Installation ............... 2-48
2-16 Hoods and Beacon Light Installation ....................... 2-52
SECTION 3 — SIZZOR ARMS _
3-1 Sizzors Arms Installation- CM40RT ....................... 3-2
3-2 Sizzors Arms Installation- CM33RT .............. AP 3-6
3-3 Sizzors Arms Installation- CM25RT ....................... 3-10
3-4 Sizzors Arms Guard Installation . .. ........... ... ... ... 3-14
SECTION 4 —PLATFORM
4-1 Standard Platform and Optional Components Installation . ... ... 4-2
4-2 Extendabie Platform Installation (Optional) .................. 4-6
4-3 Traversing Platform Installation (Optional) . .. ................ 4-8
4-4 Platform Control Box Installation .......................... 4-10




N=-HZmM=-Z00 =TO mrwodXx>-

TABLE OF CONTENTS (CONTINUED)

FIGURE NO. l DESCRIPTION ‘ PAGE NO.
SECTION 5 — CYLINDERS
5-1 Axle Lockout Cylinder Assembly .............. ... ..., 5-2
5-2 Leveling Jack Cylinder Assembly ....... B 5-4
5-3 = Lift Cylinder Assemblies . . ........ ... .. . i i, 5-6
5-4 Steer Cylinder Assembly .. ... ... ... ... . . i, 5-10
5-5 Traversing Platform Extension Cylinder Assembly ............ 5-12
SECTION 6 — HYDRAULICS
6-1 Hydraulic Diagram - Manual Descent/Emergency Lowering . .. .. 6-2
6-2 Hydraulic Diagram - Oscillating Axle (Optional) .. ............. 6-4
6-3 Hydraulic Diagram - Overload/Tilt (French Spec) ............. 6-6
6-4 Hydraulic Diagram - Standard (Electric Machines) ............ 6-8
6-5 Hydraulic Diagram - Standard @WD) ...................... 6-12
6-6 Hydraulic Diagram - Standard (4WD) ...................... 6-16
6-7 Hydraulic Diagram List - Complete ........................ 6-21
SECTION 7 — ELECTRICAL
7-1 Wiring Diagram - Dual Fuel (Ford) . ........................ 7-2
7-2 Wiring Diagram - 110V Generator (Ford) .. .................. 7-3
7-3 Wiring Diagram - 110V Generator (Deutz) ................... 7-4
7-4 Wiring Diagram - Overload/Tilt Interlock (French Spec) ........ 7-5
7-5 Wiring Diagram - Platform (Diesel Machines) ................ 7-6
7-6 Wiring Diagram - Platform (Gas Machines) .................. 7-7
7-7 Wiring Diagram - Platform (Electric Machines) ............... 79
7-8 Wiring Diagram - Standard (Ford Gas Machines) ............. 7-10
7-9 Wiring Diagram - Standard (Deutz Diesel Machines) .......... 7-11
7-10 Wiring Diagram - Standard (Electric Machines) . .............. 7-12
7-11 Electrical Components and Wiring Diagram List ........ e 7-13
SECTION 8 — DECALS
8-1 Decals Installation ........... ... ... . il . 8-2

SECTION 9 — RECOMMENDED SERVICE PARTS STOCK
9-1 Recommended Service Parts Stock .......................

9-1




SECTION

| FIGURE NO.

1 FRAME

1-1
1-2
1-3
1-4
1-5
1-6
1-7
1-8

Frame, Steering and Axle Installation ......................
Tire and Wheel Drive Installations .........................
Drive Motor Assembly - Gas and Diesel Machines ............
Drive Motor Assembly - Electric Machines ..................
Drive Brake Assembly ....... ... ... .. ... ... iiiiiin..
Drive HubAssemblies ........................... PPN

1-12
1-14
1-18
1-20
1-24
1-28

1-1




%43
6L}

8ch

143

FRAME

1
FIGURE 1-1. FRAME, STEERING AND AXLE INSTALLATIONS.

SECTION

1Sy S~y
LGE (1]

1-2



SECTION 1 FRAME
>—0"
FIGURE & | PART NUMBER DESCRIPTION | QTY. | REV.
1—1 FRAME, STEERING AND AXLE INSTALLATIONS ’ Ref.
2360318 FRAME WELDMENT - GAS AND DIESEL Ref. F
2360336 FRAME WELDMENT - ELECTRIC Ref. A
—1 0961409 Bushing, Super Oilite 4
1281678 STEERING INSTALLATION - 2WD (STANDARD PARTS) Ref.. B
—101 2160002 Fitting, Grease 3
—102 3421340 King Pin 2
—103 4843578 - Spindle Weldment (Left Side) 1
0960839 Bushing, Bronze 2
—104 4843577 Spindle Weldment (Right Side) 1
0960839 Bushing, Bronze 2
—105 3300012 Nut, Wheel! 18
—106 0630137 Stud, Wheel 18
—107 2780177 Hub, Wheel 2
—108 0721004 Screw, Machine #10-24NC x 1/2" 6
—109 4761000 ' Lockwasher #10 6
—110 3450610 Pin, Cotter 3/16"x 2 1/2" 4
—111 1120311 Cap, Hub 2
—112 3322603 Nut, Slotted 1" - 12NF 2
—113 4740034 Washer, Hardened 2
—114 0440174 Cup, Bearing 4
—115 0440175 Cone, Bearing 4
—116 3960353 Seal, Oil 2
—117 3323003 Nut, Slotted 1 1/4"-12NF 2
—118 1360188 Clevis, Ball Joint (Left Side) 1
—119 1360122 Clevis, Ball Joint (Right Side) 1
—120 4740321 Washer, Special- 1
—121 4740372 Washer, Special 2
—122 3322202 Nut, Jam 3/4"-16NF (Right Hand Threads) 1
—123 3300230 Nut, Jam 3/4"-16NF (Left Hand Threads) 1
—124 3841051 Tie-Rod 1
—125 3312205 Locknut 3/4"-16NF 3
—126 0440162 Bearing, Thrust 2
—127 1681604 Steer Cylinder Assembly (See Section 5 for Breakdown) 1
—128 4712200 Flatwasher 3/4" Narrow 3
—129 3450608 Pin, Cotter 3/16" x 2" 1
—130 3431620 Pin, Clevis 1"x 2 1/2" 1
—131 4712600 Flatwasher 1" Narrow 1




- zo--oma

ms>Xom

SECTION 1 FRAME
FIGURES  PART NUMBER DESCRIPTION | QTY.  REV.
1—1 FRAME, STEERING AND AXLE INSTALLATIONS
(CONTINUED) .
0252241 STEERING INSTALLATION - 4 WD (STANDARD PARTS)
—201 4130232 Spindle Weldment - Left Side 1
—202 4130233 Spindie Weldment - Right Side 1
—203 Not Used
—204 Not Used
—205 Not Used
—206 Not Used
—207 Not Used
—208 Not Used )
—209 0440161 Washer, Thrust 2
—210 3530244 Plate, Cover 4
—211 0641404 Bolt 1/4"-20NC x 1/2" 8
—212 4761400 Lockwasher 1/4" 8
—213 3421887 Kingpin 4
—214 0641608 Bolt 3/8"-16NC x 1" 8
—215 4761600 Lockwasher 3/8" 8
—216 1380124 Clip, Retainer 8
—217 4920096 Wire, Safety (4 Pieces 1 foot (1.3m) Long) 4ft12m
—218 4712200 . Flatwasher 3/4" Narrow 3
—219 3312205 Locknut 3/4"-10NC 3
—220 Not Used
—221 Not Used .
—222 3841056 Tie-Rod 1
—223 3322202 Nut, Jam 3/4"-16NF 2
—224 1360122 Clevis, Ball Joint 2
—225 1681604 Steer Cylinder Assembly (See Section 5 for Breakdown) 1
—226 2160002 Fitting, Grease 2
—227 3450608 Pin, Cotter 3/16" x 2" 1
—228 3431620 Pin, Clevis 1"x 2 1/2" 1
—229 4712600 Flatwasher 1" Narrow 1
—230 Not Used
—231 4740321 Washer, Special 1
—232 Not Used
—233 Not Used
—234 Not Used
—235 Not Used
—236 Not Used
—237 4740372 Washer, Special 2
—238 4843735 Guide, Hose 2
—239 Not Used
—240 4751600 Flatwasher 3/8" Wide 8
—241 2160001 Fitting, Grease 4
1281364 FIXED AXLE INSTALLATION (STANDARD PARTS) Ref. —
—301 Not Used
—302 4842795 Pin, Axle 1
—303 0641606 Bolt 3/8"-16NC x 3/4" 1

1-4




SECTION 1 FRAME .S
FIGURE & PART NUMBER DESCRIPTION QTY. REV. |
1—1 FRAME, STEERING AND AXLE INSTALLATIONS "
(CONTINUED) o~
—304 4761600 Lockwasher 3/8" 1 -
—305 2160002 Fitting, Grease 1 =
—306 0560901 Block, Stop 2 .
—307 3531655 Plate, Shim 1/8"/3.2mm AR .
—308 3531656 Plate, Shim 11/64"/4.4mm AR : F _
—309 3531657 Plate, Shim 1/4"/6.4mm AR R -
0251094 FIXED AXLE INSTALLATION - 2WD (VARIABLE PARTS) Ref. — A ‘
0251095 FIXED AXLE INSTALLATION - 4WD (VARIABLE PARTS) Ref. — : M
—351 4843571 Axle Weldment - 2WD 1 E
—352 4843592 Axle Weldment - 4WD 1
0961029 Bushing, Bronze (At Kingpin) 2
—353 4843596 Yoke, Axle - 4WD Only 1
—354 0642240 Bolt 3/4"-10NC x 5" - 4WD Only 1
—355 4752200 Flatwasher 3/4" - 4WD Only 1
—356 3312205 Locknut 3/4"-10NC - 4WD Only 1
1281488 OSCILLATING AXLE INSTALLATION - OPTION Ref. B
(STANDARD PARTS WHEN EQUIPPED)
—401 Not Used
—402 4842795 Pin, Axle 1
—403 0641406 Bolt 1/4"-20NC x 3/4" 2
—404 Not Used '
—405 4751400 Flatwasher 1/4" 4
—406 1682427 Lockout Cylinder Assembly (See Section 5 for 2
’ Breakdown) : :
—407 4842794 Pin (Bottom Attach) 2
—408 3421335 Pin (Top Attach) 2
—409 4740308 Flatwasher, Special 4
—410 4761600 Lockwasher 3/8" 7
—411 0641606 . Bolt 3/8"-16NC x 3/4" 5
—412 3531655 Plate, Shim 1/8"/3.2mm AR
—413 3531656 Plate, Shim 11/64"/4.4mm : AR
—414 3531657 Plate, Shim 1/4"/6.4mm AR
—415 2160002 Fitting, Grease 3
—416 4640668 Lockout Valve Assembly 1
7012516 Repair Kit 1
—417 0641609 Bolt 3/8"-16NC x 1/8" 2
—418 3311601 Nut 3/8"-16NC 2
—419 4751600 Flatwasher 3/8" Wide 2
—420 Not Used
—421 Not Used

1-5/1-6 Blank






SECTION 1 FRAME |

Q @ @ )
FIGURE S PART NUMBER DESCRIPTION QTY.  REV.
1—1 FRAME, STEERING AND AXLE INSTALLATIONS
(CONTINUED)

—422 Not Used
—423 Not Used
—424 - 0721008 Bolt #10-24NC x 3/4" 4
—425 4761000 Lockwasher #10 ' 4
—426 3311001 Nut #10-24NC 4
—427 0641405 Bolt 1/4"-20NC x 5/8" 2
—428 3534805 Plate, Mounting 1

0252541 " OSCILLATING AXLE INSTALLATION - 2WD OPTION Ref. —

(VARIABLE PARTS WHEN EQUIPPED)
0252540 OSCILLATING AXLE INSTALLATION - 4WD OPTION Ref. —
(VARIABLE PARTS WHEN EQUIPPED)

—451 4843571 Axle Weldment - 2WD 1
—452 4843592 Axle Weldment - 4WD (Includes ltem 454) 1
—453 4843596 Yoke Weldment - 4WD Only (Includes ltem 454) 1
—454 0961029 Bushing, Bronze - 4WD Only (2 Per Side) 4
—455 0642240 Bolt 3/4"-10NC x 5" - 4WD Only 1
—456 4752200 Flatwasher 3/4" - 4WD Only 1
—a457 3312205 Locknut 3/4" - 10NC - 4WD Only 1
—458 0642208 Bolt 3/4" - 10NCx 1" - 4WD Only 2

0100011 Loctite #242 AR




——omn

~ zo

mE>IM

SECTION 1 FRAME

FIGURE 1-2. TIRE AND WHEEL DRIVE INSTALLATIONS.

©

2WD REAR (GAS/DIESEL)
4WD REAR




| ® °%
FIGURE & pART NUMBER DESCRIPTION QTY. REV.
1—2 TIRE AND WHEEL DRIVE INSTALLATIONS Ref.
0251438 TIRE AND WHEEL INSTALLATION (FOAM-FILLED) Ref. —
—1 0251436 Tire and Wheel Assembly - Left Side 2
0251437 Tire and Wheel Assembly - Right Side 2
Note: Foam-filled Tire and Wheel Assemblies
sold as an Assembly only.
0252484 WHEEL DRIVE INSTALLATION - 2WD GAS/DIESEL Ref. A
—101 2780169 Drive Hub Assembly (See Figure 1-6 for Breakdwn) 2
—102 3300012 * Nut, Wheel 18
—103 0642014 Bolt 5/8"-11NC x 1 3/4" 12
—104 4762000 Lockwasher 5/8" 12
—105 0920084 Drive Brake Assembly (See Figure 1-5 for Breakdown) 2
—106 3160158 Drive Motor Assembly (See Figure 1-3 for Breakdown) 2
—107 3311801 Nut 1/2"-13NC 4
—108 4761800 Lockwasher 1/2" 4
—109 4300092 Stud 1/2"-13NC x5 1/2" 4
—110 4711800 Flatwasher 1/2" Narrow 4
0100011 Loctite #242 AR
0252304 WHEEL DRIVE INSTALLATION - 2WD ELECTRIC Ref. B
(STANDARD PARTS)
—201 2780168 Drive Hub Assembly (See Figure 1-6 for Breakdown) 2
—202 3300012 Nut, Wheel 18
—203 0920084 Drive Brake Assembly (See Figure 1-5 for Breakdown) 2
—204 0642014 Bolt 5/8"-11NC x 1 3/4" 12
—205 4762000 Lockwasher 5/8" 12
—206 3311801 Nut 1/2"-13NC 4
—207 4761800 Lockwasher 1/2" 4
—208 3160118 Drive Motor Assembly (See Figure 1-4 for Breakdown) 2
—209 4300092 Stud 4
—210 4711800 Flatwasher 1/2" Narrow 4
0100011 Loctite #242 AR
0252241 WHEEL DRIVE INSTALLATION - 4WD FRONT Ref. A
ONLY (GAS/DIESEL MACHINES
—301 Not Used
—302 Not Used

1-9/1-10 Blank







SECTION 1 FRAME

FIGURE S PART NUMBER DESCRIPTION , QTY.  REV.
1—2 TIRE AND WHEEL DRIVE INSTALLATIONS (CONTINUED) Ref.
—303 3160170 Drive Motor Assembly (See Figure 1-3 for Breakdown) 2
—304 0641811 Bolt 1/2"-13NC x 1 3/8" 4
—305 4761800 . Lockwasher 1/2" 4
—306 2780191 Drive Hub/Brake Assembly (See Figure 1-7 for 2
Breakdown)
—307 0642014 Bolt 5/8"-11NC x 1 3/4" 12
—308 4762000 Lockwasher 5/8" 12 F
—309 3300012 Nut, Wheel 18 'q
0252483 WHEEL DRIVE INSTALLATION - 4WD REAR Ref. A - A
ONLY (GAS/DIESEL) - M ’
—401 2780167 Drive Hub Assembly (See Figure 1-6 for Breakdown) 2 E
—402 3300012 Nut, Wheel 18
—403 0642014 Bolt 5/8"-11NC x 1 3/4" 12
—404 4762000 - Lockwasher 5/8" 12
—405 0920084 Drive Brake Assembly (See Figure 1-5 for Breakdown) 2
—406 3160158 Drive Motor Assembly (See Figure 1-3 for Breakdown) 2
—407 3311801 Nut 1/2"-13NC 4
—408 4761800 Lockwasher 1/2" 4
—409 4300092 Stud 1/2"-13NC x 5 1/2" 4
—410 4711800 Flatwasher 1/2" Narrow 4
0100011 Loctite #242 AR

1-1



FRAME

SECTION 1

FIGURE 1-3. DRIVE MOTOR ASSEMBLY -

GAS AND DIESEL MACHINES.

1-12



i @ @ 1]
FIGURE &
ITEM NO PART NUMBER DESCRIPTION ‘ QTY. REV.
1—3 DRIVE MOTOR ASSEMBLY - GAS AND DIESEL MACHINES Ref.
DRIVE MOTOR ASSEMBLY (STANDARD PARTS) Ref.
—1 Kit Ring, Retaining 1
—2 Kit Seal, Shaft 1
—3 7004906 Washer 1
—4 Kit Ring, Retaining 2
—5 7004907 - Race, Thrust 2
—6 7004908 Bearing, Thrust 1
—7 7007874 Shaft, Splined 1
—8 7004910 Bearing 1
—9 Not Used
—10 7007876 Insert, Camplate 1
—11 7004917 Bearing 1
—12 Kit O-Ring 1
—13 Not Used

—14 7007879 Bolt 6

3160158 DRIVE MOTOR ASSEMBLY (ALL MACHINES EXCEPT Ref. —

4WD FRONT)

—51 7007875 Housing Assembly (Includes Item 8) 1
—52 7007878 Back Plate Assembly (Includes ltem 11) 1
—53 7007880 Rotating Kit Assembly (Sold as an Assembly Only) 1

3160170 DRIVE MOTOR ASSEMBLY (4WD FRONT) Ref. —
—61 7007881 Housing Assembly (Includes ltem 8) 1
—62 7007882 Back Plate Assembly (Includes ltem 11) 1
—63 7007883 Rotating Kit Assembly (Sold as an Assembly Only) 1

2900714 Seal Kit (Includes ltems 1,2,4 and 12) 1

1-13




SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY -
ELECTRIC MACHINES.

1-14




SECTION 1 FRAME
FIGURES  PART NUMBER DESCRIPTION QTY. REV.
1—4 3160118 DRIVE MOTOR ASSEMBLY - ELECTRIC MACHINES Ref. A
—1 7004911 Race, Inner 1
—2 7004912 Shaft, Drive 1
—3 7004959 Housing Assembly (Includes items 101 and 102) 1
—4 7004914 Bearing 2
—5 7004913 Cover, Trunnion 2
—6 Kit Gasket, Housing 1
—7 7004916 Rotating Kit Assembly (Sold as an Assembly Only) 1
—8 . 7004907 Race, Thrust 2
—9 7004908 Bearing, Thrust 1
—10 7004941 Back Plate Assembly (Includes items 201-204) 1
—1 7004946 Spool, Shuttle 1
—12 7004939 Control Piston Housing Assembly 1
Kit O-Ring 1
—13 7004948 Control Piston Assembly 1
Kit Ring, Slippery 1
Kit O-Ring 1
—14 Not Used
—15 7004928 Connector, Camplate 1
—16 7004929 Pin, Connector 2
—17 7007517 Camplate 1
—18 Not Used '
—19 Kit O-Ring 2
—20 7004933 Bolt 3/8"-16NC x 1 1/4" 4
—21 7004906 Washer 1
—22 7004935 Ring, Retaining - 1 5/8" 2
—23 7004904 Ring, Retaining - 2" 1
—24 7004909 Ring, Retaining - 1 1/8" 2
—25 Not Used
—26 Not Used
—27 Not Used
—28 7004937 Ring, Retaining - 5/16" 4
—29 7004938 Bolt, Socket 1/4"-28NF x 7/8" 4
—30 7004944 - Plug Assembly 2
Kit O-Seal 2
—31 Kit Seal, Shaft 1
7004959 Housing Assembly . Ref.
—101 7004960 Rollpin 1 1/4" x 1/2" 2
—102 7004910 Bearing 1
7004941 Back Plate Assembly Ref.
—201 7004942 Plug Assembly 1
Kit O-Ring 1
—202 Kit O-Ring 1
—203 Kit Ring, Back-Up 1
—204 7004917 Bearing 1

Updated 4/92  1-15/1-16 Blank






SECTION 1 FRAME | I |
‘ U () EE— (o))

FIGURE &
TEmNo PART NUMBER DESCRIPTION _ QTY. REV.
1—4 3160118 DRIVE MOTOR ASSEMBLY - ELECTRIC MACHINES Ref. A
(CONTINUED
3160118 MOTOR SUB-ASSEMBLY Ref.
—301 4100028 Spacer, Piston - .105"/2.7mm AR
—302 4100027 Spacer, Piston - .092"/2.3mm AR
—303 4100029 Spacer, Piston - .110"/2.8mm AR
2900449 Seal Kit - Complete (Includes ltems Indicated by “Kit” in 1
P/N column)

Updated 4/92 1-17



SECTION 1 FRAME

FIGURE 1-5. DRIVE BRAKE ASSEMBLY.

RLEPE LB

23




SECTION 1 FRAME .
| . =@ ) .
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
1—5 0920084 DRIVE BRAKE ASSEMBLY Ref. —
—1 Kit Seal, Ol 1
—2 Kit Bearing 1
—3 7007977 Ring, Retaining 1
—4 7011712 Shaft 1
—5 7007979 Spring (Inner) 6
—6 7007980 Spring (Outer) 6
—7 7011713 Housing 1
—8 Kit Plate, Return 1
7011715 Separator Assembly 2
—9 7011714 Pin 4
—10 7007983 Separator 2
—11 Kit Seal, Case 1
—12 7007985 Bolt, Washer Head ‘4
—13 7007986 Cover 1
—14 7007914 Screw, Bleeder 1
—15 7011716 Ring, Retainer 1
—16 7011717 Guide, Spring 1
—17 7007987 Pin, Dowel 2
—18 Kit Ring, Back-up 1
—19 Kit O-Ring 1
—20 Kit - Ring, Back-up 1
—21 Kit O-Ring 1
—22 Kit Rotor 2
—23 Kit Stator 2
—24 7007923 Piston 1
—25 7007924 Plug, Pipe 1
—26 Not Used
—27 Not Used
—28 Kit O-Ring 2
—29 Kit Gasket . 2
2900766 Seal Kit (Includes ltems 1,11,18,19,20,21,28 and 29) 1
2900767 Lining Kit (Includes ltems 8, 11, 22,23, 28 and 29) 1
2900768 Bearing Kit (Includes Items 1,2,11,28 and 29) 1

1-19



A
M

SECTION 1 FRAME

FIGURE 1-6. DRIVE HUB ASSEMBLIES.

—OQ—Or

101 14

1-20




SECTION 1 FRAME
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
1—6 DRIVE HUB ASSEMBLIES Ref.
DRIVE HUB ASSEMBLIES (STANDARD PARTS) Ref.
—1 Hub-Spindle Sub Assembly (See ltems 101-111 for 1
Breakdown)
—2 7000246 Gear, Internal 1
—3 Carrier Assembly (See Variable Parts) 1
—4 Gear, Ring (See Variable Parts) 1
—5 7000230 O-Ring 2
—6 7001989 Cover Assembly (Includes Items 301-308) 1
—7 Input Shaft Assembly (See Variable Parts) 1
—8 Gear, Input (See Variable Parts) 1
—9 Spacer, Thrust (See Variable Parts) 1
—10 Spacer, Thrust (See Variable Parts) 1
—1 7000253 Washer, Thrust 2
—12 7000217 Bolt 12
—13 7000214 Bolt, Shoulder 4
—14 7000206 Coupling 1
—15 Not Used
—16 7007603 Flatwasher 16
2780169 DRIVE HUB ASSEMBLY -2WD/2WS GAS/DIESEL Ref.
(VARIABLE PARTS) .
2780168 DRIVE HUB ASSEMBLY - 2WD ELECTRIC (VARIABLE Ref. —
PARTS) » :
2780167 DRIVE HUB ASSEMBLY - 4WD/2WS REAR DRIVE Ref. —
ONLY (BUILT NOVEMBER 1991 TO NOVEMBER 1992
ONLY) (VARIABLE PARTS)
—51 " Not Used
—52 Not Used
—53 7000247 Carrier Assembly (Gas/Diesel Machines) (See ltems 1
201-207 for Breakdown)
7000202 Carrier Assembly (Electric Machines) (See Items 201- 1
. 207 for Breakdown)
—54 7000248 Gear, Ring (Gas/Diesel Machines) 1
7000203 Gear, Ring (Electric Machines) . 1
—55 Not Used
—56 Not Used )
—57 7000250 Input Shaft Assembly (2WD Machines) (See ltems 401- 1
404 for Breakdown)
7007650 Input Shaft Assembly (4WD Machines) (See ltems 401- 1
404 for Breakdown)
—58 7000251 Gear, Input (2WD Gas/Diesel) 1
7000201 Gear, Input (2WD Electric) 1
7007652 Gear, Input (4WD) 1
—59 7000252 Spacer, Thrust (2WD Machines) 1
7007653 Spacer, Thrust (4WD Machines) 1

Updated 4/92 1-21/1-22 Blank






SECTION 1 FRAME » |
A o) — (-
FIGURE &
ITEM NO PART NUMBER DESCRIPTION ' QTY. REY.
1—6 DRIVE HUB ASSEMBLIES (CONTINUED) Ref.
—60 7007654 Spacer, Thrust (4WD Machines Only) 1
HUB - SPINDLE SUB-ASSEMBLY Ref.
—101 7001997 Spindle 1
—102 7001998 Seal 1
—103 Kit Cone, Bearing 1
—104 Kit Cup, Bearing 1
—105 7007697 Bolt, Wheel 9
—106 7000242 Plug, Pipe 2
—107 7007601 - Hub 1
—108 7000257 Cup, Bearing 1
' —109 7000258 Cone, Bearing 1
—110 7000232 Spacer 1
—111 7000229 Ring, Retaining 1
7000247 CARRIER ASSEMBLY (GAS/DIESEL MACHINES) Ref.
7000202 CARRIER ASSEMBLY (ELECTRIC MACHINES) Ref.
—201 7001931 Carrier 1
—202 7001911 Shaft 3
—203 7001913 Pin, Roll 3
—204 7001985 _ Washer, Thrust 6
—205 7001909 Roller, Needle 96
—206 7000263 Spacer 3
—207 7001912 Gear, Cluster (Gas/Diesel Machines) 3
7007643 Gear, Cluster (Electric Machines) 3
7001989 COVER ASSEMBLY Ref.
—301 7000226 Cover 1
—302 7000215 O-Ring 1
—303 7000227 Cap, Cover 1
—304 7000213 O-Ring 1
—305 7000212 Rod, Disconnect 1
—306 7000211 Cap, Disconnect 1
—307 7000220 Bolt 4
—308 7000243 Plug, Pipe 1
7000250 INPUT SHAFT ASSEMBLY (2WD MACHINES) Ref.
7007650 INPUT SHAFT ASSEMBLY (4WD MACHINES) Ref.
—401 7000260 Shaft (2WD Machines) 1
7007651 Shaft (4WD Machines) 1
—402 7000263 Spacer 2
—403 7000262 Spring 1
—404 7000261 Ring, Retaining 1
7010429 Bearing Kit (Includes ltems 103 and 104) 1

Updated 4/92 1-23



SECTION 1  FRAME

FIGURE 1-7. DRIVE HUB/BRAKE ASSEMBLIES.

113

102

514

1-24




SECTION 1 FRAME
—() 2} .
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
1—7 DRIVE HUB/BRAKE ASSEMBLIES Ref.
2780191 DRIVE HUB/BRAKE ASSEMBLIES (STANDARD PARTS) Ref.
—1 . Hub/spindle/Brake Assembly (See ltems 101-113 for 1
Breakdown)
—2 7007691 Gear, Internal 1
—3 7000247 Carrier Assembly (See ltems 201-207 for Breakdown) 1
—4 7000248 Gear, Internal 1
—5 Kit O-Ring 2
—6 Cover Assembly (See Items 301-309 for Breakdown) 1
—7 7007650 Input Shaft Assembly (See ltems 401-404 for Breakdown) 1
—8 7007652 Gear, Input 1
—9 7007653 Spacer, Input 1
—10 7007654 Spacer, Input 1
—1 7000253 Washer, Thrust 2
—12 7000217 Bolt 12,
—13 7000214 Bolt, Shoulder 4
—14 Not Used
—15 Not Used
—16 7007603 . Flatwasher 16
—17 7007692 Gasket 1
—18 Not Used
—19 - 7010470 Coupling o 1
—20 Not Used
—21 7010459 Ring, Retainer 1
—22 7001922 Washer, Thrust 1
HUB/SPINDLE/BRAKE SUB-ASSEMBLY Ref.
—101 7010469 Brake Assembly - 4WD Machines with I.D. Plate 1
(item 309) Stamped June 1992 or Earlier (See
ltems 501-514 for Breakdown) _
7010473 Brake Assembly - 4WD Machines with 1.D. Plate 1
(item 309) Stamped July 1992 or Later (See ltems
601-604 for Breakdown)
—102 Kit Seal, Lip 1
—103 7007683 Cup, Bearing 1
—104 7007684 Cone, Bearing 1
—105 7007685 Cup, Bearing 1
—106 7007686 Cone, Bearing 1
—107 7007687 Housing 1
—108 7007688 Flatwasher, Tanged 1
—109 7007689 Flatwasher, Tanged 1
—110 7007690 Nut, Bearing 1
—111 7000242 Plug, Pipe 1/4" NPT 2
—112 7000241 Stud, Wheel 9
—113 7007617 Plug, Pipe 3/8" NPT (Magnetic) 2

Updated 5/92 1-25



mEan 2o

SECTION 1 FRAME |
C) D~
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
1—7 DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED) Ref.
7000247 CARRIER ASSEMBLY - 4WD MACHINES Ref.
—201 7001931 Carrier 1
—202 7001985 Washer, Thrust - Tanged 6
—203 7001909 Bearing, Needle 96
—204 7000263 Spacer, Thrust 3
—205 7001911 Shaft, Planet 3
—206 7001912 Gear, Cluster 3
—207 7001913 Rolipin - 4WD Machines 3
' 7010474 Rollpin - 2WD/4WS Machines 3
7001989 COVER ASSEMBLY Ref.
—301 7000226 Cover 1
—302 7000227 Cap, End 1
—303 7000220 Bolt 1/4"-20NC x 3/4" 4
—304 7000211 Cap, Disengage 1
—305 7000212 Rod, Disengage 1
—306 Kit O-Ring 1
—307 Kit O-Ring 1
—308 7000243 Plug, Pipe 1/8" NPT 1
—309 Not Available Plate, I.D. 1
7007650 - INPUT SHAFT ASSEMBLY - 4WD MACHINES Ref.
—401 7007651 Shaft 1
—402 7000261 Ring, Retaining 1
—403 7000262 Spring 1
—404 7000263 Spacer, Thrust 2
7010469 BRAKE ASSEMBLY - 4WD MACHINES WITH I.D. Ref.
PLATE (ITEM 309) STAMPED JUNE 1992 OR EARLIER
—501 7014100 Spindle 1
—502 7014101 Spacer 1
—503 7014102 Disc, Stationary 7
—504 7014103 Disc, Rotating 6
—505 Kit Ring, Back-up 1
—506 Kit O-Ring 1
—507 Kit Ring, Back-up Ring 1
—508 Kit O-Ring 1
—509 7014108 Piston 1
—510 7014109 Spring 6
7014110 Spring 2
—511 Kit O-Ring 1

1-26 Updated 5/92




SECTION 1 FRAME | |

Q @ @ B!
FIGURE &
ITEM NO PART NUMBER . DESCRIPTION QTY. REV.
1—7- DRIVE HUB/BRAKE ASSEMBLIES (CONTINUED) Ref.
—512 7014112 Cover 1
—513 Not Available Bolt, Socket Head 3/8"-16NC x 1 1/4" 8
—514 7014113 Expander 1
2900816 Brake O-Ring Kit (Includes Items 505-508 and 511) 1
7010473 BRAKE ASSEMBLY 4WD MACHINES WITH 1.D. Ref.

PLATE (ITEM 309) STAMPED JULY 1992 OR LATER

—601 7010475 : Brake Lining Kit 1,
—602 7010476 Brake O-Ring Kit 1
—603 7010477 Brake Spring Repair Kit 1
—604 7010478 Brake Piston Repair Kit 1
2900754 Seal Kit - Hub (Includes items 5,17,102,306 and 307) 1

Updated 5/92 1-27



FRAME

1

SECTION

FIGURE 1-8. FRAME MOUNTED COMPONENTS INSTALLATION.

14°11

'
@ﬂ%%«

® | z661 TiHdV OL HOIHd
SIANIHOVW 214103713

)
2661 TIHdV H3LIY ({22
SNIHOVIN 01810313 B
aNV INIHOVI
13s310/SVO TV

1-28



SECTION 1 FRAME ‘ |
—C )
FIGURE & PART NUMBER | DESCRIPTION ’ QTY. REV.
1—8 FRAME MOUNTED COMPONENTS INSTALLATION Ref.
0251917 LIMIT SWITCHES INSTALLATION Ref. A
—1 0901771 Bracket, Mounting 1
—2 4360300 Switch, Limit 2
—3 4460049 Connector, Strain Relief 2
—4 4751500 Flatwasher 5/16" 2
—5 4761500 Lockwasher 5/16" 2
—6 3311501 Nut 5/16"-18NC 2
—7 3440413 Rollpin 1/8" x 13/16" 1
—8 1100062 Cam (Hi-Drive Cutout) 1
—9 0641612 Bolt 3/8"-16NC x 1 1/2" 2
—10 4761600 Lockwasher 3/8" 2
—1 1100063 Cam (Drive Cutout) 1
—12 0641614 Bolt 3/8"-16NC x 1 3/4" 2
—13 4751600 Flatwasher 3/8" 4
—14 3311605 Locknut 3/8"-16NC 2
—15 3440420 Rollpin 2
—16 3930832 - Bolt, Socket Head #8-32NC x 2" 8
—17 4750800 Flatwasher #8 8
—18 4760800 Lockwasher #8 8
—19 3310801 Nut #8-32NC 8 .
LADDER INSTALLATION (STANDARD PARTS) Ref.
—101 Not Used
—102 0641612 Bolt 3/8"-16NC x 1 1/2" AR
—103 4751600 Flatwasher 3/8" 4 A/R
—104 4761600 Lockwasher 3/8" AR
—105 3311601 Nut 3/8"-16NC AR
1281332 LADDER INSTALLATIONS - (VARIABLE PARTS) Ref. C
4843625 Ladder Weldment - CM25RT 1
4843626 Ladder Weldment - CM33RT 1
4843993 Ladder Weldment - CM40RT 1
ALARM INSTALLATIONS (OPTIONAL) (STANDARD Ref.
PARTS WHEN EQUIPPED)
—201 Not Used
—202 4300038 Stud (Welded on Part) 2
—203 4761500 Lockwasher 5/16" 2
—204 3311501 Nut 5/16"-18NC 2
—205 4751500 Flatwasher 5/16" 2
1281221 ALARMS INSTALLATIONS (OPTIONAL ON GAS Ref. B
(DIESEL MACHINES BUILT PRIOR TO APRIL 1992)
(VARIABLE PARTS WHEN EQUIPPED)
1281810 ALARMS INSTALLATIONS (OPTIONAL ON GAS/DIESEL Ref.. —
MACHINES BUILT APRIL 1992 TO PRESENT) (VARIABLE
PARTS WHEN EQUIPPED)
—251 0140024 Alarm (Gas/Diesel Machines) 1

1-29



SECTION 1 FRAME
(0]
R RE & PART NUMBER DESCRIPTION Qry.
1—8 , FRAME MOUNTED COMPONENTS INSTALLATION Ref.
(CONTINUED)
3990010 Diode - 6 Amp (Not Shown - Located at Ground AR
. Control)
1 . 3740049 Relay (Not Shown - Located at Ground Control) 1
1281280 ALARMS INSTALLATION (OPTIONAL ON ELECTRIC Ref.
MACHINES BUILT PRIOR TO APRIL 1992) (VARIABLE
FE PARTS WHEN EQUIPPED)
. 2 . —252 0140026 Alarm 1
- —253 0860617 Box Assembly 1
’ M i —254 3941406 Screw, Self-Tapping 2
E —255 4460049 Connector, Strain Relief 1
3300047 Nut, Conduit 1
3990010 Diode - 6 Amp (Not Shown - Located at Ground Controls) A/R
1281813 ALARMS INSTALLATION (OPTIONAL ON ELECTRIC Ref.
MACHINES BUILT APRIL 1992 TO PRESENT) (VARIABLE
PARTS WHEN EQUIPPED)
—256 0140025 Alarm (Electric Machines) 1
3990010 Diode - 6 Amp (Not Shown - Located at Ground Control) AR
0251800 HEADLIGHTS AND TAILLIGHTS INSTALLATION Ref.
(OPTIONAL) (STANDARD PARTS WHEN EQUIPPED)
—301 2920019 Taillight 2
—302 - 0901382 Bracket, Taillight 2
—303 2920001 Headlight 2
—304 0900446 Bracket, Headlight 2
—305 0641608 Bolt 3/8"-16NC x 1" 4
—306 4761600 Lockwasher 3/8" 4
—307 3311601 Nut 3/8"-16NC 4
4360199 Switch, Toggle - SPST (Not Shown - Located at 1
. Platform Controls)
3790012 O-Ring
4060229 Shield, Switch _ 1
3250630 Nametag - Headlights 1
1281556 HYDRAULIC LEVELING JACKS INSTALLATION Ref.
(STANDARD PARTS WHEN EQUIPPED)
—401 4843866 Tube, Outrigger 4
—402 1682657 Jack Cylinder Assembly (See Section 5 for Breakdown) 4
—403 0630327 U-Bolt 8
—404 4761800 Lockwasher 1/2" 16
—405 3311801 Nut 1/2"-13NC 16
—406 0642232 Bolt 3/4"-10NC x 4" 4
—407 4762200 Lockwasher 3/4" 4
—408 3312201 Nut 3/4"-10NC 4
—409 1700626 Decal - Caution 4

1-30



SECTION 1 FRAME \

|- @ . @ Bl

ﬁﬁs‘mﬁg‘ PART NUMBER DESCRIPTION QTY. REV.

1—8 FRAME MOUNTED COMPONENTS INSTALLATION Ref.
(CONTINUED) :
0252529 LIMIT SWITCH INSTALLATION (OVERLOAD/TILT Ref. B
INTERLOCK) (FRENCH SPEC)

—501 4360236 Head, Switch 1
—502 4360277 Switch, Limit 1
—503 3900168 Bolt, Socket #10-24NC x 1 1/2" 2
—504 4360237 . Arm and Roller 1
—505 4460052 Connector, Strain Relief 1

1-31/1-32 Blank







SECTION 2 GROUND COMPONENTS | |[ES

0000000

FIGURE NO. DESCRIPTION

2-1 Control Valves and Tanks Installation - Gas/Diesel Machines . . . . 2-2
2-2 - Control Valves Assembly - Racine Bang-Bang (Gas/

DieselMachines) ........ ... ... i, 2-6
2-3 Control Valve Assembly - Racine 2 Stack (Electric Machines) ... 2-10
2-4 Control Valve Assembly - Racine 2 Stack (Electric Machines) . .. 2-12
2-5 Modular Control Valve Assembly (Electric Machines) .......... 2-14
2-6 Control Valve Assembly - FPS4Stack ..................... 2-16
2-7 Engine Installation - Ford VSG-411 ................ccoo. ... 2-20
2-8 Dual Fuel Installation .. .............. ... ... ... ....... 2-26
2-9 110V Generator Installation-Ford . ........................ 2-28
2-10 Engine Installation-Deutz . .. ............. ... .. ... ... .. 2-30
2-11 110V Generator Installation .............................. 2-36
2-12 Pump Assembly -Sunstrand ............... .. ..., 2-38
2-13 Electrical Components Installation (Electric Machines Only) . . ... 2-42
2-14 Battery Charger Assembly (Electric Machines Only) ........... 2-46
2-15 Ground Control Box Assembly and Installation ............... 2-48
2-16 Hoods and Beacon Light Installation ....................... 2-52

SRR

WHZMZOTZO0O UZCOTIO



M_ZO—HQﬁ¢ 

NWHZmMZ0UV=00O UZCOoTI®

SECTION 2 GROUND COMPONENTS

FIGURE 2-1. CONTROL VALVES AND TANKS INSTALLATION.

0000000
0000000
0000000
0000000

MACHINES WITH
TRAVERSING PLATFORM
ONLY

ELECTRIC 3
MACHINES e

2% GAS/DIESEL
ACHINES

o
2

MACHINES WITH
LEVELING JACKS
ONLY

R

GAS/DIESEL
MACHINES

2-2




SECTION 2 GROUND COMPONENTS ==[==
FGURE & PART NUMBER DESCRIPTION QTY. REV.
2—1 CONTROL VALVES AND TANKS INSTALLATION Ref.
CONTROL VALVES AND TANKS INSTALLATION Ref.
(STANDARD PARTS)
—1 4640123 Solenoid Valve Assembly 1
7004368 Coil (Hydraforce Version) 1
7000558 Coil (FPS Version) 1
7012518 Seal Kit (Hydraforce Version) 1
7006075 Seal Kit (FPS Version) 1
—2 0641420 Bolt 1/4"-20NC x 2 1/2" AR
—3 4751400 Flatwasher 1/4" i AR
—4 4761400 Locknut 1/4" AR
—5 3311401 Nut 1/4"-20NC AR
—6 Not Used
—7 Not Used
—8 4751600 Flatwasher 3/8" AR
—9 4761600 Lockwasher 3/8" A/R
—10 3311601 3 Nut 3/8"-16NC AR,
—1 Not Used
—12 Not Used
—13 4400282 Hydraulic Tank Assembly (See items 101-112 for 1
Breakdown)
—14 0641506 " Bolt 5/16"-18NC x 3/4" 4
—15 4761500 Lockwasher 5/16" A/R
—17 2120109 Filter Assembly 1
2120110 Element, Filter 1
—18 0641608 Bolt 3/8"-16NC x 1" AR
—19 1120361 Cap, Hydraulic Tank 1
—20 1340021 Breather 1
0252454 . CONTROL VALVES AND TANKS.INSTALLATION - 2WD Ref. A
GAS AND DIESEL MACHINES (VARIABLE PARTS)
—51 3010099 Link 1
—52 4640629 Flow Divider Valve Assembly _ 1
—53 4640578 Control Valve Assembly - Racine Bang-Bang (See 1
Figure 2-2 for Breakdown)
—54 3100069 Block, Manifold 1
—55 0901816 Bracket, Valve Mounting 1
—56 4400273 Fuel Tank Assembly 1
—57 1120362 Cap, Fuel 1
—58 2200202 Plug, Pipe 3
—59 2220317 Fitting, Coupling 1
0100043 Sealant AR
0252453 CONTROL VALVES AND TANKS INSTALLATION - 4WD Ref. A
GAS AND DIESEL MACHINES (VARIABLE PARTS)
—61 3010099 Link 2
—62 4640260 Flow Divider Valve Assembly 2

2-3

N Z0—=-I0OmW

N-HZMZ0TV=00O UZCOoXIWD



N 20—46 

®WH4ZmMZOTVZO00O TUZCOIO

SECTION 2 GROUND COMPONENTS SE/==s
FIGURE &  PART NUMBER DESCRIPTION QTY.  REV.
2—1 CONTROL VALVES AND TANKS INSTALLATION Ref.
(CONTINUED)
—63 4640578 Control Valve Assembly - Racine Bang-Bang (See 1
Figure 2-2 for Breakdown)

-—64 3100069 Block, Manifold 1
—65 0901816 Bracket, Valve Mounting 1
—66 4400273 Fuel Tank Assembly 1
—67 1120362 Cap, Fuel 1
—68 2200202 Plug, Pipe 3
—69 2220317 Fitting, Coupling 1

0100043 Sealant A/R
0251851 CONTROL VALVES AND TANK INSTALLATION - Ref. o]
ELECTRIC MACHINES (VARIABLE PARTS)
—N 4640597 Control Valve Assembly - Racine 2 Stack (See Figure 2-3 1
for Breakdown)
—72 4640399 Control Valve Assembly - Racine 2 Stack (See Figure 2-4 1
' for Breakdown)
—73 4640632 Valve, Pressure Reducing 1
: 4640523 Cartridge 1
2900698 Seal Kit 1
—74 4640529 Valve, Counterbalance 1
4640729 Cartridge 1
7004293 Seal Kit 1
—75 4640260 Valve, Flow Divider (Not Field Serviceable) 1
—76 4640598 Modular Control Valve Assembly (See Figure 2-5 for 1
Breakdown)
—77 4640533 Valve, Sequence 1
7010529 Cartridge 1
2900698 Seal Kit 1
—78 Not Used
—79 2220451 Fitting 1
—80 2220594 Fitting 1
—81 2220235 Plug 1
—82 0641620 Bolt 3/8"-16NC x 2 1/2" 2
—83 3534228 Plate, Cover 1
—84 0901684 Bracket, Valve Mounting 1
—85 0140028 Horn 1
—86 4300031 Stud (Welded on Part) 1
4400282 HYDRAULIC TANK ASSEMBLY Ref.

—101 4400274 Tank, Hydraulic 1

—102 Not Used

—103 Not Used

—104 Not Used

2-4




SECTION 2 GROUND COMPONENTS ==l==
FIGURE & PARTNUMBER DESCRIPTION QTY. REV.
2—1 | CONTROL VALVES AND TANKS INSTALLATION Ref.
(CONTINUED)
—105 Not Used
—106 2420115 Gauge, Sight 2
—107 2220240 Plug 1
—108 2220242 Plug 1
—109 3520022 Plug, Magnetic 1
—110 Not Used j-
—111 2210066 Fitting 1 . &
—112 2180745 Fitting, Modified 1 .
0251416 TILT INDICATOR INSTALLATION Ref. A L G '
—201 4360280 Sensor, Level 1 R
—202 0641406 Bolt 1/4"-20NC x 3/4" 3 0O
—203 4761400 Lockwasher 1/4" » 3 U .
—204 3311401 Nut 1/4"-20NC 3 g
1060016 Cable, Electrical 16/3 (Not Shown) ststam N
0250152 CONTROL VALVE INSTALLATION - HYDRAULIC Ref. — D
LEVELING JACKS OPTION C ‘
—301 4640352 Control Valve Assembly - FPS 4 Stack (See Figure 1 0O
2-6 for Breakdown) M :
—302 0641608 Bolt 3/8"-16NC x 1" 2 =
—303 4761600 Lockwasher 3/8" 2 o P
—304 4751600 " Flatwasher 3/8" 2 (o]
—305 3311601 Nut 3/8"-16NC 2 N”' ,
1281610 CONTROL VALVE INSTALLATION - TRAVERSING Ref. — . 'E[i ,
PLATFORM OPTION “WITH” HYDRAULIC LEVELING N
JACKS OPTION T
—401 4640516 Control Valve Assembly - FPS (See Figure 2-6 for 1 S
' Breakdown) .
—402 4300034 Stud (Welded on Part) 2
—403 3311601 Nut 3/8"-16NC : 2
—404 4761600 Lockwasher 3/8" 2
1281563 CONTROL VALVE INSTALLATION - TRAVERSING Ref. | —
PLATFORM OPTION WITHOUT HYDRAULIC LEVELING
JACKS OPTION
—501 4640375 Control Valve Assembly - FPS (See Figure 2-6 1
for Breakdown)
—502 4300034 Stud (Welded on Part) 2
—503 3311601 Nut 3/8"-16NC 2
—504 4761600 Lockwasher 3/8" 2

2-5



v zo—-omn

w-HZmMZO0UvV=00 UZCOX®

SECTION 2 GROUND COMPONENTS

FIGURE 2-2. CONTROL VALVE ASSEMBLY - RACINE
" BANG-BANG (GAS AND DIESEL MACHINES).

0000000
0000000
0000000
0000000




SECTION 2 GROUND COMPONENTS =EIEE
FIGURE & PART NUMBER DESCRIPTION | QTY. | REV. g
2—2 4640578 CONTROL VALVE ASSEMBLY - RACINE BANG- Ref. — - c .
(GAS AND DIESEL MACHINES) T
—1 7002304 Dump Section - Complete 1 |1
Solenoid Assembly 1 0
—2 7004823 . Seat 1 -
Kit O-Ring 1 - N
—3 7002229 Ball 1 e
Guide Tube Assembly 1 2
—4 7004822 Cone, Female 1 o
Kit O-Ring 1 L
—5 7002346 Pin, Push 1
—6 7004839 Plunger 1 G
—7 7004838 Tube, Guide 1 ‘ R 1
—8 7004841 Pin, Push 1
Kit O-Ring 1 0
—9 7002340 Guide, External Push Pin 1 U ,
Kit O-Ring 1 N
—10 _ 7004834 Sleeve, Inner Flux 1 D
—11 7002334 Spring 1 '
—12 7004835 Sleeve, Outer Flux 1 .
—13 7000417 Coil 1 C
—14 7004836 . Case, Solenoid 1 : O
—15 7002338 Plate, End 1
—16 7004837 Screw 4 M
—17 | 7002322 Seat 1 P
Kit O-Ring 1 O
Main Relief (Poppet) Valve 1 N
—18 7002321 Case, Poppet 1 ,
—19 7002328 Spring 1 E
—20 7002294 . Poppet 1 N
—21 7002320 Seat, Adjustable 1 T
Kit O-Ring 1
—22 7002329 Spring 1 S
—23 7002323 Plug 1
Kit O-Ring 1
—24 7002326 Orifice 1
—25 7002324 Plug 1
—26 7004894 Working Section- Complete 1 '
. —27 7004859 Solenoid Assembly (Refer to ltems 30-45 for 2
Serviced Parts)
—28 7002315 . Working Section - Complete 1
.—29 7004859 Solenoid Assembly 2
—30 7003825 Washer, Hat (2 Per Section) 4
—31 7002348 Spring (2 Per Section) 4
—32 7002305 Guide Tube Assembly (2 Per Section) 4
—33 7002345 Cone, Female (2 Per Section) 4
Kit O-Ring (2 Per Section) 4

Updated 11/92 2-7/2-8 Blank






SECTION 2 GROUND COMPONENTS

0000000
0000000
o000y
0000000

FIGURE &

PART NUMBER

ITEM NO DESCRIPTION QTY. | REV.
2—2 CONTROL VALVE ASSEMBLY - RACINE BANG- Ref. —
BANG (GAS AND DIESEL MACHINES) ‘
(CONTINUED)
Kit O-Ring (2 Per Section) 4
—34 7002346 Pin, Push (2 Per Section) 4
—35 7002344 Plunger (2 Per Section) 4
—36 7000470 Tube, Guide (2 Per Section) 4
—37 7002341 Pin, Actuator (2 Per Section) 4
Kit Ring, Quad (2 Per Section) 4
—38 7002340 Guide, External Push Pin (2 Per Section) 4
Kit O-Ring (2 Per Section) 4
—39 7002333 Sleeve, Inner Flux (2 Per Section) 4
—40 7002334 Spring (2 Per Section) 4
—41 7002336 Sleeve, Outer Flux (2 Per Section) 4
—42 7000418 Coil (2 Per Section) 4
—43 7002335 Case, Solenoid (2 Per Section) 4
—44 7002338 Plate, End (2 Per Section) 4
—45 7002339 Screw (4 Per Section) 8
—46 7000468 Relief Valve Block Assembly (No Longer Field 1
Serviceable) ‘
—47 2220237 Plug 1
—48 2220238 Plug 1
7000414 Seal Kit - Working Section 2
7000413 Seal Kit - Dump Section 1

N Zo—-Homo

W-HZmMZO0TVZ00O UZCOIO



R
0
N
D
C
o
M
P
(o]
N
E
N
T
S.

SECTION 2 GROUND COMPONENTS

FIGURE 2-3. CONTROL VALVE ASSEMBLY - RACINE
2 STACK (ELECTRIC MACHINES).

000DDD
0000000

" 0000000

0000000

2-10




SECTION 2 GROUND COMPONENTS FIEE
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
2—3 4640597 CONTROL VALVE ASSEMBLY - RACINE 2 STACK Ref. A
(ELECTRIC MACHINES)
—1 7002254 Inlet Relief Section Assembly 1
—2 7000447 Cartridge 1
—3 7000466 Valve Section - Complete
—4 7000468 Relief Valve Block Assembly (No Longer Field
Serviceable)
—5 7002274 Washer (2 Per Section) 4
—6 7002273 Spring (2 Per Section) 4
—7 Solenoid Assembly (2 Per Section) 4
—8 7004821 Guide Tube Assembly (1 Per Assembly) 4
—9 7003830 Female Cone/O-Ring Assembly (1 Per Assembly) 4
—10 7002346 Pin, Push (1 Per Assembly) 4
—1 7002344 Plunger (1 Per Assembly) 4
—12 7000470 Tube, Guide (1 Per Assembly) 4
—13 7003829 Actuator Pin/Quad Ring Assembly (1 Per Assembly) 4
—14 7003831 Pin Guide/O-Ring Assembly (1 Per Assembly) 4
—15 7002333 Sleeve, Inner Flux (2 Per Section) 4
—16 7002334 Spring (2 Per Section) 4
—17 7002336 ‘ Sleeve, Outer Flux (2 Per Section) 4
—18 7000418 Coil (2 Per Section) ' 4
—19 7002335 Case, Solenoid (2 Per Section) 4
—20 7002338 Plate, End (2 Per Section) 4
—21 7002339 Screw (2 Per Section) 16
—22 7003860 Valve Section - Complete (Refer to ltems 5-21 for 1
Serviced Parts)

7000414 - Seal Kit - Working Section 2

7000413 Seal Kit - Inlet Relief 1

7002265 Mounting Hardware Kit ‘ 1

Updated 4/92

2-11



zo—-

©»-HZMZO0TVIOO UZCOIO

SECTION 2 GROUND COMPONENTS

FIGURE 2-4. CONTROL VALVE ASSEMBLY - RACINE
2 STACK (ELECTRIC MACHINES).

0000000
0000000

000000
000000

= =

2-12




SECTION 2 GROUND COMPONENTS =E|EE
FIGURE S  PART NUMBER DESCRIPTION | QTY. REV.
2—4 4640399 CONTROL VALVE ASSEMBLY - RACINE 2 STACK Ref. B
(ELECTRIC MACHINES)

—1 7004894 Section Assembly - Complete (Drive) 1
7003827 Spool ‘ 1
7003825 Washer, Hat 2
7002348 Spring 2

—2 7004896 Guide Tube Assembly 2

—3 7000418 Coil - 12VvDC 2

—4 7004895 Section Assembly - Complete (Lift) 1

—5 7000418 Coil - 12VDC 1 .
7002347 O-Ring, Square (Small) (Located Between Sections) 1 e
7000448 O-Ring, Square (Large) (Located Between Sections) 1 " 0
7004893 Stacking Kit (Includes Brackets and Assembly Hardware) 1 o

Updated 4/92

2-13



T
N

N-H4ZmMZ0TV=00 UZCcOoIO

SECTION 2 GROUND COMPONENTS

FIGURE 2-5. MODULAR CONTROL VALVE ASSEMBLY
(ELECTRIC MACHINES).

D00 DD
D00DI0D
" 1000000

0oD00DD

2-14




SECTION 2 GROUND COMPONENTS

0000000
0000000
0000000
0000000

FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
2—5 4640598 MODULAR CONTROL VALVE ASSEMBLY Ref. A
(ELECTRIC MACHINES)
—1 7010511 Cartridge, Differ, Pressure Sensing 1
—2 7010512 Cartridge, Relief 1
—3 7010513 Cartridge, Modulating Orifice Spool 1
—4 7010514 Cartridge, Electric/Hydraulic Relief 1
7009742 Coil - 12VvDC 1
7010516 Nut 1
—5 7010515 Orifice 1
—6 7004232 Plug 1
2900735 Seal Kit (Item 1) 1
2900503 Seal Kit (ltems 2 and 4) 2
2900736 Seal Kit (ltem 3) 1

2-15



1000000
nenne

goaeaoe
qoaaoaa

FIGURE 2-6. CONTROL VALVE ASSEMBLY - FPS (LEVELING
JACKS OPTION AND TRAVERSING PLATFORM OPTION).

SECTION 2 GROUND COMPONENTS

. QWOF-0Z & ©GroD>ZO OOSAO0ZWZF®

2-16



SECTION 2 GROUND COMPONENTS

0000000
0000000

0000000
0000000

FIGURE &

ITEM NO PART NUMBER DESCRIPTION . QTY. | REW.
2—6 CONTROL VALVE ASSEMBLY - FPS (LEVELING Ref.
JACKS OPTION AND TRAVERSING PLATFORM
OPTION)
CONTROL VALVE ASSEMBLY (STANDARD PARTS) Ref.
—1 7000585 Nut 6
—2 7000586 Washer 2
—3 , " Rod, Tie 3
—4 7006039 Bracket, Mounting 2
—5 Not Used
—6 Kit O-Ring : : 5
—7 7006041 Valve Section - Complete (See ltems 51-57 for AR
Breakdown)
—8 Kit O-Ring (2 Per Section) AR
—9 Kit O-Ring (5 Per Section) AR
—10 7006040 Inlet Section - Complete 1
7006053 Cartridge, Relief 1
7006041 VALVE SECTION ASSEMBLY - COMPLETE Ref.
—51 Not Available Spool (Not Sold Separately) 1
—52 7006037 Retainer, Spring 2
—53 7006036 Spring 2
—54 7006034 Tube Assembly 2
Kit O-Ring (1 Per Side) 2
Kit O-Ring (1 Per Side) 2
—55 4640049 Coil, Solenoid 2
—56 Not Available Nameplate (Not Sold Separately) 2
—57 7006033 Nut 2
4640352 CONTROL VALVE ASSEMBLY - FPS 4 SECTION Ref. B
(LEVELING JACKS OPTION) (VARIABLE PARTS)
—101 7000600 Outlet Section - Complete 1
7000549 Seal Kit - Valve Section (Includes Items 8 and 9 and 4
Item 54 O-Rings)
7000550 Seal Kit - Inlet Relief 1
4640516 CONTROL VALVE ASSEMBLY - FPS SINGLE SECTION Ref. —
(TRAVERSING PLATFORM OPTION WITH LEVELING
JACKS OPTION) (VARIABLE PARTS)
—201 7006042 Outlet Section - Complete 1
7000549 Seal Kit - Valve Section (Includes ltems 8 and 9 and 1

ltem 54 O-Rings)

Updated 11/92 2-17/2-18 Blank







FIGURE &
ITEM NO PART NUMBER DESCRIPTION v QTY. REV.
2—6 CONTROL VALVE ASSEMBLY - FPS (LEVELING Ref.
JACKS OPTION AND TRAVERSING PLATFORM
OPTION) (CONTINUED)
7000550 Seal Kit - Inlet Relief - 1
2900657 Seal Kit - Outlet With Power Beyond 1
4640375 CONTROL VALVE ASSEMBLY - FPS SINGLE SECTION Ref. Cc

(TRAVERSING PLATFORM OPTION WITHOUT LEVELING
JACK OPTION) (VARIABLE PARTS)

—301 7000600 Outlet Section - Complete 1
7000549 Seal Kit - Valve Section (Includes ltems 8 and 9 1

i and ltem 54 O-Rings)
7000550 Seal Kit - Inlet Relief 1

®-HZMZOTVZO00 UZCOIO

2-19



SECTION 2 GROUND COMPONENTS

00000
QLTI
" 00D 000D
0000000

FIGURE 2-7. ENGINE INSTALLATION - FORD VSG-411.

» ZO—-

136
SUPPLIED %'

g
enane 136

WITH
ENGINE

S 72
=7 SUPPLIED

l RADITOR 132 /%42@_22
122 ?/’33 3{:%:[}\28
e e i
~ j i

~©-4Zmz0T=00 ©ZCOIO

&

2-20



SECTION 2 GROUND COMPONENTS ===
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
2—7 ENGINE INSTALLATION - FORD VSG-411 Ref.
1281731 ENGINE ASSEMBLY (STANDARD PARTS) Ref. A
1281842 ENGINE ASSEMBLY (STANDARD PARTS) Ref. —
—1 Not Used » :
—2 3600164 Pump Assembly - Sunstrand (See Figure 2-12 for 1
Breakdown)
—3 3600188 Pump Assembly - Barnes 1
2900660 Shaft Seal Kit 1
—4 4843497 ' Bracket, Engine Mounting 1
—5 3533445 Plate, Governor and Carburetor Mounting 1
—6 1600117 Controller, Governor ' 1
—7 2500005 Governor, Precision 1
—8 0641410 Bolt 1/4"-20NC x 1 1/4" 4
—9 4761400 Lockwasher 1/4" 9
—10 3311401 Nut 1/4"-20NC 9
—11 0901419 Bracket, Controller 2
—12 4751400 Flatwasher 1/4" 5
-—13 0641408 Bolt 1/4"-20NC x 1" 1
—14 3911012 Screw, Machine #10-24NC x 3/4" 4
—15 3311001 Nut #10-24NC 4
—16 4751000 Flatwasher #10 6
—17 4761000 Lockwasher #10 8
—18 0100009 Adhesive AR
—19 3533291 Plate, Engine 1
—20 0701014 Bolt, Metric M10 x 30MM 5
—21 4832000 Lockwasher, Metric M10 5
—22 3200202 Mount, Engine - Rear 2
—23 3200201 Mount, Engine - Front 1
—24 4740273 Washer, Snubbing 2
—25 4751700 Flatwasher 7/16" 4
—26 0641726 Bolt 7/16" - 14NC x 3 1/4" 2
—27 3311705 Locknut 7/16" - 14NC 2
—28 4740274 Washer, Snubbing 1
—29 0641826 Bolt 1/2"-13NC x 3 1/4" 1
—30 4751800 Flatwasher 1/2" 1
—31 3311805 Locknut 1/2"-13NC 1
—32 0641608 Bolt 3/8"-16NC x 1" 8
—33 4761600 Lockwasher 3/8" 8
—34 3311601 Nut 3/8"-16NC 8
—35 1060221 Cable, Battery (Engine to Ground) 1
—36 0641812 : Bolt 1/2"-13NC x 1 1/2" 2
—37 4761800 Lockwasher 1/2" 4
—38 3311801 Nut 1/2"-13NC 2
—39 3960392 Gasket, Carburetor 1
—40 3533646 Plate, Exhaust Support 1
—41 Not Used
—42 3311405 Locknut 1/4"-20NC 1

2-21



SECTION 2 GROUND COMPONENTS =E|ES
NG PART NUMBER DESCRIPTION QTY. REV.
. ENGINE INSTALLATION - FORD VSG-411 (CONTINUED) Ref.
_ Not Used
- 3841049 Rod, Throttle 1
0O 3321402 Nut, Jam 1/4"-28NF 2
1660157 Ball-joint 2
v 3740080 Relay, Bosch 1
2220273 Fitting, Reducer 1
5 2180360 Fitting, Tee 1
- 2420033 Sender, Oil Pressure 1
o 4360037 Switch, Pressure 1
o 2120135 Filter, Pressure 1
G 2120136 ' Element, Filter 1
. 'R' —53 1320014 Clamp, Hose 2
 m —54 Not Used
0 . —55 3960388 Gasket 1
U —56 2720341 Hose - Air Cleaner Outlet 1
L N —57 1320058 Clamp, Hose 1
- =y —58 2180537 Fitting, Nipple 1
o D . —59 2200261 Fitting, Pipe Coupling 1
S —60 Not Used :
C vj —61 3790152 O-Ring 1
L —62 0641610 Bolt 3/8"-16NC x 1 1/4" 2
0 . —63 4740185 Washer, Hardened 2
M —64 4564564 Tube, Exhaust 1
P . —65 Not Used
o~ —66 Not Used
. 0 v —67 3911014 Screw, Machne #10-24NC x 7/8" 2
N —68 0641810 Bolt 1/2"-13NC x 1 1/4" 2
E —69 2720042 Hose 18 indsom
o —70 1320032 Clamp 2
,;,N' —T71 4300090 Stud 1
T —72 3321501 Nut 5/16"-24NF 2
. S —73 3533648 Plate, Engine Mounting 1
= —74 2420118 Sender, Temperature 1
—75 0140001 Homn 1
—76 2060019 Fan and Spacer Kit 1
—77 Not Used
—78 0721008 Screw, Machine #10-24NC x 1" 2
ENGINE ASSEMBLY - STANDARD GAS (VARIABLE Ref.
PARTS)
—85 2000109 Engine (Machines Built Prior to June 1992) 1
2000117 Engine (Machines Built June 1992 to Present) 1
—86 0080092 Adapter, Carburetor 1
—87 4300056 Stud 1
—88 0080175 Adapter, Air Intake 1
—89 0901778 Bracket 1

2-22



SECTION 2 GROUND COMPONENTS ==l==
FIGURE & pART NUMBER DESCRIPTION | QTY.  REV.
2—7 ENGINE INSTALLATION - FORD VSG-411 (CONTINUED) Ref.
ENGINE ASSEMBLY - DUAL FUEL (VARIABLE PARTS) Ref.
—90 2000109 Engine (Machines Built Prior to June 1992) 1
2000117 Engine (Machines Built June 1992 to Present) 1.
1281731 ENGINE INSTALLATION (STANDARD PARTS) Ref. A
1281842 ENGINE INSTALLATION (STANDARD PARTS) Ref. —
—101 Not Used
—102 1660181 Connector, Exhaust 1
—103 . 3220033 Muffler 1
—104 1320019 U-Clamp 4
—105 0901387 Bracket, Exhaust Hanger 1
—106 4564683 Tailpipe 1
—107 1320058 Clamp, Hose 3
—108 4843533 Tube, Air Intake 1
—109 0080039 ' Elbow, Rubber 1
—110 1340020 Air Cleaner Assembly 1
7003655 Element 1
—11 0340002 Band, Air Cleaner Mounting 2
—112 1120161 Cap, Air Inlet 1
—113 0641406 Bolt 1/4"-20NC x 3/4" AR
—114 4761400 Lockwasher 1/4" AR
—115 3311401 Nut 1/4"-20NC AR
—116 2220053 Plug, Pipe 1
—117 4761600 Lockwasher 3/8" AR
—118 3311601 Nut 3/8"-16NC A/R
—119 0641710 Bolt 7/16"-14NC x 1 1/4" 2
—120 3533663 Plate, Radiator Mounting 1
- —121 0630403 Bolt, Carriage 7/16"-14NC x 1 1/2" 2
—122 4751700 Flatwasher 7/16" 2
—123 3311705 Locknut 7/16"-14NC 2
—124 4761700 Lockwasher 7/16" 2
—125 3311701 Nut 7/16"-14NC 2
—126 3533664 Piate, Radiator Support 1
—127 0630360 Bolt, Carriage 5/16"-18NC x 1 1/4" 1
—128 4751500 Flatwasher 5/16" A/R
—129 3311501 Nut 5/16"-18NC A/R
—130 0641508 Bolt 5/16"-18NC x 1" 1
—131 4761500 Lockwasher 5/16" 2
—132 0641610 Bolt 3/8"-16NC x 1 1/4" 6
—133 4751600 Flatwasher 3/8" 15
—134 4060713 Shield 1
—135 4060736 Shield, Exhaust 1
—136 1320022 Clamp 2
—137 2720058 Hose, Fuel Line 6t/18m
—138 3911008 Screw, Hex #10-24NC x 1/2" 3

2-23



N ZO——Homo

NW-ZmMZOTE00O UZCOoIOH

SECTION 2 GROUND COMPONENTS

D000
000000
0000000
0000000

FIGURE &

ITEM NO PART NUMBER DESCRIPTION ' QTY. REV.
2—7 ENGINE INSTALLATION - FORD VSG-411 (CONTINUED) Ref. .
—139 Not Used
—140 0400003 Battery 1
—141 3980003 Masonite 1
—142 1060406 Cable, Battery (Battery + to Starter Solenoid) 1
—143 3300029 Wingnut 3/8"-16NC A/R
—144 1670621 Cover, Battery 1.
—145 1060046 Cable, Battery (Battery Neg to Ground) 1
—146 0630370 Rod, Tie-Down 1
—147 0400002 Tie-Down, Battery 1
—148 Not Used
0250598 PUMP COUPLING INSTALLATION (STANDARD PARTS) Ref. —
—201 1660184 Coupling, Pump 1
—202 0080163 Adapter, Pump Mounting 1
—203 0700808 Bolt, Metric 8mm 1.25 x 16mm 6
—204 4831900 Lockwasher, Metric 8mm 6
—205 0641610 Bolt 3/8"-16NC x 1 1/4" 8
—206 4761600 Lockwasher 3/8" 8
3020021 Grease, Coupling AR
Note: Coupling Spine must be greased with lithium
soap based grease prior to installation.
0250815 ENGINE HEATER INSTALLATION (OPTIONAL - NOT Ref. —
SHOWN)
2580026 Heater, Engine Coolant (Located at Rear of Cylinder 1
Head)
0700820 Bolt, Metric 8m x 60mm 2
4564328 Spacer, Tube 2
ENGINE COMPONENT REPLACEMENT PARTS Ref.
—301 2900892 Carburetor (Standard Gas) 1
1140009 . Carburetor (LP Gas) 1
7000878 Carburetor Rebuild Kit 1
7012578 Vacuum Line Assembly 1
7012577 Fitting, Vacuum Line 1
7012564 Harness, Wire (Engine) 1
7014680 Components Kit (Includes (1) Each of Carburetor, Water 1
and Fuel Pumps, Starter, Alternator and Ignition Control)
7014681 Components Kit (Includes of Gasket Sets, Coil Hoses, 1
Belt and Thermostat)
7014682 Tune-Up Kit (Includes Oil and Fuel Filters, Plugs and 1
Ignition Wires)

2-24




SECTION 2 GROUND COMPONENTS

0000000
00D 0D
" 0000000
0000000

3

FIGURE &
eV N PART NUMBER DESCRIPTION REV.

2—7 ENGINE INSTALLATION - FORD VSG-411 (CONTINUED) Ref.
0251945 ENGINE DISTRESS SWITCH INSTALLATION Ref. —

—401 2420130 Sender, Water Tempeature
—402 4460339 Terminal, Female

—403 4460342 Connector, Housing
—404 2420131 Sender, Oil Pressure

PTG G G Y

2-25



N Z0—4thé

d\\
% TO FUEL TANK
V\TO FUEL PUMP

N-HZMZO0TV=00 UZCOoOIO

SECTION 2 GROUND COMPONENTS

FIGURE 2-8. DUAL FUEL COMPONENTS INSTALLATION

000000
Doooom
0000000

0000000

FORD ENGINE OPTION.

31
32
33
34

TO INTAKE MANIFOLD

O WATER PUMP

SUPPLIED
W/ENGINE

1

L.P. GAS

LIQUID
WITHDRAW
SYSTEM

SEE VIEW A
FOR EXPLODED ISOMETRIC

-
w
D
w
-
P
22
oy
6o
a
2=
3
>0

2-26




SECTION 2 GROUND COMPONENTS EHIEE
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
2—8 DUAL FUEL COMPONENTS INSTALLATION FORD Ref.
ENGINE OPTION v .
0250790 DUAL FUEL INSTALLATION Ref. o] 1
—1 3720011 Regulator, LPG 1 N
-2 2220364 Fitting, Adapter 2 .
—3 2180535 Fitting, Barbed 2 -
—4 2220648 Fitting, 90° 1 2
—5 2120077 . | = Filter-Lock 1
—6 2220003 Fitting, Swivel 1 .
—7 2220675 Fitting, 90" . 1 .
—8 2720112 Hose, LP 24ins61m G
—9 2720042 Hose, Heater 28in/71m R v
—10 2720118 Hose, LP (48 in./1.22m Length) 1 .
—11 1320032 Clamp 6 0 ,
—12 2180104 Fitting, Nipple 1 U
—13 2180360 Fitting, Tee 1 N
—14 4360188 Switch, Vacuum 1 | =y
—15 2180536 Fitting, Barbed 1 . D .
—16 2180623 Fitting, Tee 1 .
—17 0641405 Bolt 1/4"-20NC x 5/8" 2 . C
—18 4761400 Lockwasher 1/4" 2 =
—19 2180387 Fitting, Tank Connector 1 . o
—20 Not Used M
—21 0901778 Bracket 1 P
—22 Not Used e
—23 0080167 Adapter, Air Intake 1 _ 0
—24 0080092 Adapter, Carburetor 1 N
—25 3840979 Rod 1 E
—26 1320126 Bracket, LP Tank 2  ap
—27 1700818 Decal - Liquid LPG 1 N »
—28 Not Used T
—29 Not Used S
—30 1320127 Clamp, LP Tank 2 =
—31 4640391 Valve, Gasoline 1 .
—32 1320095 Clamp, Support 1
—33 2220805 Fitting, Straight 2
—34 1320022 Clamp 2.
—35 2220290 Fitting, Tee 1
—36 2180389 Fitting, Pressure Relief 1
—37 4400040 Tank, LP 2

2-27



SECTION 2 GROUND COMPONENTS

0000000
0000000
0000000
0000000

FIGURE 2-9. 110 VOLT GENERATOR INSTALLATION
(FORD) (OPTIONAL).

G
R
o]
U.
N
b
c
0
M
P
o
N.
E
N
N
S

SUPPLIED WITH (GENERATOR)

VALVE TRAY - REF.
Valve Tray - Ref.

2-28



SECTION 2 GROUND COMPONENTS HIEE
':'llsl;ili]llﬁﬁo& PART NUMBER . DESCRIPTION . QTY. REV. g
2—9 0250444 110 VOLT GENERATOR INSTALLATION (FORD) Ref. B C
(OPTIONAL) ' T :
—1 3580134 Pulley 1 |
—2 2460011 Generator and Control Box Assembly 1 . 0 v
7012558 Generator 1 ‘.: N -
7003657 Box, Control 1
7010699 Voltmeter 1
—3 2860012 Keystock 1 2
—4 0901650 Bracket, Generator Mounting 1 o
—5 4340569 Support, Adjustable 1 .
—6 0480057 V-Belt 1 o
—7 Not Used . G
—8 4761600 Lockwasher 3/8" 4 R
—9 3311601 Nut 3/8" - 16NC 2 ' 0 :
—10 0641511 Bolt 5/16"-18NC x 1 3/8" 1 -
—11 4751500 Flatwasher 5/16" 2 v U
—12 4761500 Lockwasher 5/16" 2 N
—13 | 0961247 Bushing 1 D
—14 0641507 Bolt 5/16"-18NC 1 .
—15 0901609 Bracket, Box Mounting 1 L
—16 3911004 Screw, Machine #10-24NC x 1/2" 2 . c
—17 3311001 Nut #10-24NC 2 8]
—18 4761000 Lockwasher #10 2 M
—19 Not Used ' ‘ P
—20 0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8) 2 v
—21 4751600 Flatwasher 3/8" ‘ 2 g '
E
T
S

2-29



[——

W-HZmMZOTVEO0O UZCOIO

MACHINES WITHOUT
NOISE REDUCTION PACKAGE
STANDARD

MACHINES wiTHNoIsE 159 160 161 56
REDUCTION PACKAGE
TO EXHAUST
MANIFOLD
24 25
MACHINES WITHOUT 1514 56
NOISE REDUCTION PACKAGE

TO EXHAUST
MANIFOLD

242
SUPPLIED WITH
ENGINE
TO ENGINE

62 64 68 65

TO FUEL TANK

@’P TO FUEL TANK

(SUPPLY)

63 64 66 65
= &

SEE SECTION 7
FOR CALL-OUT

SECTION 2 GROUND COMPONENTS ——
FIGURE 2-10. ENGINE INSTALLATION - DEUTZ F2L1011. ==|==
oS STITLAS

16 28 27

\\ ' TO AIR CLEANER

52
=\« <
22

MOUNTING REF.

BATTERY SHOWN
HERE FOR CLARITY

2-30



SECTION 2 GROUND COMPONENTS =EE|EE
FIGURE & PART NUMBER DESCRIPTION QTY. REV. | g |
2—10 ENGINE INSTALLATION - DEUTZ F2L1011 Ref. . c
ENGINE INSTALLATION - DEUTZ F2L1011 (STANDARD Ref. T
PARTS) ' L
—1 2000106 . Engine - Deutz F2L1011 1 : g
—2 Not Used [ =8
—3 Not Used .
—4 - 3600164 Pump Assembly - Sunstrand (See Figure 2-12 for 1 ' 2 .
Breakdown) ' .
—5 0361817 Spacer, Engine Mounting 4
—6 0080177 Adapter, Air Intake 1 L
—7 0080172 Adapter, Throttle 1 G
—8 3450202 ) Pin, Cotter 1/16" x 1/2" 1 ; RI ‘
—9 3951003 Setscrew #10-24NC x 3/8" 1 e
—10 0641840 Bolt 1/2"-13NC x 5" 4 O
—11 3311805 Locknut 1/2"-13NC 4 U
—12 4751800 Flatwasher 1/2" 4 N
—13 0641408 Bolt 1/4"-20NC x 1" AR v v
—14 4761400 Lockwasher 1/4" A/R D '
—15 3311401 Nut 1/4"-20NC AR -
—16 0641512 Bolt 3 . C
—17 1060406 Cable, Battery 1 R
—18 1060093 Cable, Battery 1 ' o
—19 0140001 Horn 1 M
—20 0641610 Bolt 3/8"-16NC x 1 1/4" 2 P :
—21 4751600 Flatwasher 3/8" 16
—22 0060023 Actuator, Throttle 1 0
—23 0901817 Bracket, Fuel Filter 1 N
—24 0701010 Bolt, Metric M10 x 20mm AR ' E
—25 4832000 Lockwasher 10m AR N '
—26 0641508 Bolt 5/16"-18NC x 1" 2 v
—27 3311501 Nut 5/16"-18NC AR : T ,
—28 4761500 Lockwasher 5/16" AR S
—29 4751600 Lockwasher 3/8" AR
—30 0400003 Battery 1
—31 0400002 Tie-Down, Battery 1
—32 3980003 Seat, Battery 1
—33 0630370 Rod, Tie-Down 2
—34 3300029 Wingnut 3/8"-16NC 2
—35 1060360 Cable, Battery 1
—36 4740195 Washer, Hardened 2
—37 3311601 Nut 3/8"-16NC 6
—38 0641612 Bolt 3/8"-16NC x 1 1/2" 6
—39 4843513 Air Intake Weldment 1
—40 2180730 Fitting, Adapter 1
—41 2420110 Sender, Qil Pressure 1
—42 3960407 Gasket 1
—43 1340020 Air Cleaner Assembly 1
7003655 Element, Air Cleaner 1
—44 0340002 Band, Mounting - Air Cleaner 2

2-31



SECTION 2 GROUND COMPONENTS ==[==
g | FEMto. PART NUMBER DESCRIPTION QTY.  REV.
_ C . 2—10 . ENGINE INSTALLATION - DEUTZ F2L1011 (CONTINUED) Ref.
' T - —45 1320180 Clamp, Hose 6
1 —46 Not Used
o o " —a47 Not Used
—48 Not Used
N —49 Not Used
. —50 Not Used
i 2 —51 Not Used
m —52 2720342 Hose, Air Intake 9 in/23m
- —53 1320059 Clamp, Hose 3
o —54 Not Used
G ' —55 Not Used
—56 1320019 U-Clamp A/R
R —57 Not Used
(o] —58 Not Used
U ﬁ —59 Not Used
—60 0901778 Bracket, Charge Filter 1
N —61 2120135 Filter, Charge Pressure 1
D 2120136 Element, Charge Filter 1
' —62 2720271 Line, Fuel (Return) 8/2.44m
C —63 2720058 Line, Fuel (Supply) 611/1.83Mm
: —64 1320022 Clamp, Hose 4
(®) —65 2200462 Fitting, 90° 2
M —66 2180348 Fitting, Barbed 1
P —67 Not Used :
—68 2180666 Fitting, Barbed , 1
O‘ —69 0641406 Bolt 1/4"-20NC x 3/4" AR
N v —70 " Not Used :
E i —T71 Not Used
—72 3600188 Gear Pump Assembly 1
N 2900660 Seal Kit (Shaft Seals Only) 1
T —73 3790152 O-Ring 1
S —74 0641810 . Bolt 1/2"-13NC x 1 1/4" 2
e —75 4761800 Lockwasher 1/2" 2
' —76 1670621 Cover, Battery 1
—77 0721008 Bolt #10-24NC x 1" 2
—78 4761000 Lockwasher #10 2
—79 4751000 Flatwasher #10 2
0100043 Sealant, Pipe AR
1281734 ENGINE INSTALLATION - DEUTZ F2L1011 (STANDARD) Ref. A
(VARIABLE PARTS)
—101 4843437 Tray, Engine Mounting 1
—102 4564934 Tailpipe 1
—103 0901387 Bracket, Exhaust Hanger 1
—104 4300038 Stud (Welded on Part) ‘4

2-32



SECTION 2 GROUND COMPONENTS HIEE
FIGURE &  PART NUMBER DESCRIPTION | QTY.  REV.
2—10 ENGINE INSTALLATION - DEUTZ F2L1011 (CONTINUED) Ref.
—105 4751500 Flatwasher 5/16" 5
—106 1120161 Cap, Air Inlet 1
—107 0080039 Elbow, Air Intake 3
—108 4564475 Tube, Air Intake 1
—109 4565571 Tube, Air Intake 1
—110 4060736 ’ Shield, Exhaust 1
1281739 ENGINE INSTALLATION - DEUTZ F2L1011 (WITH Ref. A
NOISE REDUCTION PACKAGE (OPTIONAL)
(VARIABLE PARTS)
—151 4843934 Tray, Engine Mounting 1 oy
—152 2720351 Hose, Rubber 3in.7.6em R
—153 4565347 Tube, Air Intake 1 0O
—154 0080039 Elbow, Air Intake 1 : U
—155 0080046 Elbow, Air Intake 1 [
—156 0362043 - Bar, Spacer 2 N
—157 0641420 Bolt 1/4"-20NC x 2 1/2" 4 f D
—158 3535551 Plate, Cover 1
—159 4565348 Tail Pipe 1 o -
—160 0901705 Bracket, Exhaust 1 G
—161 1320176 Clamp, Muffler 1 0
—162 4280280 Strip, Air Intake 1 - M v
0250597 PUMP COUPLING INSTALLATION Ref. — L P
—201 1660184 Coupling (Hayes) 1 0
Note: Coupling Spine must be greased with lithium N
soap based grease prior to installation. E
—202 0080163 Adapter, Pump Mounting 1 N :
—203 0700810 Bolt, Metric 8mm x 20mm 6 |
—204 4831900 Lockwasher 8mm 6 T
—205 0701013 Bolt 10mm x 28mm 8 S
—206 4832000 Lockwasher 10mm 8 o
3020021 Grease, Coupling AR
0251796 SPARK ARRESTOR MUFFLER INSTALLATION Ref. —
(NOT SHOWN) (OPTIONAL)
3220036 Muffler, Spark Arrestor 1
1320019 U-Clamp ‘ 2
ENGINE COMPONENT REPLACEMENT PARTS Ref.
7000693 Muffler (Standard) : 1
7014683 Tune-Up Kit (Includes Fuel Line and Oil Plug Washers, 1
Qil and Fuel Filters, Injector Tip Gasket and Valve Cover
Gasket)

2-33/2-34 Blank






SECTION 2 GROUND COMPONENTS

0000000
0000000

FIGURE & PART NUMBER DESCRIPTION | QTY.  REV.
211 ENGINE INSTALLATION - DEUTZ F2L1011 (CONTINUED) Ref.
0251548 ENGINE DISTRESS SWITCH INSTALLATION Ref. | A
—301 4360065 Switch, Pressure 1
—302 2180360 Fitting, Tee 1
—303 2180749 Fitting, 45° 1

2-35



 W-HZMZ0TVE00O UZCcOoIO

SECTION 2 GROUND COMPONENTS

FIGURE 2-11. 110 VOLT GENERATOR INSTALLATION
(DEUTZ) (OPTIONAL).

7
= o | = e

DEUTZ ENGINE

EXISTING OIL
PRESSURE SWITCH

2-36




SECTION 2 GROUND COMPONENTS ==[s=
FIGURE S pART NUMBER DESCRIPTION QTY. REV.
2—11 0251801 110 VOLT GENERATOR INSTALLATION (DEUTZ) Ref. E
(OPTIONAL)
—1 3580158 Pulley 1
—2 Not Used .
—3 0701012 Bolt, Metric 10MM x 25MM 2
—4 4812000 Flatwasher, Metric 10MM 2
—5 0480059 V-Belt 1
—6 4751500 Flatwasher 5/16" 1
—7 4761500 Lockwasher 5/16" 2 -
—8 0681510 Bolt 5/16"-18NC x 1 1/4" (Grade 8) 2
—9 2860012 Key, Woodruff 1
—10 3580134 Pulley 1
—1 2460011 ~ Generator and Control Box Assembly 1
7012558 ° Generator 1
7003657 Box, Control 1
. 7010699 Voltmeter 1
—12 0361815 Arm, Adjustment 1
—13 4843410 Bracket, Generator Mounting 1
—14 3311501 Nut 5/16"-18NC 1
—15 2180730 Fitting, Adapter 1
—16 2180749 Fitting, 45° 1
—17 2180537 Fitting, Nipple 1
—18 4360037 Switch, Pressure 1
—19 2180360 Fitting, Tee 1
—20 2200261 Fitting, Coupling 1
—21 0701414 Bolt, Metric 14MM x 30MM 1
—22 1060012 Cable, Electrical - 12/4 4fti12m
—23 Not Used
—24 3911004 Screw, Machine #10-24NC x 1/2" 2
—25 3311001 Nut #10-24NC 2
—26 4761000 Lockwasher #10 2
—27 0901609 Bracket, Control Box Mounting 1
—28 0641507 Bolt 5/16"-18NC x 7/8" 2
—29 4751500 Flatwasher 5/16" 2
—30 4761500 Lockwasher 5/16" 2
—31 3251476 ‘ Nametag - On/Off 1
—32 0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8) 2
—33 4761600 Lockwasher 3/8" 2
—34 4751600 Flatwasher 3/8" 2
0100011 Loctite #242 AR

2-37



N zo—-omo

SECTION 2 GROUND COMPONENTS

FIGURE 2-12. PUMP ASSEMBLY - SUNSTRAND
(GAS AND DIESEL MACHINES).

0000000
0000000
0000000
0000000

NW-HZmMZOTE00O UZCOID

2-38




SECTION 2 GROUND COMPONENTS =s(z=
FIGURE & pART NUMBER DESCRIPTION | QTY. REV.
2—12 3600164 PUMP ASSEMBLY - SUNSTRAND Ref. A
—1 7007413 Shim Kit - Relief Valve 1
—2 7007414 Plug 1
—3 Kit O-Ring 1
—4 7007416 Spring, Relief Valve 1
—5 7007417 Valve, Relief 1
—6 Kit O-Ring 2
-7 7007419 Plug 2
—8 Not Used
—9 Not Used
—10 7007420 Plug 2
—11 7007208 Plug 2
—12 7007421 Screw 10
—13 Not Used
—14 Kit Gasket, Servo Cover
—15 7007423 Nut, Special 1
—16 7007424 Cover, Adjustment 1
—17 Not Used
—18 7007425 Bearing, Needle 1
—19 Kit Ring, Retaining 1
—20 Kit : Washer 1
—21 Kit Spring 1
—22 Not Used
—23 Kit Washer 1
—24 Kit Retainer 1
—25 Kit Pin, Slipper Holddown 3
—26 Kit Piston Assembly 7
—27 Kit Guide, Slipper 1
—28 Kit Guide, Retainer 1
—29 7007435 Pin, Spring 1
—30 7007436 Screw - 12 Point Head 1
—31 7007437 Bearing, Ball 1
—32 7007438 Ring 2
—33 | 7007439 Ring 2
—34 7007440 Pin, Spring 2
—35 7007441 Handle, Pin 1
—36 7007442 Sleeve, Bearing 1
—37 Kit Gasket, Front Cover 1
—38 7007444 " Pin 1
—39 7007445 Plug, Expansion 1
—40 Kit Pin 1
—41 Kit O-Ring 1
—42 Kit Ring, Load Temper 1
—43 7007449 Housing, Pump 1
—44 Kit Ring, Back-Up 1
—45 Kit O-Ring 1

Updated 4/92 2-39



SECTION 2 GROUND COMPONENTS

0000000
0000000
0000000
0000000

E R PART NUMBER DESCRIPTION | QTY. REV.
c .‘ 2—12 3600164 PUMP ASSEMBLY - SUNSTRAND (CONTINUED) Ref. A
T - —46 Kit Cover, Gerotor 1
| —47 7007453 Bolt, Hex 3
‘ (o) —48 7007208 Plug 1
—49 7007454 - Cover, Front 1
N —50 Kit Block, Cylinder 1
—51 7007456 Screw - 12 Point Head 6
2 —52 7001438 Washer 10
—53 Kit Swashplate 1
—54 7007458 Journal, Bearing 1
—55 Kit Seal, Lip 1
G —56 Kit O-Ring 1
R' —57 7007461 Shatft, Main Pump 1
-—58 Kit Plate, Valve 1
O - —59 Kit Gerotor Assembly 1
U —60 Kit Pin 1
N —61 Kit Key, Woodruff 1
D —62 7007466 Adaptor, Remote Filtration (Without Bypass) 1
e —63 Kit O-Ring 3
L —64 7007468 Screw 2
C —65 7007469 Screw 2
o —66 7007470 Plug 1
—67 7007471 Cover, Servo (With Adjuster) 1
M 7007490 Stop, Servo (Not Shown) 2
P , 7007491 Nut, Special (Not Shown) 2
0 o 7007492 Ring, External (Not Shown) 2
N —68 7007482 Cover, Servo (Without Adjuster) 1
—69 7007483 . Guide, Spring 1
E —70 7007484 Stop, Servo 1
N —71 7007485 Spring 1
. T :3 —72 7007486 Screw 1
. —73 7007487 Guide, Spring 1
S : —74 7007488 Ring, Retaining 1
- —75 7007489 Locknut 1
—76 Kit Ring, Piston 2
—77 7007494 Piston, Servo 1
—78 Kit O-Ring 2
—79 7007472 Valve, By-Pass 1
—80 7007473 Valve, Pressure Release (Includes Item 6) 2
—81 7007474 Control, Dual Oil-Filled 1
7007496 Coil Assembly (Pilot) 1
7007497 Plug (Pump) 1
7007498 Plug (Valve Harness) 1
—82 7007478 Screw 2
—83 7001498 Screw 2
—84 Kit O-Ring 2
—85 Kit O-Ring 1
—86 7007475 Plug, Orifice/Screen - .156 1

2-40 Updated 4/92



SECTION 2 GROUND COMPONENTS

D000
D00 000D
2000000
0000000

FIGURES  PART NUMBER DESCRIPTION ‘ QTY. REV.

2—12 3600164 PUMP ASSEMBLY - SUNSTRAND (CONTINUED) Ref. A
—87 7007477 . Plug, Orifice - .37 - 2
—88 7007476 Adapter, Auxiliary Pump 1

2900752 Seal Kit - Complete (Includes ltems 3,6,14,37,41,42,44, 1

45,55,56,63,76,78,84 and 85) :

7007412 Seal Kit - Servo Piston (Includes ltems 76 and 78) 1

2900826 Charge Pump Kit (Includes ltems 41,42,46,59,60,61) 1

2900827 Cylinder Block Kit (Includes ltems 19-28, 40,50,53,55,58) o1

Updated 4/92  2-41



SECTION 2 GROUND COMPONENTS

0000000
0000000
0000000
0000000

FIGURE 2-13. ELECTRICAL COMPONENTS INSTALLATION
(ELECTRIC MACHINES ONLY).

W-ZmMZOTE00O UZCOID

o

g8

]

iz

zg

)

235 &
B

& [
[t
o |12 o [ =
B> |tT _},sé—Jro
< e
2=

contactor 119

120
WIRING DIAGRAM 1 1

119

I
9

2-42



SECTION 2 GROUND COMPONENTS ==l==
FIGURE&  PART NUMBER DESCRIPTION QTY. REV.
2—13 ELECTRICAL COMPONENTS INSTALLATION (ELECTRIC Ref.
MACHINES ONLY)
0251302 ELECTRIC MOTOR, PUMP AND CHARGER Ref. A
INSTALLATION -
—1 4843550 Tray Weldment 1
—2 3160153 Electric Motor Assembly 1
7012567 Brush 8
7012568 Spring 8
—3 3600170 Pump Assembly 1
2900660 Seal Kit - Pump Shaft 1
—4 1600122 Convertor 1
—5 0400088 Battery Charger Assembly (See Figure 2-14 for 1
Breakdown)
—6 4460051 Connector, Strain Relief - 3/4" 2
—7 0960238 Bushing - 3/4" 2
—8 3300048 Locknut, Conduit - 3/4" 2
—9 4460052 Connector, Strain Relief - 1/2" 2
—10 0960239 Bushing - 1/2" 2
—1 3300047 Locknut, Conduit - 1/2" 2
—12 3740064 Relay 2
—13 1670511 "~ Cover, Box 1
—14 3911012 Screw, Machine #10-24NC x 3/4" 4
—15 4740120 Washer, Neoprene 4
—16 3740049 Relay : 1
—17 2400027 Fuseholder - 200 Amp 1
—18 2400025 Fuse - 200 Amp 1
—19 0641610 Bolt 3/8"-16NC x 1 1/4" 8
—20 4751600 Flatwasher 3/8" 12
—21 4761600 Lockwasher 3/8" 12
—22 3311601 Nut 3/8"-16NC 10
—23 0641614 Bolt 3/8"-16NC x 1 3/4" 4
—24 0641408 Bolt 1/4"-20NC x 1" 19
—25 3311401 Nut 1/4"-20NC 19
—26 4761400 Lockwasher 1/4" 19
—27 Not Used
—28 0860726 Cover, Box 1
0251754 BATTERIES INSTALLATION Ref. A
—101 4843519 Battery Box Weldment (Right Side) 1
—102 4843557 Battery Box Weldment (Left Side) 1
—103 1670550 Cover, Battery Box 2
—104 3311401 Nut 1/4"-20NC 12
—105 4761400 Lockwasher 1/4" 12
—106 0641412 Bolt 1/4"-20NC x 1 1/2" 4
—107 0400055 Battery 8

‘@-zmzovsoo vzcomo

2-43/2-44 Blank







SECTION 2 GROUND COMPONENTS

0000000
0000000

FIGURE & PART NUMBER DESCRIPTION QTY. REV.
2—13 ELECTRICAL COMPONENTS INSTALLATION (ELECTRIC Ref.
MACHINES ONLY) (CONTINUED)
—108 4460051 Connector, Strain Relief - 3/4" 4
—109 0960238 . Bushing - 3/4" 4
—110 3300048 Locknut, Conduit - 3/4" 4
—111 0630428 * Bolt, Hold-down 2
—112 4740273 Washer, Special 2
—113 4761600 Lockwasher 3/8" 6
—114 3311601 Nut 3/8"-16NC 2
—115 0641406 Bolt 1/4"-20NC x 3/4" 8
—116 4751400 Flatwasher 1/4" 8
—117 3300029 Wingnut 3/8"-16NC 4
—118 3841046 Rod, Attaching 4
—119 1060352 Cable, Battery 6
—120 1060347 Cable, Battery 2
—121 1060348 Cable, Battery 1
—122 1060340 Cable, Battery 1
—123 4460199 End, Terminal 5
—124 1060338 Cable, Battery 1
—125 1060351 Cable, Battery 1

2-45



000000
0000000,

foaaoca
qeaoacet

(ELECTRIC MACHINES ONLY).

SECTION 2 GROUND COMPONENTS
FIGURE 2-14. BATTERY CHARGER ASSEMBLY

. oroozo

vosaoZWZFN

2-46



SECTION 2 GROUND COMPONENTS

D000
0000000
" 00D D000
D0DD000

FIGURE &

ITEM NO PART NUMBER DESCRIPTION QTY. REV.
2—14 0400088 BATTERY CHARGER ASSEMBLY (ELECTRIC MACHINES Ref. —
ONLY) .

—1 7011573 Ammeter 1
—2 Not Available Case - Complete 1
—3 7011511 Strap, Capacitor 1
—4 7011623 Capacitor - 15MFD/440VAC 1
—5 Not Available Cover, Case 1
—6 Not Available Case, Main 1
—7 7011575 Cord, AC 1
—8 7011609 Cord, DC 1
—9 7011576 Diode - 70 Amp 2
—10 7011508 Fuse, AC-15Amp 1
—Mn 7011507 Fuseholder, AC 1
—12 7011594 Fuseholder, DC 1
—13 7011578 Fuse, DC - 30AMP 1
—14 7011610 Heatsink 1
—15 7011611 Heatsink Assembly 1
—16 7011506 Light, Pilot 1
—17 7011528 Connector, Strain Relief 1
—18 7011530 Switch, Red Stop 1
—19 7011517 Triac 1
—20 7011585 Transformer 1
—21 7011551 Control, Transformer 1
—22 7011584 Varistor 1
—23 7011608 Board, Circuit 1
—24 7011529 Connector, Strain Relief 1
—25 Supply Locally Plug, AC 1

2-47




Qoeaeno

(EIN

qaaaqoe
qaaaeao

SECTION 2 GROUND COMPONENTS
FIGURE 2-15. GROUND CONTROL BOX ASSEMBLY

] S
2 IS
[e] unH.W
= RS
g SEEAS
S
- RS
S
: in
2 S
= ) S

[=) EIN //wm
4 T3

< w\ o

~_m
Dy 5% |
U
-

P R 2148 N
91 ~
sel
SLL :NMOHS LON SW3LI ot
g2l

902

Ll et

41 .

NWOF—-0Z & GEODZO VOSLOZWZF®

2-48



SECTION 2 GROUND COMPONENTS

0000000
0000000

0000000
0000000

FIGURE & PART NUMBER DESCRIPTION QTY. REV.
2—15 GROUND CONTROL BOX ASSEMBLY AND INSTALLATION Ref.
1281748 GROUND CONTROL BOX ASSEMBLY (GAS AND Ref. A
: DIESEL) (STANDARD PARTS) )
1281591 GROUND CONTROL BOX ASSEMBLY (ELECTRIC Ref. A
MACHINES) (STANDARD PARTS)
—1 Not Used
—2 3252064 Lid, Ground Control Box 1
—3 4420037 Strip, Rubber 3ft/.om
—4 Not Used
—5 4761400 Lockwasher 1/4" AR
—b6 3311401 Nut 1/4"-20NC AR
—7 3640621 Rail, Mounting 1
—8 4460298 Block, Terminal 21
—9 4460301 Marker, Terminal 1
—10 4460299 Stop, Terminal 2
—1 4460300 Barrier, Terminal 1
—12 Not Used
—13 4460305 Screw, Buss Bar A/R
—14 4460306 Washer, Buss Bar A/R
—15 4460307 Sleeve, Buss Bar AR
—16 Not Used
—17 4770600 Starwasher #6 2
—18 3310601 Nut #6-32NC 2
—19 Not Used .
—20 4751000 Flatwasher #10 A/R
—21 3311001 Nut #10-24NC AR
—22 4460051 Connector, Strain Relief - 3/4" 3
—23 4460071 Connector, Strain Relief - 1/2" 1
—24 3300048 Nut, Conduit - 3/4" 4
—25 0960238 Bushing - 3/4" 4
—26 2420009 Hourmeter 1
—27 Not Used
—28 3520028 . Plug, Hole - 1/2" A/R
—29 Not Used
—30 Not Used
—31 3790012 O-Ring AR.
—32 4360284 Switch, Key (Select) 1
—33 Not Used
—34 4360198 Switch, Toggle (Lift) 1
—35 2600161 Hinge 1
—36 3911008 Screw, Machine #10-24NC x 1/2" 7
—37 Not Used
—38 33000177 Nut, Tinnerman 2
—39 4740120 Washer Nylon 5
—40 0750806 Screw, Self-Tapping #3 x 3/4" 2
—41 Not Used
—42 Not Used
—43 Not Used

2-49




N zO—ﬂﬁﬁ@ 

W-HZmMZO0TVZO00 UZCOIO

'SECTION 2 GROUND COMPONENTS

0000000
0000000
0000000
0000000

FIGURE &

PART NUMBER

ITEM NO DESCRIPTION _ QTY. REV.
2—15 GROUND CONTROL BOX ASSEMBLY AND INSTALLATION Ref.
(CONTINUED)
—44 Not Used
—45 3520026 Plug, Hole - 5/8" A/R
—46 Not Used
—a47 Not Used
—48 4360267 Block, Contact 1
—49 4360281 Block, Contact 1
0860768 GROUND CONTROL BOX ASSEMBLY (DIESEL Ref. A
MACHINES) (VARIABLE PARTS)
—101 4843375 Box, Ground Control 1
—102 3252064 Lid, Ground Control 1
—103 3740049 Relay 10
—104 4460309 Bar, Buss - 3 Position 1
—105 4360216 Breaker, Circuit - 30 Amp 1
—106 4360232 Breaker, Circuit - 15 Amp 1
—107 2420091 Voltmeter 1
—108 4360274 - Switch, Push Button (Start) 1
—109 Not Used
—110 Not Used
—111 4360199 Switch, Toggle (Emergency Stop) 1
—112 2420111 Gauge, Oil Pressure 1
—113 3520070 Plug, Hole 1
—114 4360212 Breaker, Circuit - 3 Amp 1
—115 1701683 Decal - Relay Function 1
0860767 GROUND CONTROL BOX ASSEMBLY (GAS MACHINES) Ref. A
(VARIABLE PARTS)
—121 4843375 Box, Ground Control 1
—122 3252064 Lid, Ground Control 1
—123 3740049 Relay 9
—124 4460309 Bar, Buss - 3 Position 1
—125 4360216 Breaker, Circuit - 30 Amp 1
—126 4360232 Breaker, Circuit - 15 Amp 1
—127 2420091 Voltmeter 1
—128 4360274 Switch, Push Button (Start) 1.
—129 Not Used
—130 Not Used
—131 4360199 Switch, Toggle (Emergency Stop) 1
—132 2420144 ~ Gauge, Oil Pressure 1
—133 2420143 Gauge, Water Temperature 1
—134 Not Used
—135 1701683 Decal - Relay Functions 1
0860727 GROUND CONTROL BOX ASSEMBLY (ELECTRIC Ref. A
MACHINES) (VARIABLE PARTS)
—141 4843902 Box, Ground Control 1
—142 3252114 Lid, Ground Control 1

2-50




FIGURE & PART NUMBER - DESCRIPTION QTY. REV.
2—15 GROUND CONTROL BOX ASSEMBLY AND INSTALLATION Ref.
(CONTINUED)
—143 3740049 Relay 7
—144 4460308 Bar, Buss - 2 Position 1
—145 Not Required
—146 4360232 Breaker, Circuit - 15 Amp 5
—147 Not Used
—148 Not Used
—149 3520070 Plug, Hole - 2 1/8" 4 3
—150 Not Used
—151 1701537 Decal - Relay Functions 1
1281203 GROUND CONTROL BOX INSTALLATION (STANDARD Ref. H
PARTS)
—201 Not Used :
—202 0641408 Bolt 1/4"-20NC x 1" 2
—203 4751400 Flatwasher 1/4" 4
—204 © 4761400 Lockwasher 1/4" 2
—205 3311401 Nut 1/4"-20NC 2
1281203 GROUND CONTROL BOX INSTALLATION (VARIABLE Ref. H
PARTS)
—206 0860768 Ground Control Box Assembly (Diesel Machines) 1
(Includes ltems 1-115) .
0860767 Ground Control Box Assembly (Gas Machines) 1
(Includes ltem 1-48 and 120-135) .
0860727 Ground Control Box Assembly (Electric Machines) 1
(Includes ltems 1-48 and 141-151)
0250790 DUAL FUEL CONTROLS INSTALLATION (OPTIONAL " Ref. C
PARTS)
—301 4360201 - Switch, Toggle (Select) 1
—302 3790012 O-Ring 1
1281554 TRAVERSING PLATFORM CONTROLS INSTALLATION Ref.
(OPTIONAL PARTS) '
—401 4360202 Switch, Toggle (Traverse) 1
—402 3790012 O-Ring

2-51



100001
0000061

foauoee
qeeoae

SECTION 2 GROUND COMPONENTS
FIGURE 2-16. HOODS AND BEACON LIGHT INSTALLATION

90¢ 80¢ oz
9G1 85t 26)
96 8S /6

P

A

S91

o
G

N

NOILONG3Y
3SION HLIM .

<&

. QWOF—-0Z & (rodDZO 00SAO0ZWZF®

2-52



SECTION 2 GROUND COMPONENTS

D0DDDN
0000000
" D00 000D]
00000

FIGURE &  PART NUMBER DESCRIPTION QTY. REV.
2—16 HOODS AND BEACON LIGHT INSTALLATION Ref.
0250687 HOOD INSTALLATION - LEFT SIDE (STANDARD ON Ref. B
ALL MACHINES)
—1 2680387
—2 3534073 Hood Weldment - Left Side 1
—3 3534074 Plate - Left Side Rear 1
Plate - Left Side Front 1
—4 Not Used
—5 Not Used
—6 Not Used
—7 Not Used
—8 0641406 Bolt 1/4"-20NC x 3/4" 25
—9 4751400 Flatwasher 1/4" 31
—10 4761400 Lockwasher 1/4" 25
—11 3311401 Nut 1/4"-20NC 14
—12 3534089 Plate - Left Side Inside 1
—13 1670560 Cover 1
—14 0751006 Screw, Self-Tapping #10 x 3/4" 2
—15 2940042 Latch 3
0100011 Loctite #242 AR
0250247 HOOD INSTALLATION - RIGHT SIDE (DIESEL Ref. Cc
MACHINES “WITHOUT” NOISE REDUCTION PACKAGE)
(STANDARD)
—51 2680382 Hood Weldment - Right Side 1
—52 2680381 Plate Weldment - Right Side Front 1
—53 3533706 Plate Weldment - Right Side Rear 1
—54 2940048 Latch 2
—55 3820019 Rivet 4
—56 0641406 Bolt 1/4"-20NC x 3/4" 10
—57 4751400 Flatwasher 1/4" 45
—58 4761400 - Lockwasher 1/4" 29
—59 0641408 Bolt 1/4"-20NC x 1" 19
—60 3311401 Nut 1/4"-20NC 19
—61 3534534 Plate - Right Side Inside 1
0251978 HOOD INSTALLATION - RIGHT SIDE (DIESEL Ref. B
MACHINES “WITH” NOISE REDUCTION PACKAGE)
(OPTIONAL)
—101 2680396 Hood Weldment - Right Side 1
—102 3535353 Plate - Air Exhaust 1
—103 4844024 Snorkel, Exhaust 1
—104 3535348 Plate - Right Side Rear 1
—105 3535352 Plate - Air Intake 1
—106 2680395 Plate - Right Side Front 1
—107 0641406 Bolt 1/4"-20NC x 3/4" 30
—108 4761400 Lockwasher 1/4" 53
—109 4751400 Flatwasher 1/4" 93
—110 3311401 Nut 1/4"-20NC 42

©-ZmZO0TEO0O

2-53




N ZO—-C

,wAZmZOvEOO QZCQNQ 5

SECTION 2 GROUND COMPONENTS

0000000
0000000

0000000
0000000

FIGURE & PART NUMBER DESCRIPTION | QTY. REV.
2—16 HOODS AND BEACON LIGHT INSTALLATION (CONTINUED) | Ref.
—111 3941406 Screw, Self-Tapping 1/4" x 3/4" 11
—112 2940042 Latch, Flush Mounting 2 .
—113 0641408 Bolt 1/4"-20NC x 1" 6
—114 Not Used v
—115 3535350 Plate - Right Side Inside 1
—116 0181637 ' Angle 2
—117 2820047 Foam, Acoustical 2

0100011 Loctite #242 AR
0250241 HOOD INSTALLATION - RIGHT SIDE (GAS MACHINES) Ref. D
—151 2680379 Hood Weldment - Right Side 1
—152 3533705 Plate - Right Side Front 1
—153 3533706 Plate - Right Side Rear 1
—154 Not Used
—155 Not Used
—156 0641406 Bolt 1/4"-20NC x 3/4" 3
—157 4751400 Flatwasher 1/4" 47
—158 4761400 Lockwasher 1/4" 29
—159 0641410 Bolt 1/4"-20NC x 1 1/8" 25
—160 3311401 Nut 1/4"-20NC 25
—161 3534197 Plate - Right Side Inside 1
—162 Not Used
—163 2940042 Latch, Flush Mount 2
—164 Not Used
—165 0362100 Bar 1
0100011 Loctite #242 AR
0250540 HOOD INSTALLATION - RIGHT SIDE (ELECTRIC Ref. —
MACHINES)
—201 2680385 Hood Weldment - Right Side 1
—202 3534058 Plate - Right Side Front 1
—203 3534059 Plate - Right Side Rear 1
—204 2940048 Latch 2
—205 3820019 Rivet 4
—206 0641406 Bolt 1/4"-20NC x 3/4" 4
—207 4751400 Flatwasher 1/4" 56
—208 4761400 Lockwasher 1/4" 30
—209 0641408 Bolt 1/4"-20NC x 1" 26
—210 3311401 Nut 1/4"-20NC 26
—211 3534064 Plate - Right Side Inside 1
0252266 ROTATING BEACON LIGHT INSTALLATION (HOOD Ref. —_—
MOUNTED) (OPTION)
—251 2920018 Light, Beacon - Amber 1




SECTION 3  SIZZOR ARMS

| FIGURE NO. ~ DESCRIPTION

3-1 Sizzors Arms Installation - CM40RT

....................... 3-2
3-2 Sizzors Arms Installation-CM33RT .........ccciiivvenan, 3-6
3-3 Sizzors Arms Installation-CM25RT ..........cciiiiveeenn. 3-10
3-4 Sizzors Arms Guard Installation . ... .......coii i 3-14

3-1



SECTION 3 SIZZOR ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATIONS - CM40RT.

21 114 21
121

1992 TO
PRESENT 103

©E> TONN-0 @ ZO--omn |

PRIOR TO
108 0S5 MAY 1992
135 128
MAY 1992
TO PRESENT

3-2



SECTION 3  SIZZOR ARMS e —

FIGURE NO. "~ DESC ] “PAGE NO.
3-1 Sizzors Arms Installation - CMAORT .. ......vveueeneeannnns 3-2
3-2 Sizzors Arms Installation-CM33RT ............cciivevnnn. 3-6
3-3 Sizzors Arms Installation-CM25RT ...........ccoivvneenn. 3-10
3-4 Sizzors Arms GuardInstallation . .. ........coiiiieinieann. 3-14

3-1



®2J> TDONN—0 © ZO——Om®

SECTION 3 SIZZOR ARMS

FIGURE 3-1. SIZZORS ARMS INSTALLATIONS - CM40RT.

——=""14 21"/ @ 14
T 27 1a 1 21 114 21
121755 | 131, 121

129

126 435
/\ 128 9
= 109
MAY 30 “‘%
OR "1992 TO

\ PRESENT 103 __
:

MAY 1992
TO PRESENT

3-2




SECTION 3 SIZZOR ARMS | ;
FIGURE&  PART NUMBER DESCRIPTION QTY. REV.
3—1 | SIZZOR ARMS INSTALLATIONS - CM40RT Ref.
1281680 SIZZOR ARMS INSTALLATIONS (MACHINES BUILT Ref. B
PRIOR TO MAY 1992) (STANDARD PARTS)
—1 1682243 Lift Cylinder Assembly (See Section 5 for Breakdown) 1
—2 3421645 Pin, Attach (Bottom LIft Cylinder) 1
—3 3421647 Pin, Attach (Top Lift Cylinder) 1
—4 0200406 Arm Weldment (2nd Inboard) 1
—5 4761500 Lockwasher 5/16" 51
—b6 Not Used
—7 0200366 Arm Weldment (Bottom Inboard) 1
—8 0200451 Arm Weldment (Bottom Outboard) 1
0961664 Bushing, Composite 4
—9 0200452 Arm Weldment (4th Outboard) 2
' 0961664 Bushing, Composite (3 Per Arm) 6 .
—10 0200415 v Arm Weldment (4th Inboard) 1
—11 0200405 Arm Weldment (3rd Inboard) 1
—12 0200407 Arm Weldment (Top Inboard) 1
—13 3421637 Pin, Attach 1
—14 3421638 Pin, Attach 11
—15 3421639 Pin, Attach 1
—16 3421640 Pin, Attach 1
—17 3421641 Pin, Attach 1
—18 3421642 Pin, Attach 4
—19 1440227 Collar 32
—20 0200403 Arm Weldment (2nd Outboard - Left Side) 1
0961664 Bushing, Composite (Not Shown) 3
—21 0641528 Bolt 5/16"-18NC x 3 1/2" 47
—22 3311501 Nut 5/16"-18NC 51
—23 4843248 Prop, Safety 2
—24 4740303 Washer, Special 2
—25 0200402 Arm Weldment (2nd Outboard - Right Side) 1
0961664 Bushing, Composite 3
—26 4751800 Flatwasher 1/2" 2
—27 3340579 Pad, Sliding 4
—28 0641808 Bolt 1/2"-13NC x 1" 4
—29 4761800 Lockwasher 1/2" 4
—30 0200404 Arm Weldment (3rd Outboard) 2
0961664 Bushing, Composite (3 Per Arm) 6
—31 0200453 Arm Weldment (Top Outboard) 1
0961664 Bushing, Composite 4
—32 1320061 Clamp, Hose ' 4
—33 0641508 Bolt 5/16"-18NC x 1" 4
3020028 Lube, Graphokote AR

3-3/3-4 Blank






SECTION 3  SIZZOR ARMS i"—-ﬁ—_“
‘
FIGURE & paRT NUMBER DESCRIPTION © QTY. REV.

3—1 SIZZOR ARMS INSTALLATIONS - CM40RT (CONTINUED) Ref.

1281824 SIZZOR ARMS INSTALLATION (MACHINES BUILT Ref. —
MAY 1992 TO PRESENT) (STANDARD PARTS)

—101 1682243 Lift Cylinder Assembly (See Section 5 for Breakdown) 1

—102 3422073 Pin, Attach (Bottom Lift Cylinder) 1

—103 3422074 Pin, Attach (Top Lift Cylinder) 1

—104 0200458 Arm Weldment (2nd Inboard) 1

—105 Not Used

—106 Not Used

—107 0200454 Arm Weldment (Bottom Inboard) 1

—108 0200464 Arm Weldment (Bottom Outboard) 1
0961664 Bushing, Composite 4

—109 0200452 Arm Weldment (4th Outboard) 2
0961664 Bushing, Composite (3 Per Arm) 6

—110 0200463 Arm Weldment (4th Inboard) 1

—111 0200462 Arm Weldment (3rd Inboard) 1

—112 0200461 Arm Weldment (Top Inboard) 1

—113 3421637 Pin, Attach 1

—114 3421638 Pin, Attach 11

—115 3421639 Pin, Attach 1

—116 3421640 - Pin, Attach 1

—117 3421641 Pin, Attach 1

—118 3421642 Pin, Attach 4

—119 - 1440227 Collar o 32

—120 0200403 Arm Weldment (2nd Outboard - Left Side) 1
0961664 Bushing, Composite (Not Shown) 3

—121 0641528 Bolt 5/16"-18NC x 3 1/2" 47

—122 3311505 Locknut 5/16"-18NC 51

—123 4843248 Prop, Safety 2

—124 Not Used ‘

—125 0200402 Arm Weldment (2nd Outboard - Right Side) 1
0961664 Bushing, Composite : 3

—126 4751700 Flatwasher 7/16" 2

—127 3340579 Pad, Sliding 4

—128 0681714 Bolt 7/16"-13NC x 1 3/4" (Grade 8) 2

—129 3311705 Locknut 7/16"-13NC ' 2

—130 0200404 Arm Weldment (3rd Outboard) 2
0961664 Bushing, Composite (3 Per Arm) 6

—131 0200465 Arm Weldment (Top Outboard) 1
0961664 Bushing, Composite 4

—132 1320061 Clamp, Hose 4

—133 0641508 Bolt 5/16"-18NC x 1" 4

—134 Not Used

—135 3841144 Pin, Keeper 2
3020028 Lube, Graphokote AR
0252588 SIZZOR ARM PADS INSTALLATION Ref. —

—201 3340645 Pad 32

3-5



SECTION 3 SIZZOR ARMS

FIGURE 3-2. SIZZORS ARMS INSTALLATIONS - CM33RT.

% 12i
MAY
1992 TO

PRESENT 103

PRIOFI TO
MAY 1992

1
1017

WZI> JONN—-0 @ ZO——HOmy

1207 B
126 S
102 2 ?@

135 128
MAY 1992
TO PRESENT




SECTION 3 - SIZZOR ARMS —
A
FIGURE S PART NUMBER | DESCRIPTION QTY. REV.
3—2 SIZZOR ARMS INSTALLATIONS - CM33RT Ref.
1281679 SIZZOR ARMS INSTALLATIONS (MACHINES BUILT Ref. D
PRIOR TO MAY 1992) (STANDARD PARTS)
—1 1682593 Lift Cylinder Assembly (See Section 5 for Breakdown) 1
—2 3421645 Pin, Attach (Bottom LlIft Cylinder) 1
—3 3421647 Pin, Attach (Top Lift Cylinder) 1
—4 Not Used :
—5 4761500 Lockwasher 5/16" 46
—6 Not Used
—7 0200366 Arm Weldment (Bottom Inboard) 1
—8 0200367 Arm Weldment (Bottom and Top Outboard)
0961409 Bushing, Super Oilite (8 Per Arm) 16 -
—9 0200368 Arm Weldment (Upper Mid Outboard) 2
0961409 Bushing, Super Oilite (6 Per Arm) 12
—10 0200369 Arm Weldment (Lower Mid Inboard) 1
—11 0200370 - Arm Weldment (Upper Mid Inboard) 1
—12 0200371 Arm Weldment (Top Inboard) 1
—13 3421637 Pin, Attach 1
—14 3421639 Pin, Attach 8
—15 3421639 Pin, Attach 1
—16 3421640 Pin, Attach 1
—17 3421641 Pin, Attach 1
—18 3421642 Pin, Attach 4
—19 1440227 Collar 32
—20 0200373 Arm Weldment (Lower Mid Inboard - Left Side) 1
0961409 Bushing, Super QOilite : 6
—21 0641528 Bolt 5/16"-18NC x 3 1/2" 42
—22 3311501 Nut 5/16"-18NC 46
—23 4843248 Prop, Safety 2
—24 4740303 Washer, Special 2
—25 0200372 Arm Weldment (Lower Mid Inboard - Right Side) 1
0961409 Bushing, Super Oilite 6
—26 4751800 Flatwasher 1/2" 2
—27 3340579 Pad, Sliding 4
—28 0641808 Bolt 1/2"-13NC x 1" 4
—29 4761800 Lockwasher 1/2" 4
—30 1320061 Clamp, Hose 4
—31 Not Used
—32 0641508 Bolt 5/16"-18NC x 1" 4
3020028 Lube, Graphokote AR

3-7/3-8 Blank






SECTION 3 SIZZOR ARMS :
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
3—2 : SIZZOR ARMS INSTALLATIONS - CM33RT (CONTINUED) Ref.
1281823 SIZZOR ARMS INSTALLATION (MACHINES BUILT Ref. —
MAY 1992 TO PRESENT) (STANDARD PARTS)
—101 1682593 Lift Cylinder Assembly (See Section 5 for Breakdown) 1
—102 3422073 Pin, Attach (Bottom Lift Cylinder) 1
—103 3422074 Pin, Attach (Top Lift Cylinder) 1
—104 Not Used -
—105 Not Used QO
—106 Not Used N
—107 0200454 Arm Weldment (Bottom Inboard) 1 o
—108 0200455 Arm Weldment (Bottom and Top Outboard) 2 .
0961409 Bushing, Super Oilite (8 Per Arm) 16 - '
—109 0200368 Arm Weldment (Upper Mid Outboard) 2 o
0961409 Bushing, Super Oilite (6 Per Arm) 12 e
—110 0200458 Arm Weldment (Lower Mid Inboard) 1 o~
—111 0200457 Arm Weldment (Upper Mid Inboard) 1 b
—112 0200456 Arm Weldment (Top Inboard) 1 Z ‘
—113 3421637 Pin, Attach 1 - Z .
—114 3421638 Pin, Attach 8 o
—115 3421639 Pin, Attach 1 ' o .
—116 3421640 Pin, Attach 1 R
—117 3421641 Pin, Attach 1 .
—118 3421642 * Pin, Attach 4 . A '
—119 1440227 Collar 26 -
—120 0200373 Arm Weldment (Lower Mid Outboard - Left Side) 1 . R
0961409 Bushing, Super Oilite (Not Shown) 6 M
—121 0641528 Bolt 5/16"-18NC x 3 1/2" 42 - S ,_
—122 3311505 Locknut 5/16"-18NC 46 =
—123 4843248 Prop, Safety 2
—124 Not Used
—125 0200372 : Arm Weldment (Lower Mid Outboard - Right Side) 1
0961409 Bushing, Super Qilite 6
—126 4751700 Flatwasher 7/16" 2
—127 3340579 Pad, Sliding 4
—128 0681714 Bolt 7/16"-13NC x 1 3/4" (Grade 8) 2
—129 3311705 Locknut 7/16"-13NC 2
—130 1320061 Clamp, Hose 4
—131 Not Used
—132 0641508 Bolt 5/16"-18NC x 1" 4
—133 3841144 Pin, Keeper 2
0252587 SIZZOR ARM PADS INSTALLATION Ref. —
—201 3340645 Pad 24

3-9



—-—omo

SECTION3  SIZZOR ARMS

FIGURE 3-3. SIZZORS ARMS INSTALLATIONS - CM25RT.

/\éfg\‘” 104

S MAY 1992 TO
PRESENT

= 26
/3 126
PRIOR TO ﬁc \i“‘®
1A\

s
s e 2 /
123
4‘ \ S
e

MAY 1992
TO PRESENT o4 \ /
\\é AR §\§p\\ -8

N

26
126

3-10




SECTION 3 SIZZOR ARMS

———

FIGURE & PART NUMBER DESCRIPTION ‘ QTY. REV.
3—3 SIZZORS ARMS INSTALLATIONS - CM25RT Ref.
1281361 SIZZOR ARMS INSTALLATIONS (MACHINES BUILT Ref. B
PRIOR TO MAY 1992) (STANDARD PARTS) E
—1 1682593 Lift Cylinder Assembly (See Section 5 for Breakdown) 1 c
—2 3421645 _ Pin, Attach (Bottom Lift Cylinder) 1 T
—3 3421647 Pin, Attach (Top Lift Cylinder) 1 -
—4 0641808 Bolt 1/2"-13NC x 1" 4 .
—5 . 4761800 Lockwasher 1/2" 4 0
—6 4751800 Flatwasher 1/2" 2 N .
—7 4740303 Washer, Special 2 e
—8 0200366 Arm Weldment (Bottom Inboard) 1
—9 0200367 Arm Weldment (Bottom Outboard) 1 3 .
0961409 Bushing, Super Oilite 8 .
—10 0200369 : Arm Weldment (Mid Inboard) 1 -
—11 0200372 Arm Weldment (Mid Outboard - Right Side) 1 . S 1
0961409 Bushing, Superoilite ’ 6 1
—12 0200373 Arm Weldment (Mid Outboard - Left Side) 1 Z
0961409 Bushing, Super Qilite (Not Shown) 6 . =
—13 0200419 Arm Weldment (Top Inboard) 1 Z
—14 0200408 Arm Weldment (Top Outboard) 1 - 0
0961409 Bushing, Super Oilite 8 R
—15 3421637 Pin, Attach 1 S
-—16 3421638 Pin, Attach 5 o
—17 3421639 Pin, Attach 1 A
—18 3421640 Pin, Attach 1 » R :
—19 3421641 Pin, Attach 1 o
—20 3421642 Pin, Attach 4 M
—21 1440227 Collar 20 S
—22 0641528 Bolt 5/16"-18NC x 3 1/2" 33
—23 3311501 Nut 5/16"-18NC 35
—24 4761500 Lockwasher 5/16" 35
—25 4843248 Prop Safety 2
—26 3340579 Pad, Sliding 4
—27 1320061 Clamp, Hose 2
—28 0641508 Bolt 5/16"-18NC x 1" 2
1281822 SIZZOR ARMS INSTALLATION (MACHINES BUILT Ref. —
' MAY 1992 TO PRESENT) (STANDARD PARTS)
—101 1682593 Lift Cylinder Assembly (See Section 5 for Breakdown) 1
—102 3422073 Pin, Attach (Bottom Lift Cylinder) 1
—103 3422074 Pin, Attach (Top Lift Cylinder) 1
—104 0681714 Bolt 7/16"-14NC x 1 3/4" (Grade 8) 2
—105 3311705 Locknut 7/16"-14NC 2
—106 4751700 Flatwasher 7/16" 2
—107 Not Used
—108 0200454 Arm Weldment (Bottom Inboard) 1

3-11/3-12 Blank






SECTION 3  SIZZOR ARMS

FIGURE & PART NUMBER DESCRIPTION QTY. REV.
3—3 SIZZORS ARMS INSTALLATIONS - CM25RT (CONTINUED) Ref.
—109 0200455 Arm Weldment (Bottom Outboard) 1
0961409 Bushing, Super Oilite 8
—110 0200458 Arm Weldment (Mid Inboard) 1
—111 0200372 Arm Weldment (Mid Outboard - Right Side) A
0961409 Bushing, Super Oilite 6
—112 0200373 Arm Weldment (Mid Outboard - Left Side) 1
0961409 Bushing, Super Oilite (Not Shown) 6
—113 . 0200460 Arm Weldment (Top Inboard) 1
—114 0200459 Arm Weldment (Top Outboard) 1
0961409 Bushing, Super Oilite 8
—115 3421637 Pin, Attach 1
—116 3421638 Pin, Attach 5
—117 3421639 Pin, Attach 1
—118 3421640 ° Pin, Attach 1
—119 3421641 Pin, Attach 1
—120 3421642 Pin, Attach 4
—121 1440227 Collar 26
—122 0641528 Bolt 5/16"-18NC x 3 1/2" 33
—123 3311505 Locknut 5/16"-18NC 35
—124 Not Used
—125 4843248 Prop, Safety 2
—126 3340579 Pad, Sliding 4
—127 1320061 Clamp, Hose 2
—128 0641508 Bolt 5/16"-18NC x 1" 2
—129 3841144 Pin, Keeper 2
0252586 SIZZOR ARM PADS INSTALLATION Ref. —
—201 3340645 Pad _ 16

3-13



SECTION 3

SIZZOR ARMS

FIGURE 3-4. SIZZOR ARM GUARDS INSTALLATION.

92

pL

o ©
N 2)
!
U
-:_.j’
e e e

~
N

%4

4%}

€e

L

€¢

. QWOF—-0Z ® O-NNOX <X=0

3-14



SECTION 3 SIZZOR ARMS %
FIGURE S  PART NUMBER DESCRIPTION QTY.  REV.
3—4 SIZZOR ARMS GUARD INSTALLATION Ref.
SIZZOR ARMS GUARD INSTALLATION (STANDARD Ref..
PARTS)
—1 4843936 Guard Weldment (Front and Rear) 2
—2 Not Used
—3 Not Used
—4 4843800 Guide, Belt 2
—5 4843807 Bracket, Mounting (Front Right) 1
—6 4843810 Support, Guard (Front Lower) 2
—7 4843811 Bracket, Mounting (Rear) 2
—8 4340611 Bar, Support 2
—9 4160102 Spring, Gas 4
—10 4300048 Stud (Welded on Part) 8
—11 4711800 Flatwasher 1/2" Narrow 12
—12 4761800 Lockwasher 1/2" 8
—13 3311801 Nut 1/2"-13NC 8
—14 3311805 Locknut 1/2"-13NC 4
—15 0641610 Bolt 3/8"-16NC x 1 1/4" 4
—16 3311601 Nut 3/8"-16NC 4
—17 4761600 Lockwasher 3/8" 4
—18 4711600 Flatwasher 3/8" Narrow 8
—19 4711500 Flatwasher 5/16" Narrow 48
—20 3311501 Nut 5/16"-18NC 20
—21 0480064 Mesh, Wire (Upper Sides) 2
—22 0480065 Mesh, Wire (Upper Ends) 2
—23 4240033 Tie-Strap AR
—24 0641514 Bolt 5/16"-18NC x 1 3/4" 4
—25 4761500 Lockwasher 5/16" 4
—26 4843876 Bracket, Mounting (Front Left) 1
—27 4921380 Mesh, Wire (Lower Sides and Ends) 9ft./2.75m
0252049 SIZZOR ARMS GUARD INSTALLATION (DIESEL/ Ref. A
STANDARD GAS) (VARIABLE PARTS)
—51 4843937 Guard (Left Side) 1
—52 4843938 Guard (Right Side) 1
0252340 SIZZOR ARMS GUARD INSTALLATION (DUAL FUEL Ref. A
GAS/ELECTRIC) (VARIABLE PARTS)
\
—51 4844035 Guard (teft Side) 1
4844035 Guard (Right Side) 1
|
|
]
|
|

3-15/3-16 Blank

OWEI> DONN=—0 © ZO——OmM®







SECTION ‘4  PLATFORM

FIGURE NO.

PAGE NO.

4-1
4-2
4-3
4-4

Standard Platform and Optional Components Installation . . ... ..

Extendable Platform Installation (Optional)

..................

Traversing Platform Installation (Optional) .. .................

Platform Control Box Installation

42
4-6
4-8

4-10

4-1

—Oomn

ETOT-H»rT ~ ZO-



ZEJVOMHPrT & ZO0-—-HOmMO

SECTION 4 PLATFORM

FIGURE 4-1. STANDARD PLATFORM AND OPTIONAL
COMPONENTS INSTALLATION.

4-2




SECTION 4 PLATFORM
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
4—1 STANDARD PLATFORM AND OPTIONAL COMPONENTS Ref.
INSTALLATION
3510203 STANDARD PLATFORM WELDMENT (STANDARD PARTS) | . Ref. D
—1 4300038 Stud (Welded on Part) 1
—2 3311501 Nut 5/16"-18NC 1
—3 4761500 Lockwasher 5/16" 1
—4 1320095 Ctamp 1
—5 Not Used )
—6 0961409 Bushing, Super Qilite (2 Per Channel) 4
1281290 HANDRAILS INSTALLATION (STANDARD PARTS) Ref. C
—101 3640642 End - Gate 1
—102 3311405 Locknut 1/4"-20NC 2
—103 Not Used ‘
—104 3640685 Rail Weldment - Rear 1
—105 3640680 Rail Weldment - Left Side 1
—106 3640681 Rail Weldment - Right Side 1
—107 0641416 Bolt 1/4"-20NC x 2" AR
—108 Not Used '
—109 © 3311405 Locknut 1/4"-20NC AR
—110 0641518 Bolt 5/16"-18NC x 2 1/4" 4
—1i1 4751500 Flatwasher 5/16" 4
—112 3311505 Locknut 5/16"-18NC 4
—113 Not Used -
—114 4751400 Flatwasher 1/4" 12
—115 0641418 Bolt 1/4"-20NC x 2 1/4" 2
0251153 HANDRAILS INSTALLATION (STANDARD AND Ref. B
TRAVERSING PLATFORMS) (VARIABLE PARTS)
0251154 HANDRAILS INSTALLATION (EXTENDABLE Ref. A
PLATFORM) (VARIABLE PARTS)
—151 3640682 Rail Weldment - Front (Standard and Traversing 1
Platforms)
Not Required Rail Weldment - Front (Extendable Platforms) 1
0250809 ROTATING BEACON LIGHT INSTALLATION (OPTIONAL) Ref. —
—201 0901113 Bracket, Mounting 1
—202 2920018 Light, Beacon (Amber) 1
0251805 PLATFORM WORK LIGHTS INSTALLATION (OPTIONAL) Ref. —
—301 2920013 Floodlight 2
0250317 CIRCULAR LEVEL INSTALLATION (OPTIONAL) Ref. —
—401 4842981 Bracket, Mounting 1

4-3/4-4 Blank

EXOTM-HPrT & ZO--HOmMO






SECTION 4 PLATFORM
(-] [}
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
4—1 STANDARD PLATFORM AND OPTIONAL COMPONENTS Ref.
INSTALLATION (CONTINUED)
—402 2420038 Level, Circular 1
—403 3910610 Screw #6-32NC x 5/8" 3
—404 4770600 Starwasher #6 3
—405 0641406 Bolt 1/4"-20NC x 3/4" 4
—406 3311401 Nut 1/4"-20NC 4
—407 4761400 Lockwasher 1/4" 4
0250999 HARNESS ATTACH RINGS INSTALLATION (OPTIONAL) Ref. —_
—501 3534309 Plate, Attach 2
—502 3760274 Ring, Lanyard Swivel 2

4-5

-—“om®

zzoma»ry » zo



Zmom»rv & zo—-tomo

SECTION 4 PLATFORM

FIGURE 4-2. EXTENDABLE PLATFORM INSTALLATION
" (OPTIONAL).

4-6



SECTION 4 PLATFORM
o L]
FIGURE & PART NUMBER DESCRIPTION - QTY. REV.
42 0252412 EXTENDABLE PLATFORM INSTALLATION (OPTIONAL) Ref. C
—1 3510357 Platform Extension Weldment 1
—2 3640783 Rail Weldment - Left Side 1
—3 3640784 Rail Weldment - Right Side 1
. —4 0641414 Bolt 1/4"-20NC x 1 3/4" 4
—5 4751400 Flatwasher 1/4" 28
—6 4761400 Lockwasher 1/4" 8
—7 3311401 Nut 1/4"-20NC 8
—8 4565554 Rail, Front 2
—9 0641605 Bolt 3/8"-16NC x 5/8" 4
—10 3340587 Pad, Wear ‘4
—11 4761600 Lockwasher 3/8" 4
—12 4565312 Spacer 4
—13 0181515 Angle, Mounting 4
—14 3532918 Plate, Doubler AR
—15 0641424 Bolt 1/4"-20NC x 3" 8
—16 3311405 Locknut 1/4"-20NC 8
—17 Not Used
—18 0641416 . Bolt 1/4"-20NC x 2" 4
—19 3860049 Roller 4
—20 0440085 Bearing 4
—21 4712200 Flatwasher 3/4" Narrow 12
—22 3322002 Nut, Jam 5/8"-18NF 4
—23 4792000 Starwasher 5/8" 4
—24 3900163 Bolt, Bearing 4
—25 4740350 Flatwasher, Special 8
—26 4843336 Handle 2
—27 3941004 Screw, Self-Tapping #10 2
—28 2560088 Grip, Handle 2
—29 1380132 Clip, Gripper 2
—30 3311505 Locknut 5/16"-18NC 4
—31 3841154 Rod, Latch 2
—32 0200409 Arm, Latch 2
—33 0641620 Bolt 3/8"-16NC x 2 1/2" 4
—34 4751600 Flatwasher 3/8" 4
—35 3311605 Locknut 3/8"-16NC 4
—36 4100038 Sleeve, Plastic 4
0251704 PLATFORM EXTENSION LIMIT SWITCH INSTALLATION Ref. A
(FRENCH AND ITALIAN SPEC ONLY)
—101 4360277 Switch, Limit 1
—102 4360236 Head, Actuator 1
—103 43€0278 Arm and Roller 1
—104 4460052 Connector, Strain Relief 1
—105 3900168 Screw, Special 2
—106 4920140 Lockwire 2
—107 1060341 Cable, Electrical - 16/2 151t/4.6m

4-7




S2O0T=-H>»rv & ZO0-—-OmMO

SECTION 4 PLATFORM

FIGURE 4-3. TRAVERSING PLATFORM INSTALLATION
(OPTIONAL).

4-8




SECTION 4 PLATFORM
o (-]
FIGURE & pART NUMBER DESCRIPTION QTY. REV.
4—3 TRAVERSING PLATFORM INSTALLATION (OPTIONAL) Ref.
1281563 TRAVERSING PLATFORM INSTALLATION - WITHOUT Ref. A
OUTRIGGERS (STANDARD PARTS WHEN EQUIPPED) -
1281610 TRAVERSING PLATFORM INSTALLATION - WITH Ref. —
OUTRIGGERS (STANDARD PARTS WHEN EQUIPPED)
—1 3510251 * Platform Weldment 1 :
—2 3510250 Sub-Deck Weldment 1 -
0961409 Bushing, Super Oilite 4 .
—3 © 1681591 Extension Cylinder Assembly (See Section 5 for 1 &
Breakdown) -
—4 1180172 Carrier 1 -
—5 0641408 Bolt 1/4"-20NC x 1" 2 .
—6 4761400 Lockwasher 1/4" 8 o
—7 4751400 A Flatwasher 1/4" 4 N
—8 3311401 Nut 1/4"-20NC 6 .
—9 0641405 Bolt 1/4"-20NC x 5/8" 2 .
—10 1320169 Clamp 2 4
—11 4761000 Lockwasher #10 4 o
—12 3311001 Nut #10-24NC 4 - P
—13 1320159 Clamp 2
—14 Not Used L
—15 Not Used A
—16 4843637 Block, Slide 4 T
—17 3340590 Pad, Wear 16
—18 0642212 Bolt 3/4"-10NC x 1 1/2" 8 . F
—19 4752200 Flatwasher 3/4" 12 0O
—20 4762200 Lockwasher 3/4" 8 D
—21 3312201 Nut 3/4"-10NC 8 n
—22 0961461 Bushing 2 . _M »
—23 0641852 Bolt 1/2"-13NC x 6 1/2" 2 -
—24 4751800 Flatwasher 1/2" 2
—25 4761800 Lockwasher 1/2" 2
—26 3311801 Nut 1/2"-13NC 2
—27 . 3421327 Pin, Attach (Extension Cylinder) 2
—28 3450406 Pin, Cotter 1/8" x 1 1/2" 4
LIMIT SWITCH INSTALLATION Ref.
—56 1060016 Cable, Electrical - 16/3 AR
—57 Not Used
—58 4360298 Roller and Arm 1
—59 4360277 Switch, Limit 1
4360236 Head, Actuator 1
—60 4460049 Connector, Strain Relief 1
—61 0901761 Bracket, Mounting 1
—62 0721016 Screw, Machine #10-24NC x 2" 2
—63 4300085 Stud (Welded on Part) 2

4-9



ETOT->rD & ZO-HOMmO

SECTION 4 PLATFORM

FIGURE 4-4. PLATFORM CONTROL BOX INSTALLATION.

USED WITH HYDRAULIC 903
LEVELING JACKSONLY. gg4

( OPTION)

USE WITH DETACHABLE JACK
CONTROL BOX ONLY.

611 110V. CABLE USED
WITH DETACHABLE
CONTROL BOX ONLY.

4-10




SECTION 4 PLATFORM
o (]
FIGURE S PART NUMBER DESCRIPTION QTY. REV.
4—4 PLATFORM CONTROL BOX INSTALLATION Ref.
PLATFORM CONTROL BOX ASSEMBLY (STANDARD Ref.
PARTS)
—1 3532969 Box, Control
—2 4843787 Lid
—3 Not Used
—4 4360199 Switch, Toggle - SPST (Engine Speed and Pump Speed
Gas/Diesel Machines) (Drive Speed, and Pump Speed
Electric Machines)
—5 3790012 O-Ring
—6 4060229 Shield, Switch
—7 1701452 Decal - Platform Control
—8 4360274 Switch, Push Button - SPST/MC (Start and Horn)
—9 4360260 Switch, Toggle - DPDT/MC/CO (Lift)
—10 1701453 Nametag - Lift
—1 3520028 Plug, Hole - 1/2"
—12 0100035 Loctite #222
—13 3910808 Screw, Machine #8-32NC x 1 1/2"
—14 4760800 Lockwasher #8
—15 3740049 Relay
—16 4751400 Flatwasher 1/4"
—17 3311401 Nut 1/4"-20NC
—18 0641408 Bolt 1/4"-20NC x 1"
—19 4761400 Lockwasher 1/4"
—20 4460071 Connector, Strain Relief - 3/4"
—21 3300048 " Nut, Conduit - 3/4"
—22 0960238 Bushing 3/4"
—23 0750806 Screw, Self-Tapping #8 x 3/4"
—24 3300177 Nut, Tinnerman :
—25 4740120 Washer, Nylon
—26 Not Used
—27 4564494 Spacer, Tube 1
—28 Not Used
—29 4360289 Switch, Push-Pull 1
—30 3520026 Plug, Hole - 5/8" AR
—31 Not Used
—32 1701454 Decal - Steering 1
0252487 PLATFORM CONTROL BOX ASSEMBLY - DIESEL Ref. A
MACHINES (VARIABLE PARTS)
0253066 PLATFORM CONTROL BOX ASSEMBLY - GAS Ref. —
MACHINES (VARIABLE PARTS)
—51 1600148 Controller 1
0251936 PLATFORM CONTROL BOX ASSEMBLY - ELECTRIC Ref. —
MACHINES (VARIABLE PARTS)
—51 1600115 Controller 1

4-11



Z2O0M—H>»rrUY & ZO—-OmM®M

SECTION 4 PLATFORM
o o
FIGURE &
ITEM NO PART NUMBER DESCRIPTION QTY. REV.
4—4 PLATFORM CONTROL BOX INSTALLATION (CONTINUED) Ref..
PLATFORM CONTROL BOX INSTALLATION Ref.
(STANDARD PARTS)
—101 Not Used
—102 4751400 Flatwasher 1/4" 6
—103 4761400 Lockwasher 1/4" 3
—104 3311401 Nut 1/4"-20NC 3
—105 0641406 Bolt 1/4"-20NC x 3/4" 3
1281563 CONTROLS INSTALLATION - TRAVERSING PLATFORM Ref. —
(OPTIONAL)
—201 4360202 Switch, Toggle 1
—202 3790012 O-Ring 1
—203 4060229 Shield, Switch 1
—204 3252000 Nametag - Platform Extend 1
0251800 CONTROLS INSTALLATION - HEAD LIGHTS (OPTIONAL) | Ref. —
—301 4360199 Switch, Toggle - SPST 1
—302 3790012 O-Ring 1
—303 4060229 Shield, Switch 1
—304 3250630 Nametag - Headlights 1
TILT INDICATOR INSTALLATION Ref.
—401 0140019 Alarm 1
—402 2920026 Light, Indicator 1
2920029 Bulb, Light 1
—403 1701489 Decal - Tilt 1
0251319 BATTERY CAPACITY GAGE INSTALLATION (OPTIONAL) | Ref. —
—501 2420075 Gauge 1
RECEPTACLE INSTALLATION (OPTIONAL) Ref.
—601 0860038 Box, Switch 1
—602 Supply Locally Receptacle 1
—603 Supply Locally Shield, Cover 1
—604 4460049 Connector, Strain Relief 1
—605 0960407 Bushing 1
—606 Not Used
—607 1320041 Clamp 1
—608 4300032 Stud (Welded on Part) 1
—609 3311401 Nut 1/4"-20NC 3
—610 4761400 Lockwasher 1/4" 3
—611 Supply Locally Plug, Connector 1
—612 0641406 Bolt 1/4"-20NC x 3/4" 2

4-12




SECTION 4 PLATFORM
o (]
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
4—4 ' PLATFORM CONTROL BOX INSTALLATION (CONTINUED) Ref.
—613 1700598 Decal - Ground 1
—614 1700599 Decal - Neutral 1
0250762 . DETACHABLE CONTROL BOX INSTALLATION Ref. —
(OPTIONAL)
—701 4460359 Base, Mounting 1.
—702 4460360 Hood, Side Entry 1
—703 4460361 Terminal, Female 1
—704 4460362 Terminal, Male 1
—705 4460051 Connector, Strain Relief 1
—706 4460205 Plug, Twist-Lock - Male 1
—707 4460134 Plug, Twist-Lock - Female 1
—708 3910808 Screw, Machine #8-32NC x 1/2" 4
—709 4760800 Lockwasher #8 4
—710 3310801 Nut #8-32NC 4
—711 3520035 Plug, Hole - 1" 1
0250153 LEVELING JACK CONTROL BOX INSTALLATION Ref. —
(OPTIONAL - STANDARD PARTS WHEN EQUIPPED)
—801 0860533 Control Box Assembly (See Items 901-909 for 1
Breakdown)
—802 4460052 Connector, Strain Relief 1
—803 0960239 Bushing 1
—804 3300047 Locknut, Conduit 1
—805 0641410 Bolt 1/4"-20NC x 1 1/4" 2
—806 4562298 Spacer, Tube 2
—807 4761400 Lockwasher 1/4" AR
—808 4751400 Flatwasher 1/4" AR
—809 3311401 Nut 1/4"-20NC 2
0251131 LEVELING JACK CONTROL BOX INSTALLATION Ref. —
(OPTIONAL - VARIABLE PARTS WHEN EQUIPPED :
WITH DETACHABLE CONTROL BOX)
—851 3534487 Plate, Mounting 1
—852 4300083 - Stud (Welded on Part) 2
—853 3300202 Wingnut 1/4"-20NC 2
0860533 LEVELING JACK CONTROL ASSEMBLY (OPTIONAL) Ref. B
—901 0860556 Box, Control 1
—902 1670469 Cover 1
—903 4060229 Shield, Switch 4
—904 4360202 Switch, Toggle - DPDT/MC 4
—905 3251795 Nameplate - Controls 1
—906 4420008 Tape, Sealing 21t/.6m
—907 0750804 Screw, Self-Tapping #8 x 1/2" 4
—908 4770800 Starwasher #8 4
—909 3300177 Nut, Tinnerman 4

4-13/4-14 Blank

Z3OM-Pro & ZO—







SECTION 5 CYLINDERS

. ____ TABLE OF CONTENTS

FIGURE NO. DESCRIPTION
5-1 Axle Lockout Cylinder Assembly .................ccceunnn.. 5-2
5-2 Leveling Jack Cylinder Assembly ......................... 5-4
5-3 Lift Cylinder Assemblies . ........ ... ... i, . 5-6
5-4 Steer CylinderAssembly .................cciiiiiiiinn... 5-10
5-5 Traversing Platform Extension Cylinder Assembly ............ 5-12

5-1



WIMOZ—r-<0 & ZO0——H0omn

SECTION 5 CYLINDERS

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY
(OSCILLATING AXLE OPTION).

©

e

D
i
-
L/////

=

Qo\

17

5-2




SECTION 5 CYLINDERS
q (o
FIGURE & PART NUMBER DESCRIPTION QTY: REV.
5—1 1682427 AXLE LOCKOUT CYLINDER ASSEMBLY (OSCILLATING Ref. b
AXLE OPTION) '

—1 1682428 Barrel Assembly 1

—2 4640273 Bleeder 1

—3 3300273 Nut, Hex 1
0100011 Loctite #242 AR

—4 3900170 Set Screw 3/8"-16NC x 3/8" 1

—5 3480116 Piston 1

—6 Kit Seal 2

—7 Kit Ring, Lock 2

—8 Kit O-Ring 1

—9 4564606 Spacer 1

—10 1681322 Head 1

—1 Kit ~ Ring 1

—12 Kit O-Ring 2

—13 Kit Seal, Rod 1

—14 Kit Seal, Wiper 1

—15 1120108 Head, Retainer 1
0100035 Loctite #222 AR

—16 1681609 Rod Assembly 1

—17 2160002 Fitting, Grease 1

—18 2220237 Fitting, Plug 2

—19 4640525 Valve, Check - Pilot - Operated 2
2900379 Seal Kit (Includes ltems 6,7,8,11,12,13 and 14) 1
2900770 Seal Kit - 4640525 Valve 2

5-3

oma

wzmoz-r<o @ zo-



CYLINDERS

SECTION 5

FIGURE 5-2. LEVELING JACK CYLINDER ASSEMBLY
(HYDRAULIC JACK OPTION).

2

i
|
C)

NUWOF—-0Z 1 O>J—=ZOaurxu

5-4



SECTION 5 CYLINDERS g 0
FIGURE & pART NUMBER DESCRIPTION QTY. REV.
5—2 1682657 LEVELING JACK CYLINDER ASSEMBLY (HYDRAULIC Ref. A
JACK OPTION) : .

—1 1682658 Barrel Weldment 1

—2 1682660 Rod Weldment 1

—3 1120387 Retainer, Head 1

—4 1682364 Head 1

—5 3480123 Piston 1

—6 3300270 Nut 1

—7 4565686 Tube, Spacer 1

—8 4640438 Valve, Cartridge Check 1
2900770 Seal Kit - 4640438 Valve 1

—9 3900170 Setscrew 3/8"-16NC x 3/8" 1

—10 2200221 Plug, Pipe - 1/8" NPT 1

—11 Kit Wiper, Rod 1

—12 Kit Seal, Rod 1

—13 Kit O-Ring 1

—14 Kit Ring, Wear 1

—15 Kit Ring, Wear 1

—16 Kit O-Ring 1

—17 Kit T-Seal 1
0100011 Loctite #242 A/R
0100038 Primer, Locking AR
0100035 Loctite #222 AR
0100020 Sealant, Pipe AR

1

2901208

Seal Kit (Includes ltems 11-17)

5-5

waMOZ-r<0 @ zO--domn



VIMOZ-r<0O o ZO0-—-1Omw

SECTION 5 CYLINDERS

FIGURE 5-3. LIFT CYLINDER ASSEMBLIES.

5-6




SECTION 5 CYLINDERS
q| =2
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
5—3 LIFT CYLINDER ASSEMBLIES Ref.
1682243 LIFT CYLINDER ASSEMBLY - CM40RT (NOT SHOWN) Ref. B
—1 1682080 Barrel Weldment 1
0961379 Bushing, Bronze 2
—2 1682100 Rod Weldment 1
0961380 Bushing, Bronze 2
—3 1120358 Retainer, Head 1
—4 1682076 Head 1
—5 4564707 Tube, Spacer 1
—6 3480137 Piston 1
—7 3300286 Nut 1
—8 3900170 Setscrew 3/8"-16NC x 3/8" 1
—9 Not Used ‘
—10 Kit Wiper, Rod 1
—11 Kit Seal, Rod 1
—12 Kit Ring, Wear 1
—13 Kit. * O-Ring 1
—14 Kit O-Ring 1
—15 Kit Ring, Wear 1
—16 Kit T-Seal 1
—17 2160002 Fitting, Grease 2
—18 2180527 Plug, Pipe (Located on Rod End) 1
0100011 Loctite #242 AR
0100020 Sealant, Pipe AR
0100035 Loctite #222 AR
0100038 Primer, Locking AR
2901116 Seal Kit - CM40RT (Includes ltems 10-16) 1
1682593 LIFT CYLINDER ASSEMBLY - CM33RT AND CM25RT Ref. B
—101 1682594 Barrel Weldment 1
: 0961379 Bushing, Bronze 2
—102 1682082 Rod Weldment 1
0961380 Bushing, Bronze 2
—103 1120358 Retainer, Head 1
—104 1682098 Head 1
—105 4565605 Tube, Spacer 1
—106 3480137 Piston 1
—107 3300286 Nut 1
—108 3900170 Setscrew 3/8"-16NC x 3/8" 1
—109 Not Used
—110 Kit Wiper, Rod 1
—111 Kit Seal, Rod 1
—112 Kit Ring, Wear 1
—113 Kit O-Ring 1

5-7/5-8 Blank






A |
FIGURE &
ITEM NO PART NUMBER DESCRIPTION QTY. REV.
5—3 LIFT CYLINDER ASSEMBLIES (CONTINUED) Ref.
—114 Kit O-Ring 1
—115 Kit Ring, Wear 1
—116 Kit T-Seal 1
—117 2160002 Fitting, Grease 2
0100011 Loctite #242 AR
0100035 Loctite #222 AR
0100038 Primer, Locking AR
2901115 Seal Kit - CM33RT and CM25RT (Includes ltems 1
110-116)
0251791 MANUAL DESCENT VALVE INSTALLATION Ref. B
—201 4640699 Valve, Pull 1
2900503 Seal Kit - 4640699 Valve 1
—202 0080190 Adapter 1
—203 3311402 Nut, Jam 1/4"-20NC 1
—204 Not Used
—205 0901767 Bracket, Cable Mounting 1
—206 3321402 Nut, Jam 1/4"-28NF 4
—207 4751400 Flatwasher 1/4" 6
—208 1060377 - Cable, Manual Descent 1
—209 0641416 Bolt 1/4"-20NC x 2" 2
—210 3311401 Nut 1/4"-20NC 2
—211 4761400 Lockwasher 1/4" 2
—212 3760170 Ring 1
—213 1701437 Decal - Manual Descent 1
—214 3841127 Rod 1
—215 3450405 Pin, Cotter 1/8" x 1 1/4" 1
—216 4220044 Stop, Throttle 1
HOLDING VALVE INSTALLATION (STANDARD) Ref.
—301 4640382 Cartridge, Holding Valve 1
7009742 Coil (Modular Controls Version) 1
2900503 Seal Kit (Modular Controls Version) 1
7000645 Coil (Hydraforce Version) 1
2900800 Seal Kit (Hydraforce Version) 1
—302 1060016 Cable, Electrical - 16/3 241/7.3m
0010421 BELLOWS INSTALLATION (OPTIONAL - NOT SHOWN) Ref.
4060068 Bellows - LIft Cylinder 1

5-9

6IMOZ—r<0 @ ZO-dom®



OVIMOZ-r<0O0 o ZO0-—-IOmw

SECTION 5 CYLINDERS

FIGURE 5-4. STEER CYLINDER ASSEMBLY.

5-10




SECTION 5 CYLINDERS

FIGURE & PART NUMBER DESCRIPTION QTY. REV.
5—4 1681604 STEER CYLINDER ASSEMBLY Ref. D
—1 1681607 Barrel Weldment 1

-—2 1681605 Rod Weldment 1
—3 - 1120179 Retainer, Head 1
—4 1680892 Head 1
—5 4563142 Tube, Spacer 1
—6 3480120 Piston 1
—7 3300187 Nut 1
—8 Kit Wiper, Rod 1
—9 Kit " Seal, Rod 1

—10 Kit Ring, Wear 1
—1 Kit - O-Ring 1
—12 Kit Ring, Back-up 2
—13 Kit T-Seal 1
—14 Kit Ring, Wear 1
—15 3300141 Setscrew 1/4"-20NC x 5/8" 3
—16 Not Used

—17 Kit O-Ring 1
—18 2160002 Fitting, Grease : 1

0100011 Loctite #242 AR

2901119 Seal Kit (Includes ltems 8-14 and 17) 1

5-11



NIMOZ=r<0O o ZO0--Omwn

SECTION 5 CYLINDERS

\

FIGURE 5-5. TRAVERSING PLATFORM EXTENSION CYLINDER
ASSEMBLY (TRAVERSING PLATFORM OPTION).




"SECTION 5 CYLINDER
S —
FIGURE & PART NUMBER DESCRIPTION . QTY. REV.
5—5 1681591 TRAVERSING PLATFORM EXTENSION CYLINDER Ref. (o]
ASSEMBLY (TRAVERSING PLATFORM OPTION)
—1 1681594 Barrel Weldment 1
—2 1681593 Rod Weldment 1
—3 Not Used
—4 1681402 Head 1
—5 3480123 . Piston 1
—6 3300270 - © Nut 1
—7 4562720 Tube, Spacer 1
—8 Kit Wiper, Rod 1
—9 Kit Seal, Rod 1
—10 Kit O-Ring 1
—11 Kit Ring, Wear 1
—12 Kit Seal, Piston 1
—13 Kit O-Ring 1
—14 3900170 Setscrew 3/8"-16NC 1
—15 2200202 Plug, Pipe - 1/4" NPT 4
0100011 Loctite #242 A/R
0100020 Sealant, Pipe AR
0100035 Loctite #222 A/R
0100038 Primer, Locking A/R
2901121 Seal Kit (Includes ltems 8-13) 1

5-13/5-14 Blank

WIMOZ—r<0 & ZO——HOm®






SECTION 6 HYDRAULICS

PAGE NO.

6-1 Hydraulic Diagram - Manual Descent/Emergency

Lowering ........... e i iieear e 6-2
6-2 Hydraulic Diagram - Oscillating Axle (Optional) . .............. 6-4
6-3 Hydraulic Diagram - Overload/Tilt (French Spec) ............. 6-6
6-4 ‘Hydraulic Diagram - Standard (Electric Machines) ............ 6-8
6-5 Hydraulic Diagram - Standard (2WD) ........ e 6-12
6-6 Hydraulic Diagram - Standard (4WD) ..............c.cocunn. 6-16
6-7 Hydraulic Diagram List-Complete ........................ 6-21

0O-rcHIT<T @ ZO-—-




®O-rE>IJO<I @ ZO--HOmn

SECTION 6 HYDRAULICS

FIGURE 6-1. HYDRAULIC DIAGRAM - MANUAL
DESCENT/EMERGENCY LOWERING (OPTIONAL).

ROD

RETURN

SUPPLY

REF. ORFICE
IN CYLINDER
PORT

6-2




o
1T=i

SECTION 6  HYDRAULICS

=15

FIGURE &
TEMNo PART NUMBER DESCRIPTION , QTY. REV.

6—1 0251791 HYDRAULIC DIAGRAM - MANUAL DESCENT/EMERGENCY Ref. B
. LOWERING

—1 4640699 Valve, Pull

2900503 Seal Kit (4640699 Valve)
—2 2220111 Fitting, 90°

—3 2220820 Fitting, 90°

—4 2220399 Fitting, Adaptor

—5 4565177 Tube

—6 2220635 Fitting, Tee

—7 2220473 Fitting, 90°

PO T (U U G G e

6-3



o
!L(

=1

U i)rE

HYDRAULICS

SECTION 6

FIGURE 6-2. HYDRAULIC DIAGRAM - OSCILLATING
"AXLE (OPTIONAL).

8 140d 39vN9 L
34NSSIdd WILSAS

SY3ANITAD
1N0-M207

1HIIH 1437

N /
L d \\ N
» Mo Lo .
- !
QN
' MNV L '
1 I0 QAH !
AN ZZN
L %
9 6
L > G
N 4 d e
-\
1 v
INTVA FILLOHS \\nw e\
st * <] ¢ v
€
\ ")
e/ IATIVA WYD
zL

¥ 13¥0d 39YN9 L
3INSS3Id WILSAS

6-4



SECTION 6 HYDRAULICS oo e
TEMNo PARTNUMBER DESCRIPTION QTY.  REV.
6—2 2791901 HYDRAULIC DIAGRAM - OSCILLATING AXLE (OPTIONAL) Ref. —
-1 2220582 Fitting, Straight 6 .
—2 2220462 Fitting, 90° 4
—3 2220466 Fitting, 90° 3
—4 2220605 Fitting, Tee 3
—5 2220235 Fitting, Plug 1
—6 2220385 Fitting, Tee 1
—7 2220618 Fitting, Reducer 1
—8 2752011 Hose 2
—9 2751396 Hose 2
—10 2750897 Hose 1
—11 2750895 Hose 1
—12 4640013 Valve, Shuttle 1
—13 2220414 Fitting, Straight 1
—14 2751424 Hose 2
—15 2220416 Fitting, 90° 2
0100020 Sealant, Pipe AR

6-5

®O-rCPIO<T o ZO-—-Home



 WO-rCPIU<I @ ZO—-Omn

-SECTION 6 HYDRAULICS

FIGURE 6-3. HYDRAULIC DIAGRAM - OVERLOAD/TILT INTERLOCK
(FRENCH SPEC ONLY - BUILT AFTER SEPTEMBER 1991).

ROD

<“>/“\ RETURN

LIFT
CYLINDER

6-6




SECTION 6 - HYDRAULICS

=3 =15

FIGURE & . '
ITEMNo PART NUMBER : DESCRIPTION QTY. REV.

6—3 0252366 HYDRAULIC DIAGRAM - OVERLOAD/TILT INTERLOCK Ref. A
(FRENCH SPEC ONLY)

o —1 2220752 Fitting, Tee
—2 2220820 Fitting, 90°
—3 2220880 Fitting, Straight
—4 2220440 Fitting, Straight
—5 1692617 Switch, Pressure
4460428 Connector, Strain Relief (Not Shown)

-t b b bk kb

@o-rerzo<z @ zo--oma |

6-7



=1

11!),5

HYDRAULICS

FIGURE 6-4. HYDRAULIC DIAGRAM - STANDARD
" (ELECTRIC MACHINES).

SECTION 6

8L S"M—A
' N
AN L N 9t /
110 o,
] 1 Hes S
QAH St ' mﬂk N N N
o oY o [ 7
14
¢ 3ATVA 30N3M03S £€ _ Q40 ¥3318
124
(X4 ¢ \ ve
b e 6 s | 2
0z v2 22 \ - . €
SL €2 & 9 st £7% JEET
| N=mmy oo B2 :L 6
— 62 e - 3
a 8 P
e
— ; | v ok
d 3ATWA  TOYLINOD ¥YINQOW _||.... T ]wuww%wm
934]
L ¢ ——— v 8¢ y &
/ g 9 worios
AO73 OILIN — - I 4331
- .
—
vs N B
s i 3ATIVA
* Y >\ H
9 s
bl H 3AVA 033dS-2
N »9 €9 29 @ 9 o
N
(N‘—
3ATVA 3NIJVY
MJVIS 2/1 |
1 [Tes
PRy e
0s, LINOHIO ITXY p”
02:(.—.—— 3Xvye LHOIY
oL
96 SS _
RISE ) '
/ SL ~ 88 <9
L \ow IL 8L wgimbwu»:ou T
6L — % 68
49 3 _WV/ ."_
af 11 ¥3QIAI0 mOO3
Fr e YA e
£9— 26 Y Ve N 8
P9 el | R / _ o
88 sor PN S _
NO 10 31V S.913 /hh
08

6-8



SECTION 6 HYDRAULICS
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
6—4 2791690 HYDRAULIC DIAGRAM - STANDARD (ELECTRIC Ref. G
MACHINES)
—1 4564672 Tube 1
—2 4564673 Tube 1
—3 4564674 Tube 1
—4 4564675 Tube 1
—5 4564676 Tube 1
—6 . 4564677 Tube 1
—7 4564678 Tube 1
—8 4564679 Tube 1
—9 4564680 Tube 1
—10 4564698 Tube 1
—11 4564699 Tube 1
—12 2720295 " Hose, Suction (60"/1.53m Length) 1
—13 2220669 Fitting, Split Flange Kit 1
—14 2210060 Fitting, 90" Split Flange 1
—15 1320033 Clamp 8
—16 2750777 Hose 1
—17 2220600 Fitting, Straight 2
—18 2180679 Orifice 1
—19 Not Used
—20 2180745 Fitting, Modified 1
—21 2220345 Fitting, Straight 1
—22 2220275 Fitting, Reducer 1
—23 2220403 Fitting, 90° 1
—24 2210003 Fitting, Nipple 2
—25 2720355 Hose, Suction (11 1/2"/29.2cm Length) 1
—26 2220832 Fitting, 4-Way 1
—27 2220596 Fitting, 90° 3
—28 2220621 Fitting, Reducer 1
—29 2220507 Fitting, 90° 1
—30 Not Used '
—31 2220835 Fitting, Union 2
—32 2750970 Hose 2
—33 4640009 Valve, Check 1
—34 2220452 - Fitting 1
—35 2220700 - Fitting, Tee 2
—36 2220679 Fitting, Tee 1
—37 2220408 Fitting, Straight 1
—38 2220374 Fitting, Straight 1
—39 2220385 Fitting, Tee 2
—40 2220651 Fitting, Swivel 1
—41 2180750 Fitting, Tee 1
—42 2220373 Fitting, Straight 5
—43 2220422 Fitting 1
—44 2220417 Fitting, Straight 2
—45 2750896 Hose 2
—46 2220468 Fitting, Straight 2
—47 2220238 Fitting, Plug 2

6-9/6-10 Blank






SECTION 6  HYDRAULICS . .

F.'T“E‘.{,.“Eg‘ PART NUMBER DESCRIPTION QTY. REV.
6—4 2791690 HYDRAULIC DIAGRAM - STANDARD (ELECTRIC Ref. G

MACHINES) (CONTINUED)

—48 2220113 Fitting, 90° g
—49 22220593 Fitting, Straight 3
—50 4640382 Valve, Cartridge 1
—51 2220383 Fitting, Tee 1
—52 2220280 Fitting, Straight 1
—53 4640216 Valve, Colorflow 1
—54 2220580 Fitting, 90° 1
—55 2220796 Fitting, 90° 1
—56 2220386 " Fitting, 90° 2
—57 2220473 Fitting, 90° 1
—58 2750930 Hose 1
—59 2751123 Hose 1
—60 2751466 Hose 2
—61 2180746 Fitting, Modified 1 S
—62 2220261 Fitting, Coupling 2 E
—63 2220428 Fitting, Quick Disconnect 3 . c
—b64 2220429 Cap, Dust 3
—65 2220415 Fitting 4 1
—66 2751026 Hose 1 -}
—67 2220250 Fitting, Reducer 3 . (o]
—68 2220584 Fitting, Tee 1 L
—69 2220673 Fitting, 90° 1 . N -
—70 4640197 Valve, Check 1 -
—7 2220414 Fitting, Straight 1 . 6
—72 2750760 Hose 1 e
—73 2751021 Hose 2 .
—74 2220822 Fitting, Orifice 1 H
—75 2750900 Hose 1 Y
—76 2751391 Hose 1 D ;
—77 2751010 Hose 1 -
—78 2220711 Fitting, Tee 1 - R '
—79 2220752 Fitting, Tee 1 A
—80 2220684 Fitting, Tee 2 . u ‘
—81 2751514 Hose 2 L
—82 2750972 Hose 1
—83 2750757 Hose 1 1
—84 2750979 Hose 1 C
—85 2750791 Hose 1 8 ’
—86 2220469 Fitting, 4 Way 1 o
—87 2220618 Fitting, Reducer 1
—88 2220366 Fitting, 90° 2
—89 2220375 Fitting 7
—90 2220567 Fitting, 90° 1
—o1 2220567 Fitting, 90° 1
—92 2220585 Fitting, 90° 1
—93 2220696 Fitting, Reducer 1
—94 2180491 Fitting, Modified 1

6-11



=150

1INJYID 37XV
ONILYITIOSO OL

3AVA 103738
Pivye

NOIL3NS

=i

HYDRAULICS

SECTION 6

FIGURE 6-5. HYDRAULIC DIAGRAM - STANDARD (2WD).

ANVIYIS 3410034

SQV3YHL 3dId 1V _ON3 3ISOH
LHOIVYLS-NON V S3LON3Q--X

*S31ON

1304
NINL3Y NV L

dWNd 40 S301S IN3y34410

u».—g

PO

[T
¥31714
6 dWNd 394VHD

Q343L3W e

\IT.@

Awow_wo_ N/d)
TAD Y3318

@]

“TAD L4171

@,

12

oL

(689079% N/d)  ¥30IAIQ MOT4

& @

39

ANOY4
1437

SHOLOW 3AT™A

- OWOF-0Z ©

T>oz<sa-00

6-12



SECTION 6  HYDRAULICS I
FIGURE & PART NUMBER DESCRIPTION . QTY. REV.
6—5 _ HYDRAULIC DIAGRAM - STANDARD (2WD) Ref.
2791904 HYDRAULIC DIAGRAM - STANDARD 2WD Ref. B
—1 Not Used
—2 2210003 Fitting, Swivel 4
—3 2220377 Fitting, Straight 3
—4 1320033 Clamp, Hose 16
—5 2720372 - Hose, Suction 1" (2.5cm) x 7" (17.8 cm) 1
—6 2220435 Fitting, Straight 1
—7 2720375 Hose, Suction 3/4" (1.9cm) x 49" (1.25m) 1
—8 2720374 Hose, Suction 1" (2.54cm) x 49" (1.25m) 1
—9 2210005 Fitting, Swivel ’ : 2
—10 2720373 Hose, Suction 1" (2.54cm) x 8 3/4" (20cm) 1
—11 2220403 Fitting, 90° 1
—12 2180745 Fitting, Modified 1
—13 2220642 Fitting, Tee 1
—14 2220275 Fitting, Reducer 1
—15 2220710 Fitting, Reducer 3
—16 2220498 Fitting, 45° 1
—17 2220646 Fitting, 90° 1
—18 2220609 Fitting, Reducer 1
—19 2220606 Fitting, Tee 1
—20 2220578 Fitting, 90° B
—21 2220451 Fitting, Straight 7
—22 2220408 Fitting, Straight 2
—23 2750837 Hose 1
—24 2751614 Hose 1
—25 2751321 Hose 1
—26 2220495 Fitting, 90° 1
—27 2220250 Fitting, Reducer 1
—28 2220584 : Fitting, Tee 1
—29 2220343 - Fitting, Straight 1
—30 2750778 Hose 1
—31 2220700 Fitting, Tee 1
—32 2220621 Fitting, Reducer 1
—33 2750918 Hose 1
—34 2220373 Fitting, Straight 2
—35 2750759 Hose 1
—36 2220386 Fitting, 90° 2
—37 2750968 Hose 1
—38 2220446 Fitting, Reducer 1
—39 2220438 Fitting, Nipple 1
—40 2220428 Fitting, Coupling 1
—41 2220429 Cap, Dust ’ 1
—42 2220600 Fitting, Straight 1
—43 2220468 Fitting, Straight 2
—44 2220238 Plug 1
—45 2220113 Fitting, 90° 1

6-13/6-14 Blank






SECTION 6  HYDRAULICS I,
FIGURE & PART NUMBER DESCRIPTION QTY. REV.
6—5 HYDRAULIC DIAGRAM - STANDARD (2WD) Ref.
(CONTINUED) '
2791904 HYDRAULIC DIAGRAM - STANDARD 2WD Ref. B
(CONTINUED)
—46 2220280 - Fitting, Nipple 1
—47 4640216 Valve, Adjustable Colorflow 1
—48 2220580 Fitting, 90° 1
—49 2750930 Hose 1
—50 2750896 Hose 1
—51 2751123 Hose 1
—52 2220696 Fitting, Reducer 1
—53 2220282 Fitting, Reducer 1
—54 2220679 Fitting, Tee 1
—55 2220619 Fitting, Reducer 1
—56 2220507 Fitting, 90° 1
—57 2220417 Fitting, Straight 2
—58 4640382 Valve, Cartridge 1
7009742 Coil (Modular Controls Version) 1
2900503 Seal Kit (Modular Controls Version) 1
7000645 Coil (Hydraforce Version) 1
2900800 Seal Kit (Hydraforce Version) 1
—59 2220796 Fitting, 90° 1
—60 2220473 Fitting, 90° 1
—61 2220415 Fitting, Straight 2
—62 2220365 Fitting, 45° 1
—63 2751010 Hose 1
—64 2751410 Hose 1
—65 2750892 Hose 1
—66 2220504 Fitting, Tee 1
—67 2220404 Fitting, 90° 1
—68 2220371 Fitting, 90° 2
—69 2752334 Hose 1
—70 2752237 Hose 1
—71 2752249 Hose 1
—72 2752239 Hose 1
—73 2220490 Fitting, Tee 1
—74 2752242 Hose 1
—75 2220363 Fitting, Tee 1
—76 2751003 Hose 1
—77 2750919 Hose 1
—78 2751110 Hose 1
—79 2752330 Hose 1

6-15

WO-rCPIU<I o zO—-—HOmu




=1

=]

HYDRAULICS

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD (4WD)
(SHEET 2 OF 2).

SECTION 6

L#

#
5% ou o
~2t cu
[
_/f/f #
(28£0¥9¥ N/d)

39014134¥0 (v091891 N/d)

m\ﬁ_; ONIOTOH TAD ¥33LS
o) /

EOE o | e

mW/ g \@ zEEMM A
g oS B
® CON N S BRONE I

T 7 Can
i, @ 6\ OfC 6\1

430IAI0

®
M0 " §l /e /e

1HOTY

S3Hvag

SYOLOW
3ATd0
1INOY4

OWOF—0Z © I>OXIDA—O00

6-16



Ea(im

B T=]

HYDRAULICS

SECTION 6

FIGURE 6-6. HYDRAULIC DIAGRAM - STANDARD (4WD)

NOILINS

AINVIV3IS 3YIN03IY SAVIYHL 3dId TV
GON3 3SOH LHIIVYLS-NON V S310N3Q--X

“S31ON

1y0d
NINL3Y HANYL

— EEEEE

LINJYITD IIXV
ONILVIIIJSO O1

m 3AVA 103738
Q EXIEE]
2>

uuuuu

NoT

WdO 9£--Wad 0005£e
WdD_92--Wd¥ 00¥29
A3/ NI nO g2

dWNd NO1SId

~ -
dWnd 340 S3CAIS IN3Y344I0

(SHEET 2 OF 2).

@)

3

10
g
NOT193s™avay

9
£

¢ oF

e

GJ s oG5 @\

b

s ®

JATVA
1417
¥331s

(L6S0VY9¥ N/d)

3NIOVY

R C OO0

~—’

431714
WNd 394YHD

6-17



WO-rCPIO<I o ZO——-Oomu

SECTION 6  HYDRAULICS I
FIGURE & PART NUMBER DESCRIPTION QTY.  REV.
6—6 HYDRAULIC DIAGRAM - STANDARD (4WD) Ref.
2791891 HYDRAULIC DIAGRAM - STANDARD 4WD Ref. E
—1 Not Used
—2 2210003 Fitting, Swivel 4
—3 2220377 Fitting, Straight 5
—4 1320033 Clamp, Hose v ‘ 16
—5 2720372 Hose, Suction 1" (2.5cm) x 7" (17.8 cm) 1
—6 2220435 Fitting, Straight 1
—7 2720375 " Hose, Suction 3/4" (1.9cm) x 46" (1.17m) 1
—8 2720374 Hose, Suction 1" (2.54cm) x 46" (1.17m) 1
—9 2210005 Fitting, Swivel 2
—10 2720373 Hose, Suction 1" (2.54cm) x 8 3/4" (20cm) 1
—11 2220403 Fitting, 90° 1
—12 Not Used
—13 2220642 Fitting, Tee 2
—14 2220275 Fitting, Reducer 1
—15 2220710 Fitting, Reducer 3
—16 2220498 Fitting, 45° 1
—17 2220365 Fitting 2
—18 2220609 Fitting, Reducer 1
—19 2220635 Fitting, Tee 1
—20 2220578 Fitting, 90° 1
—21 2220451 Fitting, Straight 2
—22 2220408 Fitting, Straight 2
—23 2750837 Hose 1
—24 2751614 Hose 1
—25 2751321 Hose 1
—26 2220495 Fitting, 90° 1
—27 2220250 Fitting, Reducer 1
—28 2220584 Fitting, Tee 1
—29 2220343 Fitting, Straight 1
—30 2750778 Hose 9
—31 2220700 Fitting, Tee 4
—32 2220621 Fitting, Reducer 2
—33 2750918 Hose 1
—34 2220373 Fitting, Straight 2
—35 2750759 Hose 1
—36 2220386 Fitting, 90° 3
—37 2750968 Hose 1
—38 2220446 Fitting, Reducer 1
—39 2220438 Fitting, Nipple 1
—40 2220428 Fitting, Coupling 1
—41 2220429 Cap, Dust 1
—42 2220600 Fitting, Straight 1
—43 2220468 Fitting, Straight 2
—a44 2220238 Plug 1
—45 2220113 Fitting, 90° 1

6-18




SECTION 6  HYDRAULICS — e
FIGURES  PART NUMBER DESCRIPTION QTY.  REV.
6—6 HYDRAULIC DIAGRAM - STANDARD (4WD) Ref.
(CONTINUED)
2791891 HYDRAULIC DIAGRAM - STANDARD 4WD Ref. E
(CONTINUED)
—46 2220280 Fitting, Nipple 1
—47 4640216 Valve, Adjustable Colorflow 1
—48 2220580 Fitting, 90° 1
—49 2750930 Hose 1
—50 2750896 Hose 2
—51 2751123 Hose 1
—52 2220696 Fitting, Reducer 1
—53 2220282 Fitting, Reducer 5
—54 2220679 Fitting, Tee 1
—55 2220619 Fitting, Reducer 1 .
—56 2220507 Fitting, 90° 1 S
—57 2220417 Fitting, Straight 1 E
—58 4640382 Valve, Cartridge 1
7009742 Coil (Modular Controls Version) 1 c ,
2900503 Seal Kit (Modular Controls Version) 1 T -
7000645 Coil (Hydraforce Version) 1 . ‘:I.‘|' .
2900800 Seal Kit (Hydraforce Version) 1 . A
—59 2220796 Fitting, 90° 1 0
—60 2220473 Fitting, 90" 1 N
—61 2220415 Fitting, Straight 4
—62 2751391 Hose 1 A
—63 2751412 Hose 1 6 -
—64 2751410 Hose 2 .
—65 2750892 Hose 1 H
—66 2220504 Fitting, Tee 2 - Y ,
—67 2750756 Hose 1
—68 2220628 Fitting, 90° 2 D
—69 2220372 Fitting, Straight 2 R
—70 2220375 Fitting, Straight 7 A ‘
-7 2220811 Fitting, Reducer 4 .
—72 2220892 Fitting, Swivel 4 U
—73 2220490 Fitting, Tee 2 L
—74 2750909 Hose 2 |‘
—75 2751155 Hose 1
—76 2750097 Hose 1 . C
—77 2750913 Hose 1 S
—78 2751110 Hose 1 o
—79 2752330 Hose 2
—80 2752324 Hose 1
—81 2220363 Fitting, Tee 1
. —82 2752238 Hose 1
—83 2752241 Hose 1
—84 2752378 Hose 1
—85 2752379 * Hose 1

6-19



 WO-rCPITO<I o ZO—-Om®

SECTION 6 HYDRAULICS
FIGURE &  PART NUMBER DESCRIPTION QTY. REV.
6—6 HYDRAULIC DIAGRAM - STANDARD (4WD) Ref.
(CONTINUED)
2791891 HYDRAULIC DIAGRAM - STANDARD 4WD Ref. E
(CONTINUED)

—86 2752380 Hose 1

—87 2752381 Hose 2

—88 2752382 Hose 1

—89 2752383 Hose 1

—90 2752384 Hose 1

—91 Not used

—92 Not Used

—93 2220481 Fitting, Tee 2

—94 2220622 Fitting, Reducer 4

—05 2220585 Fitting, 90° 1

—96 2210003 Fitting, Nipple 1

—97 2220360 Fitting, 90° 2

6-20




SECTION 6 HYDRAULICS

by = ————— =i
NG PARTNUMBER DESCRIPTION QTY. REV.
6—7 : HYDRAULIC DIAGRAM LIST - COMPLETE Ref.
Note: Hydraulic Diagrams shown are indicated by an
asterisk (*). Hydraulic Diagrams not shown are available
from JLG Service Department.
2791559 Hydraulic Diagram - Leveling Jacks (Optional) Ref.
0251791* Hydraulic Diagram - Manual Descent (See Ref.
) Figure 6-1)
2791903* Hydraulic Diagram - Oscillating Axle (Optional) (See Ref.
Figure 6-2)
0252366" Hydraulic Diagram - Overload/Tilt Interlock (French Ref.
Specs) (See Figure 6-3) )
2791690* Hydraulic Diagram - Standard (Electric Machines) Ref.
(See Figure 6-4) .
2791904* Hydraulic Diagram - Standard (Gas and Diesel 2WD Ref. ‘
Machines) (See Figure 6-5) S
2791891* Hydraulic Diagram - Standard (Gas and Diesel Ref. E
4WD) (See Figure 6-6) C
1281563 Hydraulic Diagram - Traversing Platform Without Ref. o
Leveling Jacks (Dwg. Only) . T
3510336 Hydraulic Diagram - Traversing Platform Without Ref. . :|f‘j v
Leveling Jacks (CM40RT) (B/M Only) ,v o »
3510335 Hydraulic Diagram - Traversing Platform Without Ref. I e
Leveling Jacks (CM33RT) (B/M Only) N .
3510334 Hydraulic Diagram - Traversing Platform Without | Ref. -
Leveling Jacks (CM25RT) (B/M Only) . 6 -
1281610 Hydraulic Diagram - Traversing Platform With Leveling Ref. L
Jacks (Dwg. Only) .
3510341 Hydraulic Diagram - Traversing PlatformWith Ref. H
Leveling Jacks (CM40RT) (B/M Only) Y "
3510340 Hydraulic Diagram - Traversing PlatformWith Ref. o
Leveling Jacks (CM33RT) (B/M Only) D
3510339 : Hydraulic Diagram - Traversing PlatformWith Ref. R
' Leveling Jacks (CM25RT) (B/M Only) A .
L

6-21/6-22 Blank






SECTION 7

ELECTRICAL
o _ TABLE OF CONTENTS .
FIGURE NO. ‘ DESCRIPTION PAGE NO.
- 741 Wiring Diagram - Dual Fuel (Ford) . .. .......... ..., 7-2
7-2 Wiring Diagram - 110V Generator (FOrd) . .. .......ouvevenn.. 73
7-3 Wiring Diagram - 110V Generator (Deutz) .. ................. 7-4
7-4 Wiring Diagram - Overload/Tilt Interlock (French Spec) ........ 7-5
7-5 Wiring Diagram - Platform (Diesel Machines) ................ 7-6
7-6 . Wiring Diagram - Platform (Gas Machines) .................. 7-7
7-7 Wiring Diagram - Platform (Electric Machines) ............... 7-9
7-8 Wiring Diagram - Standard (Ford Gas Machines) ............. 7-10
7-9 Wiring Diagram - Standard (Deutz Diesel Machines) .......... 7-11
7-10 Wiring Diagram - Standard (Electric Machines) ... ............ 7-12
7-11  Electrical Components and Wiring Diagram List .............. 7-13

Electrical Components and Wiring Diagram List

"r>0-m#0mrm N ZO—-Oomwn



ELECTRICAL

SECTION 7

FIGURE 7-1. DUAL FUEL WIRING DIAGRAM - FORD.

HOLIMS AL33VS HLIIM =
037 71cdNS STIYNIWYIL

HOLIMS f
AL33VS
WANJVA

3ng -

\ oV 1d _Iﬂ
4 o
a39 o

MOTEA -~ _[e][e]

[FOT1EA - - - P9](@] mim "
! FOTI13A e|[® ol
[w]Riw]
_ HO1IMS alie
1093713

INILSIX3 \
;’/m :
Y [ 33y | M_m = ™ ovg { @
ASY19
HOL1IMS

3ng VLS '
INILSIX3 !

! HO1IMS 12373s
13nd vna

434 9L

1281738 G

AWOF—0Z N~ WAWOFE—O<




 QWOF=-0Z ~ WJWOFE-O<d

ELECTRICAL

SECTION 7

FIGURE 7-2. GENERATOR WIRING DIAGRAM - 110 VOLT (FORD).

AoLvAINTD

N 9

13NN

\

HILMS
NI

2y
HNAsI3

3N
ONLSIX3

\L@l

HILING 3055324 WO
N340 RTIUWAIN
ONILISIXT
C N "SOOANILNOD
D) ONI-QAIW NOA SuUNO JION
ele
adbhd
@ I3 N G2 WOALNGY AN
ENT:= —
T #[e] _lllimm fuz@:ptzm
10 _.m Ol %H _ NI/ disvw
) |-
s {NTR] o !
/g ! |
@ m_ = = ;M:__ @R
R Capr oSO
RN | ENREY-) |
QALY NI QIS BN HIOW
ERRIRIVETHEY FNWAINA DOMSKI
~——— T -~ —_— T T T T

4932041 B

7-3




ELECTRICAL

SECTION 7

FIGURE 7-3. GENERATOR WIRING DIAGRAM - 110VOLT (DEUTZ).

378v0 402

1081520G F43Y

COIVEINIL HIIM Q3176dTS §£/91 ONIIZIAZ 0iND 3210dS 310N

,/7/ ]

401V&3N30
3LIWG3MOd

3178

—

MS NO

'
i
'
1
.
i |
| :
| i
g ,
'
' i
_ " @
A 3117 NNY =

.08
0YINOD
ONNOYO

ﬁllllzxomm

e 2 \\Mw nﬂmu 8|
20 | o8 [ARNeER fo] i3e]
7 & 0
AVI3Y
] . Q33dS
: —— ¢ o3 31IW33M0d
QYOG | =
3
Py : _.|zxo% g
'
i fo] [¥{e} 2! a3y
ol ®
FURER
NN
31IWY340d ]
<
@
r
X
x08 7
T08INDD HOTI3A V4
HOLVHINID .
1
1
.
\_ 1
Ll
:
_ '
© | G § »18/03Y

10816206 * 434
HOLIMS 34NSS3¥d O/N

4932387 —

)

D

o

8/0 NIVW
dhy 0g

dIglS TYNIWY2L

L TEEERE
() muvuos 3n1e0 [}
OEEINO
le) ow-oxe  [£]
=
(€] Noriiwex \NA
1) 1yv1S |

OWOF—0Z

N WAWOFE—O<

7-4



ELECTRICAL

FIGURE 7-4. OVERLOAD/TILT INTERLOCK WIRING
DIAGRAM (FRENCH SPEC).

SECTION 11-7

(Q3LYATLIY 1ON NMOHS)

MS
1n0-1nJ
d33ds

—

dIdls
IVNIWY3L

(ONILSIX3) 31GvD £/91

7-5

0252366 B

m 9 aren - ey -
AN dO¥d _
. w B “ o
INILSIX3) SSINIVH FATVA
' manes !
] - —
| . - -
og
x_.a : 98 5-F - -
' 8
Eal - - AVIRY L8 vig
NMOG 14171 1n0-1M0
Ol era 3AVA
m M dodd
I
! 98 kack ~-
! AV Nm% T -
o 100-109 F'y Vi
NMOG
_ “ 1417 P —|‘|.C<m_ J0ACI
»ﬂ [ WW = J
L198691 N/d IR _ “ /3 dWV Gi 873 dNY of
s534d .
1317 Fgvo 691 m
| .
n v -
| T AVIRY LT1L
L AE TRF0-£
N A
_ 98 = og
- e
HOSN3S | Mu,.w.- -
3A37 (ONILSIX3) 3T8v0 £/91 mmaw \
of T_ “ woTE
= X089
LI AT e U
hw%
VL8
_ _ |
' X0g
9 T : T08LNOD
O _ ] _ R WHO41Vd
:l £1 n.z.u = "V@L
' _ EL) h
Ms 1317
% I78vo 2/91 m oo
3117 171
| oal . 339302
(Q3LVAT1OY) | NHO—0v | —
MS 1
1IN ! Y
¥IONITAD ! dn—es  (30IS N3dO) 1
1417 h . NMOHS SV
_ 7 , 2/91 LIINGD
o B 301S 1411
- NO STYIM 1I3WN0IF v
. 301S_N3d0 VO R3A0
' W3l d3INZD 1L
WOY_ITH H3dN
FAOWF  3LON
- wow —-dvg N - og =
| .
\74°]
Tava 12/91




ELECTRICAL

DIESEL MACHINES.

SECTION 11-7

FIGURE 7-5. PLATFORM CONTROL BOX WIRING DIAGRAM -

m
[32]
LSk} :49
TERM| COLOR FUNCTION [ VELLOW |- "q_u
| BLK GRD R IOIC =]
2 ORN COMMON_AUX ® R0} fel{e] <
3 BLU SUPPLY o][e
4| YEL/RED PWM A (REV) START SW up =
5 | ORN/BLK PWM B_(FWD) LIFT sW
& | WHT/ORN EOT_AUX B}
7 |_GRAY HI_ENABLE T ow £
= 87
B YEL ROCKER RGT VaTe} A
5 | oen ROCKER LFT jp—— =
10 | RED HANDLE VS e 1 26
I VIO TRIG NO LIFT/DRIVE 3
2 [wat/vio TRIG NC RELAY m
REF: TERM CONNECTIONS FOR )
CONTROLLER PLUG ¢
P/Q SIDE
(BROW [ GRW/RED }
L= L———————————{"BROWN }—  GROUND
GRY/RED BRN/RED Y {BlAK }—  START
{YEL/BLK }—  LIFT DWN
—{ORN/BLK —
PUMP. SW HI ENG SW @ @ @ {ORN/RED }— wmnmomv
- - {BRN/RED }— DR REV
| |® A @l 7 RED/BLU SPARE
{BLU/RED } BLU/RED STEER RGT
[BLK/RED | {BLK/RED }-——  STEER LFT
BDIROIKO) (BRW/BLK}—  SPARE
{VEL/RED }—  IGN
wmummorrmn | _ {_RED_}— 12V TO PLAT
@ @ @ Hu _ {FELOW }— 12V TO PLAT
fo} BLK/BLU SPARE
_,| ———————— [ ORANGE_|—  HIGH ENG
i BLU/BLK COMM AUX
5 IGNITION SW [RED/BK}—  HORN
_ (‘oRN/BLU | ENG DISTRESS
(7 T OUT-OF -LEVEL
L WHITE | HORN SW (VeL7e0u ] HI-SPEED CUTOUT SW
TBRN/BLU }—  SPARE
0OUT-OF -LEVEL
ENG DISTRESS LAMP ; T i VB

NWOF—0Z T i~ WAWOFE—0<

7-6



52 @m) H,

B9

. OWOF-0Z T~ WiWOFE-O<d

ELECTRICAL

FIGURE 7-6. PLATFORM CONTROL BOX WIRING DIAGRAM -
GAS MACHINES.

SECTION 11-7

[{]
(=]
{BLACK _}— %
TERM| COLOR FUNCTION Ve }—— %
i BLK GRD B IOIC <
2 ORN COMMON_AUX A —Rep [e}fe]
3 BLU SUPPLY olc
2 | YEL/RED PWM A (REV) START SW w =
5 | ORN/BLK PWM B (FWD) LIFT SW
& | WHT/ORN E0T_AUX RG]
7 | GRAY HI_ENABLE Jre— E
8 YEL ROCKER RGT ——— &, 9
9 GRN ROCKER LFT il = Zoe
10 RED HANDLE VS (It} m_g
i VIO TRIG NO LIFT/DRIVE =
12 | WHT/VIO TRIG NC RELAY E
= &
REF: TERM CONNECTIONS FOR )
CONTROLLER PLUG ¢
P/Q SIDE
-{ORN/RED } L ["BROWN }—  GROUND
—{GRY/RED }—— BRN/RED L {"BAK_}——  START
[YEL/BLK }—  LIFT DWN
—{ORN/BLK —  LIFT UP
P HI ENG SW © @ ® —[OM/RD |— DR FOR
——[BRN/RED }—— DR REV
F|@ 8 @| 7 [RED/BLU}—  SPARE
{BLU/RED |- BLU/RED STEER RGT
—{BLK/RED } {BLK/RED }—  STEER LFT
4 5 @ [BRN/BLK }—  SPARE
{YeL/RED }—  IGN
mmuwnorrmn | » —{_RED__}— 12V TQ PLAT
@ @ 3 fo} \_\ — [ VELLOW }— 12V TO PLAT
fo} BLK/BLU SPARE
ENG DISTRESS | ———————————{RANGE_}——  HIGH ENG
LAMP % BLU/BLK COMM  AUX
& IGNITION SW (K }—  HORN
;\ [oRN/BLU | ENG DISTRESS
s CBE ) OUT-OF -LEVEL
T HORN SW [(VEL/BLU ) HI-SPEED CUTOUT SW
(eRN/BLY | SPARE
—{vELLOW |
oS_“mnm_.mﬁr N 00T -OF LEVEL

- £
{BrROWN_} BROWN

7-7/7-8 Blank







7-9

4932409 A

ELECTRICAL

ELECTRIC MACHINES.

TERM| COLOR FUNCTION
i BLK GRD
2 ORN COMMON _ AUX
3 BLU VS I@
4| ORN/RD AUX A
5 | ORN/BLK AUX B e, [ 5o ] @
6 | YEL/RD PWM LYELLOW }
- ﬁ HLIE { Ve - “ure
B YEL ROCKER RGT BoLT
9 GRN ROCKER LFT MOTOR RUN oWN
0 | RED HANDLE VS
| vio TRIG NO fo][o]
12 | WHT/VIO TRIG NC fo][e]
REF: TERM CONNECTIONS FOR 20
CONTROLLER PLUG LIFT sw WP
{ RN} —_ ~{ ORANGE } L [BRoW }—  NEG TO PLAT
. be——————{BLACK_}—  NEG TO PLAT
[BLK7BL0 ] SPARE
BLU/RED +12 TO PLAT
{BRN/RED }—  +12 TO PLAT
{BRN/BLK —  LIFT UP
HI PUMP SW \@/\ NN {ORN/BLK}—  LIFT DWN
{ORANGE }— DR FOR
fo] N ’ B }— OF REv
o 7 @/ B/ —  sPARE
_ {RED/BLU } {RED/BLU }—  STEER RGT
. / {BLK/RED } {BLK/RED }—  STEER LFT
@ {BLU/BK } [BLU/BK}—  PROP DUMP
//\ {RED }—  MAIN CONTACT
e _/ mmummorrmx {YELIOW }—  PLAT CONTROL
= O [ORNZRED }— 48V TO PLAT
B N/ [ORZELT}—  HORN
g {RED/BLK }—  DR-SPD
— {YELZBK}—  HI PUMP
fo] EMER STOP SW (Fvaml— > TILT
[} (YEL/BLU | 3" TILT ALARM
e @
DR-SPEED SW HORN SW

FIGURE 7-7. PLATFORM CONTROL BOX WIRING DIAGRAM -

SECTION 11-7




ELECTRICAL

SECTION 11-7

FIGURE 7-8. STANDARD WIRING DIAGRAM - FORD

GAS MACHINES.

B-{YELZELD

CHELRZRED
ECRs ]
E-YE

3-{Erow)
E
(ERRZELK]

66000000000
g
HEH
IS

E
§
S

;
f

© KR
oETITE
5] T
[ oo ]
(7] oumo: o |
IGNITION ON

D

,_5
[ o promees |
B s veorer vur

=lE
&

(8] criaca |

3=

88000000008

®|
[3
@
©
©

&

SEE
IMQ

4932458 B

4 - — -

O AR BROGERVEE

|

i DIS COIL

ECT

NOTE DASH LINES INO
FORD HARNESS
WIRE

H GAS SHUT-OFF J

SWITCH

— OIL_PRESSURE
co

i1

WATER TEMP

¥

NOTE
ALL WIRES WITH A

BE ATTACHED TO ONE

KEY SWITCH

{(YECLOW}

VACUUM
N SWITCH 3 DEGREE
LP - GAS
MM FILTER LOCK TILT S
VALVE

TE 16/2 CABLE IS
INSTALLED DURING
ARM ASSEMBLY
LIFT
CYLINDER

NOTE
CONNECTOR SUPPL IED
WITH PUMP

HI-SPD CUT-OUT SWITCH
(SHOWN NOT ELEVATED)

ORIVE CUT-OUT SWITCH
(SHOWN NOT ELEVATED)

el
5
«
1
m
i
2
| E)
3

=

NUWOF—-0Z T 1M WAWOFE—-0OL

7-10



NWWOF—-0Z

~—
1

N WAdUWOFE—OI

HORN

RELAY—o 9.

#2 - D+ )Fﬂmnz\:‘on

#8 - FUEL ON mormzos
GROUND

4932459 B

7-11

ELECTRICAL

n _ HORN
MID 5
ENG
RELAY
1
_ i ”
14) IWN . ENG.
> RELAY 3 (e} DIsTRESS —Hmmn—m—
2 W N/
S . : 2 sPEED ADECO
q 20 a
13) WIRED IN EXISTING,
19) DEUTZ HARNESS
5 OToTRESS
1] 3 DEGREE TILT (21
=
3 DEGREE.
TILT RELAY
OTE _u_xwmm M)mvm Hmwmﬁ“)ﬂnmo
NG ARM A LY
fi:iaomr ) \2
|
(s
"5
+—— (T 8
a9 | ||| &
ALL WIRES WITH A GROUND CYLINDER
T SYMBOL WITHIN THE MAIN
GNO_ Cay TERMINAL BOX ARE TO BE
15 AMP ATTACHED TO ONE COMMON

DIESEL MACHINES.

CONNECTOR SUPPLIED

WITH PUMP

TRANSMISSTON|
H°

2]

T

STEER

]

P

.

[24
O/RS|

r__M—_”.M

FIGURE 7-9. STANDARD WIRING DIAGRAM - DEUTZ

SECTION 11-7

HI-SPD CUT-OUT SWITCH
(SHOWN NOT ELEVATED)

DRIVE CUT-QUT SWITCH
I“.ulsm (SHOWN NOT ELEVATED)




ELECTRICAL

FIGURE 7-10. STANDARD WIRING DIAGRAM -
ELECTRIC MACHINES.

AIVd Ad3Live
J0A BV

ETavo_ve

~ azgavnnt
AY3LLVE
anev

E
o
] 3} .H [} oI ,_PH N4 4O10W
o — BTG
an 00z

X08 TIO¥INGD ¥OLIVINGD

532078 J0AZI }lw

_ HOLIMS ATM |
_|[_

O Dy O )

A3y

3LINANOH

m ({H @5 ]

HOLOW DaABY

(031¥A3T3 NMOHS)

{5 14
(Q3L¥A373 NMOHS) %] T A J—
MS 100-10 ol ——
0ds-1H v o

{or Xvie}

t o
i

1’4

VI8 g SOV
ws 1o 9'P1G20Y I3y £/91
33930 £
=T,
2/51

U L4171 a“
I

1 g 10
IH HIOLNO| ] =
Y 108 | agus |40 __ _ s] o
™ 0
A @ | ]
(WG] w3y ¢——{BEHS]
N ()£ %1 O I
y TS @ £] 1vid o1 9N
EETeHv]  aviay S] "ound 1vig
— I dannd TH Y orovives niwe
T O} @)
_ _ AVI3d Qds-da
(&) -]
e L]
E O 1-e] e
e 9) A5y 3o
4p] _ _ HEERREEIDEEED £l
3ATVA
MVLS 2711 (HE RV EHE]
dHNO dodd 4 n m m m m m
a3 | | wos 0L /IE] 21| 5/ (2113 5
HBEOE=EE JEEERH
o | wn
3ATVA Tl
033d5-30

4932408 C

HWOF—-0Z

~—

TN WAdUWORRE—0< -

7-12



SECTION 7 ELECTRICAL
FIGURE & pART NUMBER DESCRIPTION QTY. REV.
7—11 ELECTRICAL COMPONENTS AND WIRING DIAGRAM LIST Ref.
Note: Wiring Diagrams shown are indicated by an asterisk (*).
Wiring Diagrams not shown are available from JLG Service
Department.
1281221 ALARMS WIRING DIAGRAMS - GAS AND DIESEL Ref. B
(DWG ONLY) (Built Prior To April 1992)
0250407 ALARM WIRING DIAGRAM - DESCENT (B/M ONLY) Ref. B
» (Built Prior to April 1992)
3740049 Relay - SPDT 1
0140024 Alarm 1
0250408 ALARM WIRING DIAGRAM - MOTION (B/M ONLY) Ref. C
(Built Prior to April 1992)
3740049 Relay - SPDT 1
0140024 Alarm 1
3990010 Diode - 6 Amp 4
0250406 ALARM WIRING DIAGRAM - TRAVEL (B/M ONLY) Ref. o]
(Built Prior to April 1992)
3740049 Relay - SPDT 1
0140024 Alarm 1
3990010 Diode - 6 Amp 2
1281810 ALARMS WIRING DIAGRAMS - GAS AND DIESEL Ref. —
(DWG ONLY) (Built April 1992 to Present)
0252882 ALARM WIRING DIAGRAM - DESCENT (B/M ONLY) Ref. —
(Built April 1992 to Present)
0140024 Alarm 1
3740049 Relay - SPDT 1
0252883 ALARM WIRING DIAGRAM - MOTION (B/M ONLY) Ref. —
(Built April 1992 to Present)
0140024 Alarm 1
3990010 Diode - 6 Amp 1
3740049 Relay - SPDT 1
1281280 ALARMS WIRING DIAGRAMS - ELECTRIC MACHINES Ref. B
(DWG. ONLY) (Built Prior to April 1992)
0250718 ALARM WIRING DIAGRAM - DESCENT (B/M ONLY) Ref. A
(Built Prior to April 1992)
0140026 Alarm 1
0860617 Box, Electrical 1
0250719 ALARM WIRING DIAGRAM - MOTION (B/M ONLY) Ref. A
(Built Prior to April 1992)
0140026 Alarm 1
0860617 Box, Electrical 1
3990010 Diode - 6 Amp 4

7-13

F>O0—THOmMFm ~N ZO—-—HOm®



F>O=T=-O0OMmMrm N ZO==O0Omw

SECTION 7 ELECTRICAL
R R & PART NUMBER DESCRIPTION QTY. REV.
7—1 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
LIST (CONTINUED) ’
0250717 ALARM WIRING DIAGRAM - TRAVEL (B/M ONLY) Ref. A
(Built Prior to April1992)
0140026 Alarm 1
0860617 Box, Electrical 1
3990010 Diode - 6 Amp 2
1281813 ALARMS WIRING DIAGRAMS - ELECTRIC MACHINES Ref. —
' (DWG. ONLY) (Built April 1992 to Present)
0252904 ALARM WIRING DIAGRAM - DESCENT (B/M ONLY) Ref. —
(Built April 1992 to Present) .
0140025 Alarm 1
0252905 ALARM WIRING DIAGRAM - MOTION (B/M ONLY) Ref. —
(Built April 1992 to Present)
0140025 Alarm 1
3990010 Diode - 6 Amp 4
0252903 ALARM WIRING DIAGRAM - TRAVEL (B/M ONLY) Ref. —
(Built April 1992 to Present)
0140025 Alarm 1
3990010 Diode - 6 Amp 2
0251754 BATTERY WIRING DIAGRAM - ELECTRIC MACHINES Ref. A
ONLY (See Figure 2-14)
0251319 BATTERY CAPACITY INDICATOR GAUGE WIRING Ref. —
DIAGRAM - ELECTRIC MACHINES ONLY (OPTIONAL)
2420075 Gauge, Battery Capacity Indicator 1
0250809 BEACON LIGHT WIRING DIAGRAM (PLATFORM Ref. —
MOUNTED) ’
2920018 Light, Beacon - Amber 1
3740049 Relay - SPDT 1
1060016 Cable, Electrical - 16/3 1611/4.9m

7-14




SECTION 7 ELECTRICAL
R R & PART NUMBER DESCRIPTION | QTY. REV.
7—11 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
LIST (CONTINUED)
0252266 BEACON LIGHT WIRING DIAGRAM (FRAME MOUNTED) Ref. —
2920018 Light, Beacon - Amber ‘ 1
3740049 Relay - SPDT 1
1060016 Cable, Electrical - 16/3 6ft/1.63m
0250762 DETACHABLE PLATFORM CONTROL BOX WIRING Ref. —
DIAGRAM (OPTIONAL)
1281738* DUAL FUEL WIRING DIAGRAM - FORD (DWG ONLY) Ref. G
(See Figure 7-1)
4932451 DUAL FUEL WIRING DIAGRAM - FORD (B/M ONLY) Ref. —
4360201 Switch, Toggle - DPDT 1
4921305 Harness (Platform Box to Vacuum Switch) 1
4932387* GENERATOR WIRING DIAGRAM - 110 VOLT (DEUTZ) Ref. —
(See Figure 7-3)
3990010 Diode - 6 Amp 1
3740049 Relay - SPDT 2
1060012 Cable, Electrical - 12/4 4ftn22m
4360037 Switch, Pressure - Ol 1.
4932041* GENERATOR WIRING DIAGRAM - 110 VOLT (FORD) Ref. B
(See Figure 7-2)
3990010 Diode - 6 Amp 1
3740049 Relay - SPDT 2
4932388 HEADLIGHT AND TAILLIGHT WIRING DIAGRAM Ref. —
(OPTIONAL) '
4360199 Switch, Toggle - SPST 1
1281804 LEVELING JACKS WIRING DIAGRAM (DWG ONLY) Ref. —
4931981 LEVELING JACKS WIRING DIAGRAM (B/M ONLY) Ref. D
3740049 Relay - SPDT 1
4921205 Harness - Pump 1
4921206 Harness - Dump 1
3990010 Diode - 6 Amp 1
1060018 Cable, Electrical - 16/12 AR
(CM40RT) 70 ft/21.4m
(CMB3RT) 6511/19.8m
(CM25RT) 511.45.61m
LIFT CYLINDER WIRING DIAGRAM Ref.
1060341 Cabile, Electric - 16/2 241t/7.3m
0252366" OVERLOAD/TILT INTERLOCK WIRING DIAGRAM Ref. B
(FRENCH SPEC) (See Figure 7-4)
3740069 Relay 2
4360232 Breaker, Circuit 1

7-15

rFr>»O=—3I-H0omrm N ZO0—-0Omn



F>O0-—J3-Hd0mrm N Z0——-10mw

SECTION 7 ELECTRICAL
RGLRE & PART NUMBER DESCRIPTION | QTY. REV.
7—11 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
LIST (CONTINUED)
3990010 Diode - 6 Amp 5
1692617 Switch, Pressure 1
4460428 Connector, Strain Relief 1
1060042 Cable, Electrical - 16/5 241t/7.3m
4932453* PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. B
DIESEL MACHINES (See Figure 7-5)
4921398 Harness - Controlier 1
4920830 Harness - Lift 1
4932506 PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. —
GAS MACHINES (See Figure 7-6)
4921398 Harness - Controller 1
4920830 Harness - Lift 1
4932409* PLATFORM CONTROL BOX WIRING DIAGRAM - Ref. A
ELECTRIC MACHINES (See Figure 7-7)
4921267 Harness - Controller 1
0251704 PLATFORM EXTENSION LIMIT SWITCH WIRING Ref. A
DIAGRAM (FRENCH AND ITALIAN SPECS)
PLATFORM TO GROUND CABLE WIRING DIAGRAM Ref.
1060039 Cable, Electrical - 16/24 A/R
(CM40RT) 70 f1/21.4m
(CM33RT) 6511/19.6m
(CM25RT) 511t/15.6m
RECEPTACLE WIRING DIAGRAM - 110 VOLT Ref.
(OPTIONAL)
1060308 Cable, Electrical - 12/3 A/R
' (CM40RT) 701t/21.4m
(CM33RT) 65 1t/19.6m
(CM25RT) 511t/15.6m
4932458* STANDARD WIRING DIAGRAM - FORD GAS MACHINES Ref. B
(See Figure 7-8)
3990010 Diode - 6 Amp 5
4921402 Harness - Valve 1
4921401 Harness - Engine 1
1060016 Cable, Electrical - 16/3 (To Cut-Out Switches) 24FT/7.3M
4932459* STANDARD WIRING DIAGRAM - DEUTZ DIESEL Ref. B
MACHINES (See Figure 7-9
3950010 Diode - 6 Amp 4
4921402 Harness - Valve 1
4921403 Harness - Engine 1
1060016 Cable, Electrical - 16/3 (To Cut-Out Switches) 2411/7.3m
3730003 Resistor - 20 Ohm 1

7-16




F>0-T-HOomMrm N ZO—-—HOm®

SECTION 7 ELECTRICAL
FIGuRE S PART NUMBER DESCRIPTION QTY.  REV.
7—11 ELECTRICAL COMPONENTS AND WIRING DIAGRAM Ref.
LIST (CONTINUED)
4932408* STANDARD WIRING DIAGRAM - ELECTRIC MACHINES Ref. o]
(See Figure 7-10)
3990010 Diode - 6 Amp 6
4921377 Harness - Motor 1
4921376 Harness - Valve 1
1060300 Cable, Electric - 16/3 (To Cut-Out Switches). 251/7.6m
1281563 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —
(WITHOUT LEVELING JACKS) (DWG. ONLY)
3510336 TRAVERSING PLATFORM WIRING DIAGRAM Ref. B
(B/M ONLY) (CM40RT WITHOUT LEVELING JACKS)
3510335 TRAVERSING PLATFORM WIRING DIAGRAM (B/M Ref. B
ONLY) (CM33RT WITHOUT LEVELING JACKS)
3510334 TRAVERSING PLATFORM WIRING DIAGRAM Ref. B
(B/M ONLY) (CM25RT WITHOUT LEVELING JACKS)
4360202 Switch, Toggle 2
3990010 Diode - 6 Amp 2
1060016 Cable, Electrical - 16/3 (Cut-Out Switch to Drive Relays) A/R
(CM40RT) 70ft/21.4m
(CM33RT) 65 ft/19.8m
(CM25RT) 511t/15.6m
1060016 Cable, Electrical - 16/3 (Platform Extension Switch to AR
Ground Extension Switch)
(CM40RT) 131 f/40m
(CM33RT) 11 11/83m
(CM25RT) 9311/28.35m
1281610 TRAVERSING PLATFORM WIRING DIAGRAM Ref. —
(WITH LEVELING JACKS) (DWG ONLY) (OPTIONAL
ON MACHINES BUILT PRIOR TO JUNE 1992) :
3510341 TRAVERSING PLATFORM WIRING DIAGRAM Ref. A
(B/M ONLY) (CM40RT WITH LEVELING JACKS)
3510340 TRAVERSING PLATFORM WIRING DIAGRAM Ref. A
(B/M ONLY) (CM33RT WITH LEVELING JACKS)
3510339 TRAVERSING PLATFORM WIRING DIAGRAM Ref. A
’ (B/M ONLY) (CM25RT WITH LEVELING JACKS)
4360202 Switch, Toggle 2
3990010 Diode - 6 Amp 2
1060016 Cable, Electrical - 16/3 (Cut-Out Switch to Drive A/R
Relays)
(CM40RT) 611/18.6m
(CM33RT) 51ft/15.6m
(CM25RT) (Not Required) 0
1060018 Cable, Electrical - 16/12 (Platform Extension Switch A/R
to Ground Extension Switch)
(CM40RT) 70 ft/21.4m
(CM33RT) 6511/19.8m
(CM25RT) 511t/15.6m
0251805 WORKLIGHTS WIRING DIAGRAM - PLATFORM Ref. —
(OPTIONAL)
2920013 Worklight 2
7-17






FIGURE NO.

SECTION 8

DECALS

DESCRIPTION

_TABLEOF CONTENTS

8-1

Decals Installation

8-2

8-1

Or»omo ® zZO—-—omu



or>»omo ® zo—Homo

SECTIONS8 DECALS

FIGURE 8-1. DECALS INSTALLATION.

27

154

\\

NOTE: CM33RT SHOWN. USE THIS
ILLUSTRATION AND PARTS LIST TO
REFERENCE COMPONENTS FOR
CM25RT AND CM40RT ALSO.

101

FRONT
—_—

HE=N

VIEW B-B  CUTOUT FOR CONTROLLER
(REF)

153 32 201 11

— | =
I:;

if:‘iz“'

VIEW A-A

8-2




SECTION 8 | DECALS

FIGURE &
ITEM NO PART NUMBER DESCRIPTION QTY. REV.
8—1 DECALS INSTALLATION Ref.
0251983 " DECALS INSTALLATION (COMMON PARTS) Ref. —
—1 1701069 Decal - Commander 2
—2 0860520 Box, Manual Storage 1
—3 1060279 Cable, Lanyard 1
—4 0641405 Bolt 1/4"-20NC x 5/8" 4
—5 3311401 Nut 1/4"-20NC 4
—6 4751400 Flatwasher 1/4" 4
—7 4761400 Lockwasher 1/4" 4
- —8 3251813 Decal - U.S.A. 1
—9 1701110 Decal - JLG 2
—10 4420039 Tape, Safety Tread 3ftrom
—11 1700427 Decal - Logo 1
0251985 DECALS INSTALLATION - CM40RT WITH HYDRAULIC Ref. D
TRAVERSING PLATFORM (VARIABLE PARTS)
—1i11 1701291 Decal - Model CM40RT 2
—112 1701310 Decal - Strip (Orange) 8411/25.6m
—113 3251992 Nameplate - Capacity 1
—114 3251992 Nameplate - Capacity 1
0251986 - DECALS INSTALLATION - CM33RT WITH FIXED OR Ref. D
* MANUALLY EXTENDABLE PLATFORM (VARIABLE PARTS) o
—121 1701258 Decal - Model CM33RT 2 S
—122 1701310 Decal - Strip (Orange) 67/20.4m E
—123 3252167 Nameplate - Capacity 1 c
—124 3252168 Nameplate - Capacity 1 |
—125 3252186 Nameplate - Capacity 1 o T
0251987 DECALS INSTALLATION - CM33RT WITH HYDRAULIC Ref. D | 0 .
' TRAVERSING PLATFORM (VARIABLE PARTS) N .
—131 1701258 Decal - Model CM33RT 2 o
—132 1701310 Decal - Strip (Orange) 6711/204m
—133 3251993 Nameplate - Capacity 1
—134 3251993 Nameplate - Capacity 1
0251988 DECALS INSTALLATION - CM25RT WITH FIXED AND Ref. D

MANUALLY EXTENDABLE PLATFORM (VARIABLE PARTS)

—141 1701369 Decal - Model CM25RT 2
—142 1701310 Decal - Strip (Orange) 511/15.6m
—143 3252171 Nameplate - Capacity 1
—144 3252172 Nameplate - Capacity 1
—145 3252186 Nameplate - Capacity 1

8-3



Orromou ® ZOo—-Homow

seemon 8 NS —AG—
FIGURE &
ITEM NO PART NUMBER DESCRIPTION QTY. REV
8—1 DECALS INSTALLATION (CONTINUED) Ref.
0251989 DECALS INSTALLATION - CM25RT WITH HYDRAULIC Ref. D
TRAVERSING PLATFORM (VARIABLE PARTS)
—151 1701369 Decal - Model CM25RT 2
—152 1701310 Decal - Strip (Orange) 511/15.6m
—153 3252008 Nameplate - Capacity 1
—154 3252008 Nameplate - Capacity 1
1281629 DECALS INSTALLATION (STANDARD PARTS) Ref. G
—26 Not Used
—27 1700431 Decal - Stripe (Brown/Orange) 27.568m
—28 1701310 Decal - Stripe (Orange) AR
CM40RT 8411/25.6m
CM33RT 6711/20.4m
CM25RT 51 1t/15.6m
—29 3340564 Pad 1
—30 1700157 Decal - Manuals 1
—31 Consult Factory Nameplate - Serial Number 1
—32 1701504 Decal - Hydraulic Fluid 1
—33 3820001 Rivet 1/8" 20
—34 1701510 Decal - Manual Descent 1
1281629 DECALS INSTALLATION - MODEL DESIGNATION Ref. G
(VARIABLE PARTS)
—50 1701291 Decal - Model CM4ORT 2 |
1701258 Decal - Model CM33RT 2
1701369 Decal - Model CM25RT 2
1281629 DECALS INSTALLATION - CAPACITY Ref. G
—101 Capacity Nameplate Options:
3252122 Fixed Platform - CM40RT 1
3252121 Fixed Platform - CM33RT 1
3252120 Fixed Platform - CM25RT 1
3252119 Manually Extendable Platform - CM40RT 1
3252118 Manually Extendable Platform - CM33RT 1
3252117 Manually Extendable Platform - CM25RT 1
3252125 Hydraulic Extendable (Traversing) Platform -CM40RT 1
3252124 Hydraulic Extendable (Traversing) Platform - CM33RT 1
3252123 Hydraulic Extendable (Traversing) Platform - CM25RT 1
—102 3252129 Nameplate - Capacity (Manually Extendable Platform 1
Only)
1281629 DECAL INSTALLATION - EURO ENGLISH SPEC Ref. G
—151 1701523 Nameplate - Caution 1

8-4




orr»omu ® zZo--Homw

SECTION 8 DECALS _i‘:G_—
FIGURE & ‘
ITEM NO PART NUMBER DESCRIPT!ON _ QTY. REW.
8—1 DECALS INSTALLATION (CONTINUED) - Ref.
—152 1700713 Decal - Safety Prop 2,
—153 1701122 Decal - Ground/Emergency Controls 1
—154 1701257 Decal - Warning 1
1281629 DECALS INSTALLATION - FRENCH SPEC Ref. G
—151 1701511 - Nameplate - Attention 1
—152 1701512 Decal - Support De Securité 2
—153 1701515 Decal - Commandes Sol 1
—154 1701546 Decal - Attention 1
1281629 DECALS INSTALLATION - GERMAN SPEC Ref. G
—151 1701516 Nameplate - Actung 1
—152 1701519 Decal - Sicherheitsstuetze 2
—153 1701525 Decal - Boden/Notfall Kontrolle 1
—154 1701541 Decal - Warning 1
1281629 DECALS INSTALLATION - DUTCH SPEC Ref. G
—151 1701617 Nameplate - Dagelykse Controle Lyst '1
—152 1701615 Decal - Veiligheidsbalk 2
—153 1701616 Decal - Grondbediening 1
—154 1701647 Decal - Waarschuwing 1
1281629 DECALS INSTALLATION - ITALIAN SPEC Ref. G
—151 1701520 Nameplate - Attenzione 1
—152 1701524 : Decal - Appoggio Di Sicurezza 2
—153 1701535 Decal - Commando A Terra 1
—154 1701547 Decal - Attenzione
1281629 DECAL INSTALLATION - SPANISH SPEC Ref. G
—151 1701860 Nameplate - Precaucion 1
—152 1701856 Decal - Puntal De Seguridad 2
—153 1701858 Decal - Controles Terra/Emerg 1
—154 1701859 Decal - Precaucion 1
DECAL INSTALLATION - FUEL Ref.
—201 1700430 Decal - Fuel (Gas) 1
1700428 Decal - Fuel (Diesel) 1
0251642 CORNER WARNING STRIPES INSTALLATION Ref. —
(EXTENDABLE DECK MACHINES) (NOT SHOWN)
4420052 Tape - Yellow/Black 4fti12m

8-5/8-6 Blank






SECTION 9 RECOMMENDED SERVICE PARTS STOCK

CiM40RT/CM33RT/CM25RT TRANSMISSION PUMP DRIVE GAS AND DIESEL MACHINES

The following one year list will service each machine with the most commonly used parts.
For further information, contact the nearest JLG Parts Department at (717) 485-5104.

PART NO. | ' DESCRIPTION |  arv.
STANDARD PARTS
0961409 Bushing, Super Qilite (Figure 1-1) 4
0961029 Bushing, Bronze (Figure 1-1) 4
2900714 Seal Kit - Drive Motor (Figure 1-3) 2
2900766 Seal Kit - Drive Brake (Figure 1-5) 2
2900767 Lining Kit - Drive Brake (Figure 1-5) 2
2900768 Bearing Kit - Drive Brake (Figure 1-5) 2
7010429 Bearing Kit - Drive Hub (Figure 1-6) 2
4360300 Switch, Limit (Figure 1-8 and 4-3)) 1
2120110 Element, Hydraulic (Figure 2-1) 4
1340021 Breather (Figure 2-1) 1
4360280 Sensor, Level (Figure 2-1) 1
7000417 Coil - Racine Bang-Bang Dump Section (Figure 2-2) 1
7000418 Coil - Racine Bang-Bang Working Section (Figure 2-2) 2
7000414 Seal Kit - Racine Bang-Bang Working Section (Figure 2-2) 1
7000413 . Seal Kit - Racine Bang-Bang Dump Section (Figure 2-2) 1
2900660 Shaft Seal Kit - 3600188 Pump (Figure 2-7 and 2-10) 1
2120136 Element, Filter - 2120135 Charge Filter (Figure 2-7 and 2-10) 4
7003655 Element, Air Filter (Figure 2-7 and 2-10) 1
7007496 Coil Assembly - 3600164 Pump (Figure 2-12) 1
2900752 Seal Kit - Complete - 3600164 Pump (Figure 2-12) 1
2900826 Charge Pump Kit - 3600164 Pump (Figure 2-12) 1
2900827 Cylinder Block Kit - 3600164 Pump (Figure 2-12) 1
4360284 Switch, Key (Select) (Figure 2-15) 1
4360267 Block, Contact (Figure 2-15) 1
4360281 Block, Contact (Figure 2-15) 1
4360198 Switch, Toggle (Lift) (Figure 2-15) 1
3740049 Relay (Figure 2-15, 4-4 and 7-9) 9
4360216 Breaker, Circuit - 30 Amp (Figure 2-15) 1
4360232 Breaker, Circuit - 15 Amp (Figure 2-15 and 7-11) 1
4360274 Switch, Push Button (Start and Horn) (Figure 2-15 and 4-4) 2
4360199 Switch, Toggle (Engine Speed, Pump Speed and Emergency Stop) 2
(Figure 2-15 and 4-4)
3340579 Pad, Sliding (Figure 3-1, 3-2 and 3-3) 4
0961409 Bushing, Super Qilite (Figure 4-1 and 4-3) 4
4360260 Switch, Toggle (Lift) (Figure 4-4) 1
1600148 Controller (Drive) (Figure 4-4) 1
4360289 Switch, Push-Pull (Figure 4-4) 1
0961379 Bushing, Bronze - Lift Cylinder Barrel (Figure 5-3) 2
0961380 ‘Bushing, Bronze - Lift Cylinder Rod (Figure 5-3) 2
4640382 Cartridge, Holding Valve (Figures 5-3, 6-4 and 6-5)) 1
2901119 . Seal Kit - Steer Cylinder (Figure 5-4) i
4640699 Cartridge, Pull (Manual Descent) (Figure 5-3 and 6-1) 1
3990010 Diode - 6 Amp 6

XOO-H® W-HIPT MO—<IMO TUMUZMSZOOMI © ZO—-Omn




KOO=() V=TT MO=<IMY OMUZME=S0OmMIT © ZO0—-HOmMwY

SECTION 9 RECOMMENDED SERVICE PARTS STOCK
CMA40RT/CM33RT/CM25RT TRANSMISSION PUMP DRIVE GAS AND DIESEL MACHINES
The following one year list will service each machine with the most commonly used parts.
For further information, contact the nearest JLG Parts Department at (717) 485-5104.

PART NO. | DESCRIPTION | arv.

VARIABLE PARTS
0440174 Cup, Bearing (2WD Only) (Figure 1-1) 2
0440175 Cone, Bearing (2WD Only) (Figure 1-1) 2
3960353 Seal, Oil (2WD Only) (Figure 1-1) 2
0960839 Bushing, Bronze (2WD Only) (Figure 1-1) 4
0961029 Bushing, Oilite (4WD Only) (Figure 1-1) 4
2900754 Hub Seal Kit (4WS Front Only) (Figure 1-8) 2
4360277 Limit Switch (French and ltalian Spec) (Figure 1-8, 4-2 and 4-3) 1
7004368 Coil - 4640123 Valve (Hydraforce Version) (Figure 2-1) 1
7000558 Coil - 4640123 Valve (FPS Version) (Figure 2-1) 1
7000549 Seal Kit - FPS Valve (Traversing Platform and/or Leveling Jacks 2
Options )(Figure 2-6) ‘
7006053 Valve, Relief Cartridge - FPS Valve (Traversing Platform and/or 1
Leveling Jacks Options) (Figure 2-6)
4640049 Coil - FPS Valve (Traversing Platform and/or Leveling Jacks 2
Options) (Figure 2-6)
1600117 Controller, Governor (Ford Engine) (Figure 2-7) 1
2500005 Governor, Precision (Ford Engine) (Figure 2-7) 1
3740080 Relay, Bosch (Ford Engine) (Figure 2-7) : 1
7000878 Rebuild Kit - Carburetor (Ford Engine) (Figure 2-7) 1
7014680 Components Kit (Ford Engine) (Figure 2-7) 1
7014681 Components Kit (Ford Engine) (Figure 2-7) 1
7014682 Tune Up Kit (Ford Engine) (Figure 2-7) 1
0060023 Actuator, Throttle (Deutz Engine) (Figure 2-10) 1
7014683 Tune Up Kit (Deutz Engine) (Figure 2-10) 1
4360201 Switch, Toggle (Select) (Dual Fuel) (Figure 2-15) 1
4360202 Switch, Toggle (Traversing Platform/Leveling Jacks) (Figure 2-15 1
and 4-4) -
0961664 Bushing, Composite (CM40RT) (Figure 3-3) 26
0961409 Bushing, Super Oilite (CM33RT and CM25RT) (Figure 3-3) 40
3340587 Pad, Wear (Extendable Platform) (Figure 4-2) 4
0440085 Bearing (Extendable Platform) (Figure 4-2) 4
3340590 Pad, Wear (Traversing Platform) (Figure 4-2) 16
2900379 Seal Kit - Axle Lockout Cylinder (Oscillating Axle) (Figure 5-1) 1
4640525 Cartridge - Axle Lockout Cylinder (Oscillating Axle) (Figure 5-1) 1
2901208 Seal Kit - Leveling Jack Cylinder (Leveling Jacks) (Figure 5-2) i
2901116 Seal Kit - Lift Cylinder (CM40RT) (Figure 5-3) 1
2901115 Seal Kit - Lift Cylinder (CM33RT and CM25RT) (Figure 5-3) 1
2901121 Seal Kit - Extension Cylinder (Traversing Platform) (Figure 5-5) 1
3740069 Relay (French Spec) (Figure 7-11) 2

9-2







®

Corporate Office
JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: (717) 485-5161
Fax: (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: (61) 265811111
Fax: (61)2 65810122

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,
80-Suite 71

13092-310 Campinas-SP
Brazil

Phone: (55) 19 3295 0407
Fax: (55) 19 3295 1025

JLG Industries (Europe)
Kilmartin Place,
Tannochside Park
Uddingston G71 5PH
Scotland

Phone: (44) 1 698 811005
Fax: (44) 1698 811055

JLG Industries (UK)

Unit 12, Southside

Bredbury Park Industrial Estate
Bredbury

Stockport

SK6 2sP

England

Phone: (44) 870 200 7700

Fax: (44) 870200 7711

JLG Europe B.V.
Jupiterstraat 234

2132 HJ Foofddorp

The Netherlands

Phone: (31) 23 565 5665
Fax: (31) 23 557 2493

JLG Industries (Pty) Ltd.
Unit 1, 24 Industrial Complex
Herman Street

Meadowdale

Germiston

South Africa

Phone: (27) 11 453 1334
Fax: (27) 11 453 1342

JLG Deutschland GmbH
Max Planck Strasse 21
D-27721 Ritterhude/lhlpohl
Bei Bremen

Germany

Phone: (49) 421 693 500
Fax: (49) 421 693 5035

JLG Industries (Norge AS)
Sofeimyrveien 12

N-1412 Sofienyr

Norway

Phone: (47) 6682 2000
Fax: (47) 6682 2001

Plataformas Elevadoras
JLG lberica, S.L.
Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal
Spain

Phone: (34) 93 77 24700
Fax: (34) 9377 11762

JLG Industries (ltalia)

Via Po. 22

20010 Pregnana Milanese - Mi
ltaly

Phone: (39) 02 9359 5210
Fax: (39) 02 9359 5845

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: (48) 91 4320 245
Fax: (48) 91 4358 200

JLG Industries (Sweden)
Enkopingsvagen 150
Box 704

SE - 175 27 Jarfalla
Sweden

Phone: (46) 8 506 59500
Fax: (46) 8 506 59534




